Вы находитесь на странице: 1из 446

Normet Spare Parts Manual

Service parts / Safety labels

Engine assembly

Frame construction

Hydraulics

Electrics

Transmission

Equipment

KEEP YOUR VEHICLE IN EFFICIENT WORK


BY USING GENUINE SPARE PARTS

Normet Oy Spare parts orders:


Ahmolantie 6 Normet International Ltd.
FI--- 74510 Iisalmi Rothusstrasse 21
Finland 6331 Hünenberg, Switzerland
Tel. +358 (0)17 83 241 Tel. +41 (0)41 768 52 00
Fax. +358 (0)17 823 606 Fax. +41 (0)41 768 52 11
www.normet.fi e--- mail. spareparts@normet.fi

57989089
Himec 9910 B REX 100022662#398
Service parts / Safety labels

Reference:1 Page:1
Himec 9910 B REX 100022662#398
Carrier service parts

1 2 3

4 5 6

Reference:1_1 Page:1_1
Himec 9910 B REX 100022662#398
Carrier service parts

Item Part No. Description Standard designation Qty


1 57204158 TRANSMISSION OIL FILTER 1
2 56017536 FILLER STRAINER 2
3 57624780 RETURN FILTER CARTRIDGE 1
4 56052657 AIR CLEANER ELEMENT, OUTER 1
5 56052665 AIR CLEANER ELEMENT, INNER 1
6 57959017 PRESSURE FILTER CARTRIDGE 1

Reference:1_1 Page:1_1
Himec 9910 B REX 100022662#398
Engine service parts

Reference:1_2 Page:1_2
Himec 9910 B REX 100022662#398
Engine service parts

Item Part No. Description Standard designation Qty


1 57415940 FUEL FILTER 2
2 100025975 OIL FILTER 1
3 100002155 FUEL PRE FILTER / WATER SEPARATOR COMPLETE 1
4 57415600 FUEL PRE FILTER / WATER SEPARATOR CARTRIDGE 1
5 100021569 ENGINE BELT 1

Reference:1_2 Page:1_2
Himec 9910 B REX 100022662#398
Symbol set, Text symbols

Reference:06070990 Page:1_3
Himec 9910 B REX 100022662#398
Symbol set, Text symbols

Item Part No. Description Standard designation Qty


1 41011340 SYMBOL-SAFETY INSTRUCTIONS 1
2 41011360 SYMBOL-SAFETY INSTRUCTIONS 1
3 41011330 SYMBOL-HIGH PRESSURE HYDRAULIC OIL 2
4 41011310 SYMBOL-DANGER OF CRUSHING 2
5 46071960 SYMBOL-RISK OF TOPPLING 2
6 45398320 GENERAL INSTRUCTION FOR BOOM 3

Reference:06070990 Page:1_3
Himec 9910 B REX 100022662#398
Symbol set, engine end

2 28
30 30 16 14 12 10 8 5

20 18
7
26

11 24
22
9

17

13 15
29

21

23
19
25

27
6
1
31
3

3.1

3.2

Reference:36070200 Page:1_4
Himec 9910 B REX 100022662#398
Symbol set, engine end

Item Part No. Description Standard designation Qty


1 41018550 SYMBOL-MEASURING PLACE-SAFETY BRAKE 1
2 41017100 SYMBOL-EXTINGUISHER`S INSTRUCTIONS 1
3 41018520 SYMBOL-MEASURINGPLACE-WORKING PRESSURE 175BAR 1
3.1 41018530 SYMBOL-MEASURINGPLACE-WORKING PRESSURE 190BAR 1
3.2 41018540 SYMBOL-MEASURINGPLACE-WORKING PRESSURE 210BAR 1
4 41011730 SYMBOL-PRESSURE ACCUMULATOR 1
5 41018670 SYMBOL-OIL FILTER 1
6 41011730 SYMBOL-PRESSURE ACCUMULATOR 1
7 41012760 SYMBOL-TYRE PRESSURE 600KPA 2
8 45218570 STICKER-FREEZE POINT 1
9 41019060 SYMBOL-SUPPORT LEG LOAD 70 KN 2
10 41010462 SYMBOL-FUEL 1
11 41014270 STICKER-LIFTING POINT 2
12 41010612 SYMBOL-HYDRAULIC OIL FILLING 1
13 41016480 SYMBOL-DONT OPEN THE MAIN SWITCH WHILE ENGINE IS 1
RUNNING
14 41010539 SYMBOL-TRANSMISSION OIL 1
15 41010521 SYMBOL-MAIN SWITCH 1
16 41010740 SYMBOL-WATER 1
17 41017870 SYMBOL-WELDING INSTRUCTIONS 1
18 41016820 SYMBOL-DIPSTICK OF GEARBOX OIL 1
19 41018850 SYMBOL-LOADING OF BASKET 1000 KG 1
20 41016830 SYMBOL-DIPSTICK OF MOTOR OIL 1
21 41018620 SYMBOL-ACCUMULATOR PRESSURE MEASURING POINT 1
22 45575190 SYMBOL-GEAR LIST 130x16 1
23 41018580 SYMBOL-MEASURING PLACE-TRANSMISSION CLUTCH 1
PRESSURE
24 41014950 SHIELD-BOOM 1
25 41018570 SYMBOL-BRAKE PRESSURE 1
26 41010690 SYMBOL-HAND THROTTLE 1
27 41018560 SYMBOL-MEASURING PLACE-CHARGING PRESS 1
28 41019100 SYMBOL-EXTINGUISHER 1
29 41016800 SYMBOL-BATTERY 50X20 1
30 41016650 SYMBOL-GREASER OSCILLATION 2
31 41018860 SYMBOL-LOADING OF BASKET 1500 KG 1

Reference:36070200 Page:1_4
Himec 9910 B REX 100022662#398
Symbol set, load end

13
10
3 5 7 9 11 12 14
8
32 16
31
18 20
6
22
2 26

4
17 24
15 19

27

21 23
25

28 29 30

Reference:31019390 Page:1_5
Himec 9910 B REX 100022662#398
Symbol set, load end

Item Part No. Description Standard designation Qty


1 41016390 SYMBOL-RESIDENCE FORBIDDEN 2
2 41016470 SYMBOL-INSTRUCTIONS OF EMERGENCY ROPE 1
3 41016680 SYMBOL-BOOM REVERSE 1
4 41016400 SYMBOL-PERSONAL TRANSPORT FORBIDDEN (BASKET) 1
5 41016660 SYMBOL-BOOM DOWN/UP 1
6 41016420 SYMBOL-MATERIAL TRANSPORT FORBIDDEN 1
7 41016670 SYMBOL-BOOM EXTENSION 1
8 41019020 SYMBOL-WIND LOAD 1
9 41016920 SYMBOL-BOOM BASKETS REVERSE 1
10 41010750 SYMBOL-COMPRESSED AIR 1
11 41016900 SYMBOL-BOOM BASKET TILT 1
12 41014980 SYMBOL-BOOM 1
13 41018850 SYMBOL-LOADING OF BASKET 1000 KG 1
14 41014950 SYMBOL-BOOM 1
15 41010750 SYMBOL-COMPRESSED AIR 1
16 41016940 SYMBOL-INSTRUCTIONS OF EMERGENCYPUMP 1
17 46072780 MACHINE PLATE, BOOMS 1
18 41016720 SYMBOL-BASKET EMERGENCY STOPPER 1
19 41019070 SYMBOL-SUPPORT LEG LOAD 120 KN 2
20 41016730 SYMBOL-BASKET EMERGENCY STOPPER RELEASE 1
21 41011800 SYMBOL PLATE 1
22 41018850 SYMBOL-LOADING OF BASKET 1000 KG 1
23 41012770 SYMBOL-TYRE PRESSURE 800 kPa 2
24 41016460 SYMBOL-MAX DIRECTIONAL LOAD OF BOOM 4 1
25 41014270 STICKER - LIFTING POINT 2
26 46070130 SYMBOL-LOADING OF EXPANSION 1
27 41017610 SYMBOL-EXPANSIONS 1
28 41016620 SYMBOL-GREASER STEERING CYLINDER 2
29 41016990 SYMBOL-GREASER SUPPORT BEARING 1
30 41016630 SYMBOL-GREASER ARTICULAR 2
31 41018860 SYMBOL-LOADING OF BASKET 1500 KG 1
32 41015050 SYMBOL-BOOM 1

Reference:31019390 Page:1_5
Himec 9910 B REX 100022662#398
Symbols and stickers

2 3

1 5

6 5

Reference:31019370 Page:1_6
Himec 9910 B REX 100022662#398
Symbols and stickers

Item Part No. Description Standard designation Qty


1 11888971 TAPE NORMET 1
2 41013980 HIMEC STICKER 2
3 11888971 TAPE NORMET 2
4 51954022 ANTI-SKID TAPE 1
5 51970671 WARNING STREAK 1
6 35120427 TAPE L=1200 3

Reference:31019370 Page:1_6
Himec 9910 B REX 100022662#398
Engine assembly

Reference:2 Page:2
Himec 9910 B REX 100022662#398
Engine assembly

Item Part No. Description Standard designation Qty


36131160 Engine assembly
46134790 Expension tank assembly
35970430 Air cleaner
100023340 Exhaust pipe
46143320 Fuel piping
46143360 Fuel valve fittings
46143380 Fuel pre-filter / water separator fittings
46143390 Fuel filter fittings
54825750 Engine Deutz TCD 2012

Reference:2 Page:2
Himec 9910 B REX 100022662#398
Engine installation

6 36 43 37

3 4

16 22

21

8 46 47

20 36
32 14 24
26 25

30

36 32 40

25
26
29
18 19
15

5 35 34 1

39

17 7

38

2 41

13 11
23
28 36 33 9
12 32
10
42 44 45 31

Reference:36131160 Page:2_1
Himec 9910 B REX 100022662#398
Engine installation

Item Part No. Description Standard designation Qty


1 54825750 ENGINE DEUTZ TCD2012 L04 2V 96KW/220 1
2 54851360 POWERSHIFT TRANSMISSION 1
3 46081520 SUPPORT PLATE, LEF 1
4 46081510 SUPPORT PLATE RIGHT 1
5 54848750 COOLER 1
6 45952340 FASTENER 2
7 46081530 SUPPORT, RIGHT 1
8 41950908 BRACKET 2
9 46081490 SUPPORT 1
10 46131150 SUPPORT 2
11 46081540 SUPPORT, LEFT 1
12 46081500 SUPPORT 1
13 54923321 VIBRATION DAMPER 4
14 54916556 HOSE FASTENER 2
15 46081580 CHARGED AIR HOSE, GOLD 1
16 45957710 WATER HOSE 1
17 46081570 CHARGED AIR HOSE, HOT 1
18 46081590 UPPER WATER HOSE 1
19 46081600 UPPER WATER HOSE 1
20 46081630 SUPPORT 1
22 54952040 HOSE CLAMP 2
23 46131180 BRACKET 2
24 46097170 SUPPPORT PLATE 1
25 46096920 PIPE 1
26 46096940 PIPE 1
28 46154670 FASTENING PLATE 1
29 46134790 EXPANSION TANK ASSEMBLY 1
30 52062627 HEX SCREW M12X50 DIN931 88ZN 4
31 52062056 HEX SCREW M12X60 DIN931 88ZN 8
32 52214251 LOCK WASHER M10 NORD-LOCK 22
33 52060241 HEX SCREW M10X35 DIN933 88ZN 12
34 52114311 LOCK WASHER M8 NORD-LOCK 4
35 52060175 HEX SCREW M8X25 DIN933 88ZN 4
36 52060225 HEX SCREW M10X25 DIN933 88ZN 14
37 52117108 LOCK NUT M10 DIN985 88ZN 26
38 54917830 HOSE CLAMP 2
39 54952070 HOSE CLAMP 2
40 54952030 HOSE CLAMP 4
41 52060233 HEX.SCREW M10X30 DIN933 88ZN 6
42 52117124 LOCK NUT M12 DIN985 88ZN 20
43 52200045 WASHER M10 DIN126 58ZN 40
44 52200052 WASHER M12 DIN126 58ZN 40
45 52063658 HEX SCREW M12X120 DIN933 88ZN 8
46 52214020 LOCK WASHER M20 NORD-LOCK 8
47 52064078 HEX.SCREW UNC3/4X50 AB182 ZN 8

Reference:36131160 Page:2_1
Himec 9910 B REX 100022662#398
Expansion tank assembly

1 2
5
1.1 3
7

12 1.2

4
11

8
6
9

10

13 14

Reference:46134790 Page:2_2
Himec 9910 B REX 100022662#398
Expansion tank assembly

Item Part No. Description Standard designation Qty


1 54848710 EXPANSION TANK 5,3 L 1
1.1 100018578 CAP 1
1.2 100016550 SILICONE HOSE 1
2 54916680 HOSE CLAMP 2
3 46134840 SLEEVE 4
4 55153490 SENSOR 1
5 46134800 HOSE 1
6 46134810 HOSE 1
7 46134830 HOSE 1
8 56010762 TANK 2,2 L 1
9 46134820 HOSE 1
10 54917117 HOSE CLAMP ABA D26-38 2
11 54917018 HOSE CLAMP ABA D13-20 4
12 54917042 HOSE CLAMP ABA D8-14 2
13 56605249 HOSE COUPLING JIC 90° T5755-16 1
14 52450178 COUPLING 16-12F5OMXS 1

Reference:46134790 Page:2_2
Himec 9910 B REX 100022662#398
Air cleaner

Reference:35970430 Page:2_3
Himec 9910 B REX 100022662#398
Air cleaner

Item Part No. Description Standard designation Qty


1 56052558 AIR CLEANER INCLUDE ITEMS/ SIS OSAT 13-16 1
2 45970440 PLATE 4X320X275 1
3 56052541 MOUNTING BANDS 1
4 56052566 RAIN COVER 1
5 56041817 PIPE ELBOW 100MM 1
6 54917299 HOSE CLAMP ABA D104-138 5
7 56052574 STRAIGHT PIPE COUPLINGS 1
8 45162880 EXTENSION 1
10 52070406 SCREW M8X35 DIN931 88ZN 4
11 52200037 WASHER M8 DIN126 58ZN 4
12 52117082 LOCK NUT M8 DIN985 88ZN 4
13 56052657 AIR CLEANER CATRIDGE, OUTER 1
14 56052665 AIR CLEANER CATRIDGE, INNER 1
15 57986978 END COVER 1
16 56052111 RUBBER VALVE 1

Reference:35970430 Page:2_3
Himec 9910 B REX 100022662#398
Exhaust pipe

Reference:100023340 Page:2_4
Himec 9910 B REX 100022662#398
Exhaust pipe

Item Part No. Description Standard designationQty


1 35970530 EXHAUST PIPE 1
2 45970450 FASTENER 2
3 45970500 EXHAUST PIPE 2
4 54927116 EXHAUST PURIFIER 1
5 100023335 EXHAUST PIPE 1
6 45800830 EXHAUST SILENCER 1
7 100023336 SHELTER PLATE 2
8 100023337 SUPPORT PLATE 2
9 45970700 GRAPHITE SEAL 1,5X110X110 2
10 45177177 TIGHTENER D80 3
11 45211607 TIGHTENER 2
12 52060118 HEX SCREW M8x16 DIN933 88ZN 11
13 52060126 HEX SCREW M8X20 DIN933 88ZN 4
14 52060191 HEX SCREW M8X22 DIN933 88ZN 3
15 100017298 LOCK WASHER 4
16 52200037 WASHER M8 DIN126 58ZN 28
17 52117082 LOCK NUT 14
18 52060241 HEX SCREW M10X35 DIN933 88ZN 4
19 52060258 HEX SCREW M10X40 DIN933 88ZN 8
20 100017303 LOCK WASHER 16
21 52200474 WASHER M10 DIN 440 ZN 8
22 52110046 HEX NUT M10 DIN934 8ZN 8
23 52117108 LOCK NUT M10 DIN985 8ZN 4

Reference:100023340 Page:2_4
Himec 9910 B REX 100022662#398
Fuel piping

51 51

4
5 5

53
30 30

32
52
31 6
3

50

51
1

Reference:46143320 Page:2_5
Himec 9910 B REX 100022662#398
Fuel piping

Item Part No. Description Standard designation Qty


1 46143360 FUEL VALVE FITTINGS 1
2 56077280 CHECK VALVE 1
3 46143380 FUEL PRE-FILTER / WATER SEPARATOR FITTINGS 1
4 46143390 FUEL FILTER FITTINGS 1
5 54916640 HOSE CALMP 2
6 54917042 HOSE CLAMP 1
30 52450897 COUPLING 8M14F80MXS 2
31 52421161 COUPLING BL-12 R 3/8 1
32 52436128 REDUCTION FITTING M16X1,5-R3/8 1
50 56039090 FUEL HOSE MSHA R1 S 3/8 S L=2,0M JIC 1
51 56039170 FUEL HOSE MSHA R1 S 1/2 S L=0,8M JIC 3
52 56039210 FUEL HOSE MSHA R1 S 1/2 S L=1,6M JIC 1
53 54922794 PROTECTION SPIRAL L=5,5 M 1

Reference:46143320 Page:2_5
Himec 9910 B REX 100022662#398
Fuel valve fittings

30
33
1.1 32
30
36
1 30 31

Reference:46143360 Page:2_6
Himec 9910 B REX 100022662#398
Fuel valve fittings

Item Part No. Description Standard designation Qty


1 56075393 FUEL VALVE 24VDC 15W 1/2" 1
1.1 57829040 SOLENOID COIL 1
30 52451010 ANGLE COUPLING 8-8C4OMXS 3
31 52454220 COUPLING 8-8F642EDMXS 1
32 52453727 REDUCTION FITTING 8-6TRTXS 1
33 52453438 NUT 8BMTXS 1
36 56077280 NON-RETURN VALVE 1

Reference:46143360 Page:2_6
Himec 9910 B REX 100022662#398
Fuel pre-filter / water separator fittings

7
1.1 2 3 4 5
1

6
2
7
50

Reference:46143380 Page:2_7
Himec 9910 B REX 100022662#398
Fuel pre-filter / water separator fittings

Item Part No. Description Standard designation


Qty
1 100002155 FUEL PRE-FILTER / WATER SEPARATOR COMPLETE 1
1.1 57415600 FUEL PRE-FILTER CARTRIDGE 1
2 52450301 COUPLING 8-M16F82EDMXS 2
3 52200474 WASHER M10 DIN 440 ZN 2
4 52117108 LOCK NUT M10 DIN985 88ZN 6
5 52060233 HEX.SCREW M10X30 DIN933 88ZN 4
6 54917430 HOSE CLAMP 1
7 52451234 ANGLE COUPLING 8C6MXS 2
50 54946357 FUEL HOSE 1

Reference:46143380 Page:2_7
Himec 9910 B REX 100022662#398
Fuel filter fittings

1
6
5 4 3

7 2 2 7

8 3 4

Reference:46143390 Page:2_8
Himec 9910 B REX 100022662#398
Fuel filter fittings

Item Part No. Description Standard designation


Qty
1 57415940 FUEL FILTER 2
2 52450897 COUPLING 8M14F80MXS 2
3 52200045 WASHER M10 DIN126 58ZN 4
4 52117108 LOCK NUT M10 DIN985 88ZN 6
5 52060233 HEX.SCREW M10X30 DIN933 88ZN 4
6 45711340 FASTENER 1
7 52451234 ANGLE COUPLING 8C6MXS 2
8 52060258 HEX SCREW M10X40 DIN933 88ZN 2

Reference:46143390 Page:2_8
Himec 9910 B REX 100022662#398
Frame constructions

Reference:3 Page:3
Himec 9910 B REX 100022662#398
Frame constructions

Item Part No. Description Standard designation Qty


100022662 Assembly
35709690 Support legs, boom end
56016793 Support leg extension cylinder
45497760 Lifting support leg, load end
56096142 Support leg lifting cylinder
45802400 Support legs, engine end
56096151 Support leg lifting cylinder
100023334 Engine bonnet
35573950 Frame joint assembly
11210127 Frame joint
56096472 Steering cylinder
45240520 Frame joint locking
100009808 Oscillation assembly
25573960 Mud guard / battery housing
25972930 Mud guard / fuel and hydraulic oil tank
100003657 Mud guards, load end
15700950 Battery housing
35972920 Fuel and hydraulic oil tank
100019572 Cabin assembly
100022078 Cabin
100020460 Cabin service hatch
100021375 Cabin door, left
100021236 Cabin door, right
16135170 Driver's seat
45708670 Support assembly for electric box
35788780 Assistant seat
35700760 Gear shifter
54848600 Wheel
45614780 Beacon cover
45970660 Counter weight
41483223 Work light shield
54945993 Spring reel
46117980 Wheel chock
35787510 Cable steering roller
45883590 Power pack

Reference:3 Page:3
Himec 9910 B REX 100022662#398
Assembly

4 5 12

13

11 3 2 1

8 10 7 9 6

Reference:100022662 Page:3_1
Himec 9910 B REX 100022662#398
Assembly

Item Part No. Description Standard designation Qty


1 35709690 LOAD END SUPPORT LEG 1
2 54848600 WHEEL 4
3 11210127 FRAME JOINT 1
4 100019572 CABIN ASSEMBLY 1
5 15283000 NSB-900 BOOM 1
6 55132195 TILT METER 2
7 54927165 EXTINGUISHER VG12 1
8 54933411 FASTENER FOR EXTINGUISHER 1
9 54927991 EXTINGUISHER VG6 2
10 54933007 FASTENER FOR EXTINGUISHER 2
11 45802400 ENGINE END SUPPORT LEGS 2
12 100022937 BASKET 1
13 05709270 VALVE HOUSING 1

Reference:100022662 Page:3_1
Himec 9910 B REX 100022662#398
Support legs, boom end

12 13
1 3 11 15 16 17 6 10 18
5 14
4 2
7

8
11 9

Reference:35709690 Page:3_2
Himec 9910 B REX 100022662#398
Support legs, boom end

Item Part No. Description Standard designationQty


1 45497760 LIFTING SUPPORT LEG 2
2 45497900 EXTENSION BOOM 2
3 45572470 PIN 2
4 45497960 PIN 2
5 52231313 CIRCLIP 35X1,5 DIN472 4
6 45498170 COVER PLATE 2
7 52062213 HEX SCREW M20X40 DIN933 88ZN 16
8 45498130 CHANNEL 2
9 45804510 CHANNEL 2
10 52060126 HEX SCREW M8X20 DIN933 88ZN 4
11 52117082 LOCK NUT M8 DIN985 88ZN 8
12 52062833 HEX SCREW M16X90 DIN931 88ZN 4
13 45572480 PLATE 4
14 56016793 SUPPORT LEG CYLINDER 2
15 45572610 FASTENING PLATE 2
16 52070406 HEX SCREW M8X35 DIN931 88ZN 4
17 52200037 WASHER M8 DIN126 58ZN 12
18 52114311 LOCK WASHER M8 NORD-LOCK 2

Reference:35709690 Page:3_2
Himec 9910 B REX 100022662#398
Support leg extension cylinder

Reference:56016793 Page:3_3
Himec 9910 B REX 100022662#398
Support leg extension cylinder

Item Part No. Description Standard designation Qty


1 54591029 BALL BEARING 2
2 - SEAL 1
3 52231479 LOCK RING 3
4 - PISTON ROD SEAL 1
5 57920506 PLAIN BEARING 1
6 - O-RING 57,2X3 1
7 - O-RING 39,2X3 1
8 - PISTON SEAL 1
9 52006061 LOCK SCREW M6X8 DIN914 1
10 52401023 GREASE FITTING M6X8 DIN914 2
12 57909194 PISTON 1
13 52080124 PLUG M20X1,5 DIN908 1
14 57909236 PISTON ROD 1
15 57909202 SLIDE 1
16 57920548 SUPPORT RING 1
17 56040660 LOAD LOWERING VALVE 2
18 52307071 O-RING 12,4X1,78 90SHORE 1
19 45572470 PIN 1
20 45497960 PIN 1
21 52357381 SEAL KIT INCL.PART NO.2,4,6,7,8 1

Reference:56016793 Page:3_3
Himec 9910 B REX 100022662#398
Lifting support leg, load end

10 17
7 11
12 6
8
3 14
7
15
16
10 14
11
11 16 5
10

4
8
9

Reference:45497760 Page:3_4
Himec 9910 B REX 100022662#398
Lifting support leg, load end

Item Part No. Description Standard designation Qty


1 45497770 SUPPORT LEG 1
2 45497850 INNER TUBE 1
3 45498010 COVER 1
4 45497970 PIN 1
5 45497980 BOLT 1
6 45497990 BOLT 1
7 45498000 COVER PLATE 3
8 52401015 GREASE FITTING AR1/8 2
9 52231552 CIRLIP 50X2 DIN472 2
10 52114311 LOCK WASHER M8 NORD-LOCK 10
11 52060100 HEX SCREW M8X12 DIN933 88ZN 10
12 45570410 FASTENER 1
13 52030079 GROOVED SCREW LK M5X16 DIN84 58ZN 2
14 52200011 WASHER M5 DIN125 A4-80 8
15 52117058 LOCK NUT M5 DIN985 88ZN 4
16 52030384 GROOVED SCREW LK M5X35 DIN7985 ZN 4
17 56096142 SUPPORT LEG CYLINDER 1

Reference:45497760 Page:3_4
Himec 9910 B REX 100022662#398
Support leg lifting cylinder

16 15

13 14 5 3 9 1 2 4 10 8 6 7 12 11
17 18

Reference:56096142 Page:3_5
Himec 9910 B REX 100022662#398
Support leg lifting cylinder

Item Part No. Description Standard designation Qty


1 57956377 CYLINDER TUBE 1
2 57956385 PISTON ROD 1
3 57941452 PISTON 1
4 57941460 SLIDE 1
5 - PISTON SEAL 1
6 - PISTON ROD SEAL 1
7 - SEAL 1
8 - O-RING 94,5X3,0 90SHORE 1
9 - O-RING 56,2X3,0 90SHORE 1
10 57941510 GUIDE RING 4
11 54592092 BALL BEARING 1
12 52231446 CIRCLIP 75X2,5 DIN472 1
13 56071202 LOAD LOWERING VALVE 2
14 52090859 LOCK SCREW M6X10 DIN913 1
15 45497970 PIN 1
16 45497980 BOLT 1
17 45497990 BOLT 1
18 52359627 SEAL KIT INCL.PART NO. 5,6,7,8,9 1

Reference:56096142 Page:3_5
Himec 9910 B REX 100022662#398
Support leg, engine end

17
10
9 6
19 10
7
19 11
8
12
2 14

10 12 5
19 16
15
18

4
7
13

Reference:45802400 Page:3_6
Himec 9910 B REX 100022662#398
Support leg, engine end

Item Part No. Description Standard designation Qty


1 45802410 OUTER TUBE 1
2 45498010 COVER 1
3 45498250 INNER TUBE 1
4 45497970 PIN 1
5 45497980 BOLT 1
6 45497990 BOLT 1
7 52401015 GREASE FITTING AR1/8 2
8 45498000 COVER PLATE 3
9 45570410 FASTENER 1
10 52060100 HEX SCREW M8X12 DIN933 88ZN 10
11 52030079 GROOVED SCREW LK M5X16 DIN84 58ZN 2
12 52200011 WASHER M5 DIN125 A4-80 9
13 52231552 CIRLIP 50X2 DIN472 2
14 52117058 LOCK NUT M5 DIN985 88ZN 4
15 52060209 HEX SCREW M10X16 DIN933 88ZN 2
16 52001781 HEX SOCKET BOLT M5X35 DIN912 A 4
17 56096151 SUPPORT LEG CYLINDER 1
18 52214251 LOCK WASHER M10 NORD-LOCK 2
19 52114311 LOCK WASHER M8 NORD-LOCK 10

Reference:45802400 Page:3_6
Himec 9910 B REX 100022662#398
Support leg lifting cylinder

16 15

13 14 5 3 9 1 2 4 10 8 6 7 12 11
17 18

Reference:56096151 Page:3_7
Himec 9910 B REX 100022662#398
Support leg lifting cylinder

Item Part No. Description Standard designation Qty


1 57956567 CYLINDER TUBE 1
2 57956575 PISTON ROD 1
3 57941452 PISTON 1
4 57941460 SLIDE 1
5 - PISTON SEAL 1
6 - PISTON ROD SEAL 1
7 - SEAL 1
8 - O-RING 94,5X3,0 90SHORE 1
9 - O-RING 56,2X3,0 90SHORE 1
10 57941510 GUIDE RING 4
11 54592092 BALL BEARING 1
12 52231446 CIRCLIP 75X2,5 DIN472 1
13 56071202 LOAD LOWERING VALVE 2
14 52090859 LOCK SCREW M6X10 DIN913 1
15 45497970 PIN 1
16 45497980 BOLT 1
17 45497990 BOLT 1
18 52359627 SEAL KIT INCLUDE PART NO. 5,6,7,8,9 1

Reference:56096151 Page:3_7
Himec 9910 B REX 100022662#398
Engine bonnet

41
1 40

40 39
B
41

42

27 36 35 B
41
14
28 40
30
35
31 43 36

37

10

4 17 11 32 4 5

33

34 B-B ( 1 : 5 )
1 35 36 27

C C

20

24

C-C ( 1 : 5 ) 19

6 9 15 26 27 23 25

36 21 22

2 29 30 31 6 28 30 31 13 18
6
13
29 30 31 8
7
3
9
2
15

12

1
10

12 11

17
4 5

Reference:100023334 Page:3_8
Himec 9910 B REX 100022662#398
Engine bonnet

Item Part No. Description Standard designationQty


1 45970030 PLATE 4X315X1075 1
2 100023331 ANGLE PLATE 1
3 100023253 ANGLE PLATE 1
4 45970060 PLATE 4X606X849 1
5 45970070 PLATE 4X343X814 1
6 45970080 PLATE 4X472X993 1
7 100023252 ANGLE PLATE 1
8 100023323 DECK PLATING 1
9 45933200 SERVICE HATCH 4X170X230 1
10 45970140 PLATE 6X545X1037 1
11 45970150 PLATE 4X606X849 1
12 45970160 PLATE 4X343X814 1
13 35970180 DECK PLATING 1
14 45970240 PLATE 4X90X162 2
15 54925532 LEVER LOCK 1
17 45970300 PLATE 16X90X250 2
18 45970170 PLATE 4X472X727 1
19 45933130 HINGE 16X70X133 2
20 52110046 HEX NUT M10 DIN934 8ZN 2
21 54916028 PIPE HOLDER 4
22 54916333 WELD PLATE 30x35x3 2
23 52060431 HEX SCREW M6X40 DIN931 88ZN 4
24 52060274 HEX SCREW M10X60 DIN931 88ZN 2
25 52214012 LOCK WASHER M6 NORD-LOCK 4
26 52070406 HEX SCREW M8x35 DIN931 88ZN 4
27 52200037 WASHER M8 DIN126 58ZN 20
28 52060233 HEX SCREW M10X30 DIN933 88ZN 8
29 52060225 HEX SCREW M10X25 DIN933 88ZN 19
30 52117108 LOCK NUT M10 DIN985 8ZN 27
31 52200474 WASHER M10 DIN 440 ZN 54
32 52062163 HEX SCREW M16X100 DIN931 88ZN 4
33 52117165 LOCK NUT M16 DIN985 8ZN 4
34 52200078 WASHER M16 DIN126 58ZN 8
35 52060191 HEX SCREW M8X22 DIN933 88ZN 12
36 52117082 LOCK NUT 16
37 52200334 WASHER M8 DIN440 ZN 8
39 52062031 HEX SCREW M12X40 DIN933 88ZN 4
40 52117124 LOCK NUT M12 DIN985 8ZN 7
41 52200508 WASHER M12 DIN440 ZN 14
42 52062023 HEX SCREW M12X30 DIN933 88ZN 3
43 46134860 PLATE 8x414x994 1

Reference:100023334 Page:3_8
Himec 9910 B REX 100022662#398
Frame joint assembly

4
2

8 7 6

Reference:35573950 Page:3_9
Himec 9910 B REX 100022662#398
Frame joint assembly

Item Part No. Description Standard designation Qty


1 11210127 FRAME JOINT 1
2 52886439 EXPANDER-BOLT 4
3 56096472 TURNING CYLINDER 2
4 45240520 LOCKING PIN 1
5 45574650 HOSE CHANNEL 1
6 45574680 BRACKET 2
7 52060944 HEX SCREW M10X60 DIN933 88ZN 4
8 52211042 SPRING WASHER M10 DIN127 ZN 4

Reference:35573950 Page:3_9
Himec 9910 B REX 100022662#398
Frame joint

Reference:11210127 Page:3_10
Himec 9910 B REX 100022662#398
Frame joint

Item Part No. Description Standard designation Qty


1 31213903 PIN 1
2 41213893 PIN 1
3 41213968 BEARING PLATE D159,5/110-7,4 2
4 54593173 JOINT BEARING 2
5 41213737 SHAFT RETAINING PLATE 1
6 52062023 HEX SCREW M12X30 DIN933 88ZN 6
7 52211059 SPRING WASHER M12 DIN127 ZN 6

Reference:11210127 Page:3_10
Himec 9910 B REX 100022662#398
Steering cylinder

18

15 10 12 3 9 13 11 6

18

1 4 5 7 2 14 10 8
8 6 16 C

17

Reference:56096472 Page:3_11
Himec 9910 B REX 100022662#398
Steering cylinder

Item Part No. Description Standard designation Qty


C 56096472 CYLINDER COMPLETE 80/50-450 (301620) 1
1 - PISTON SEAL 1
2 - PISTON ROD SEAL 1
3 - SEAL 1
4 - O-RING 39,0X3 90 SHORE 1
5 - O-RING 74,5X3 90 SHORE 1
6 54592035 BALL BEARING 2
7 52231131 CIRCLIP 68X2,5 DIN 472 1
8 52401023 GREASE FITTING M6 2
9 57984023 PLAIN BUSHING 1
10 52006061 LOCK SCREW M6X8 DIN914 2
11 57983983 PISTON ROD 1
12 57984007 PISTON 1
13 57983991 SLIDE 1
14 57984015 NUT 1
15 57983975 CYLINDER TUBE 1
16 56071541 LOAD LOWERING VALVE 1
17 57984031 SEAL KIT INCLUDE ITEMS 1, 2, 3, 4, 5 1
18 52886439 EXPANDER PIN 2

Reference:56096472 Page:3_11
Himec 9910 B REX 100022662#398
Frame joint locking

Reference:45240520 Page:3_12
Himec 9910 B REX 100022662#398
Frame joint locking

Item Part No. Description Standard designation Qty


1 45240538 PIN 1
2 40091019 HANDLE 1
3 01654839 CHAIN 14-LINK 1

Reference:45240520 Page:3_12
Himec 9910 B REX 100022662#398
Oscillation assembly

17

16

15 9
8
2
10
5

14

13
7

1
11
12

Reference:100009808 Page:3_13
Himec 9910 B REX 100022662#398
Oscillation assembly

Item Part No. Description Standard designationQty


1 100009764 FRAME 1
2 100009758 OSCILLATION BEAM 2
3 45170131 BUSHING D160/120-5 4
4 54595061 BUSHING 2
5 45170149 FLANGE 4
6 52062023 BOLT M12X30 DIN933 88ZN 8
7 52211059 SPRING WASHER M12 DIN127 ZN 8
8 35562600 PIN 2
9 52062254 BOLT M20x80 DIN931 88ZN 12
10 52117207 LOCK NUT M20 DIN985 8ZN 12
11 45990550 PLATE 2
12 52063087 BOLT M20X300 DIN931 88ZN 8
13 52200086 WASHER M20 DIN126 58ZN 16
14 52110087 HEX NUT M20 DIN934 8ZN 16
15 52401015 GREASE FITTING AR1/8" 2
17 52390515 SEAL RING 1/8" U10 4X16 0X2 2

Reference:100009808 Page:3_13
Himec 9910 B REX 100022662#398
Mud guard / battery housing

20 19 18 17 11 28 15 14 13 12

10
9
8
7

20 27 5 4 3 2 1 30 29 24 25 26 32 31 21
18
23
22

Reference:25573960 Page:3_14
Himec 9910 B REX 100022662#398
Mud guard / battery housing

Item Part No. Description Standard designation Qty


1 15700950 BATTERY HOUSING 1
2 52062122 HEX SCREW M16X50 DIN933 88ZN 7
3 52211075 SPRING WASHER M16 DIN127 ZN 7
4 52062041 HEX SCREW M12X50 DIN933 88ZN 5
5 52211059 SPRING WASHER M12 DIN127 ZN 5
6 25572960 DOOR 1
7 54925532 LOCK 2
8 54929294 HOOK 2
9 52033024 HEX SCREW M5X10 DIN964 58ZN 14
10 52117058 LOCK NUT M5 DIN985 88ZN 14
11 25573390 MUD GUARD, RIGHT 1
12 45573680 BEARING SLEEVE 1
13 45573690 BEARING SLEEVE 1
14 45573700 LOCKING PLATE 1
15 52032224 HEX SCREW M12X30 DIN963 58ZN 2
17 54712013 LOCK 1
18 52060126 HEX SCREW M8X20 DIN933 88ZN 9
19 52110038 HEX NUT M8 DIN934 88ZN 4
20 52211034 SPRING WASHER M8 DIN127 ZN 9
21 45802350 COUNTER PART 1
22 45579750 RUBBER PLATE 5X797X235 1
23 45579730 FASTENING PLATE 1
24 41593682 BATTERY FASTENER 1
25 41214594 BATTERY FASTENER 2
26 52117082 LOCK NUT M8 DIN985 88ZN 2
27 45574020 PLATE 486X724 0
28 25700860 SHAFT 1
29 45701110 PLATE 1
30 52063930 HEX SCREW M20x320 DIN931 88ZN 1
31 52060514 HEX SCREW M10X20 DIN933 88ZN 2
32 52211042 SPRING WASHER M10 DIN127 ZN 2

Reference:25573960 Page:3_14
Himec 9910 B REX 100022662#398
Mud guard / fuel and hydraulic oil tank

15 14

13

28

12

29
30

23
22

21

24

5 4

9
1 8 17 10

11 31
7

34
37 36
6
3 2
19 18 35
20

Reference:25972930 Page:3_15
Himec 9910 B REX 100022662#398
Mud guard / fuel and hydraulic oil tank

Item Part No. Description Standard designation Qty


1 15701090 LOCKER 1
2 52062122 HEX SCREW M16X50 DIN933 88ZN 7
3 52211075 SPRING WASHER M16 DIN127 ZN 7
4 52062041 SCREW M12X50 DIN933 88ZN 5
5 52211059 SPRING WASHER M12 DIN127 ZN 5
6 25573130 BATTERY BOX DOOR 1
7 54925532 LOCK 2
8 54929294 HOOK 2
9 52033024 SCREW KUK M5X10 DIN964 58ZN 14
10 52117058 LOCK NUT M5 DIN985 8ZN 14
11 25573180 MUD GUARD 1
12 45573680 BEARING SLEEVE 72/60-42 JM1-15 1
13 45573690 BEARING SLEEVE 72/55-42 JM1-15 1
14 45573700 LOCKING PLATE 1
15 52004199 HEXAGON SCREW UK M12x30 DIN7991 10.9 2
17 54712013 LOCK 140M 1
18 52060126 HEX SCREW M8X20 DIN933 88ZN 4
19 52110038 HEX NUT M8 DIN934 88ZN 4
20 52211034 SPRING WASHER M8 DIN127 ZN 4
21 45802350 COUNTER PART WELDING 1
22 45579750 COVER RUBBER 5X717X235 NITRILE 1
23 45579730 FLAT IRON 5X30X780 1
24 35972920 FUEL AND HYDRAULIC OIL TANK 1
28 25700860 AXLE 1
29 45701110 PLATE D85 1
30 52063930 HEX SCREW M20x320 DIN931 88ZN 1
31 45703490 FLAT IRON 5X30X572 2
34 52060514 HEX SCREW M10X20 DIN933 88ZN 2
35 52211042 SPRING WASHER M10 DIN127 ZN 2
36 45804360 ROTATE LIMITER PLATE 1
37 52060514 HEX SCREW M10X20 DIN933 88ZN 3

Reference:25972930 Page:3_15
Himec 9910 B REX 100022662#398
Mud guards, load end

1
5

Reference:100003657 Page:3_16
Himec 9910 B REX 100022662#398
Mud guards, load end

Item Part No. Description Standard designation Qty


1 15576840 SIDE COVER, RIGHT 1
2 35582670 MUD GUARD, LEFT 1
3 15582600 SIDE COVER, LEFT 1
4 35582640 MUD GUARD, RIGHT 1
5 52091352 HEX SCREW M16X45 DIN933 8.8 ZN 18

Reference:100003657 Page:3_16
Himec 9910 B REX 100022662#398
Battery housing

Reference:15700950 Page:3_17
Himec 9910 B REX 100022662#398
Battery housing

Item Part No. Description Standard designation Qty


1 45572830 FASTENING PLATE 1
2 45572840 PLATE 1
3 45572850 PLATE 1
4 45572860 SIDE PLATE 1
5 45572870 PLATE 467X593 1
6 45700940 COVER PLATE 1
7 45572890 PLATE 1
8 45572900 PLATE 1
9 45572910 UPPER PLATE 1
10 45700960 TUBE 1
11 45700920 SUPPORT PLATE 3
12 45700930 PLATE 90X467 1
13 05572950 PLATE 90X593 1
14 54929005 HINGE 2
15 45100773 HOOK 1
16 45340450 SPANNER 1
17 01754316 LIMIT STOP 1

Reference:15700950 Page:3_17
Himec 9910 B REX 100022662#398
Fuel and hydraulic oil tank

7 7.1
1 7.2

21
22

3 2 6 15 23 24 18 4 5

14 13

16 12
20 19 17 27
11

Reference:35972920 Page:3_18
Himec 9910 B REX 100022662#398
Fuel and hydraulic oil tank

Item Part No. Description Standard designation Qty


1 35703880 TANK FRAME 1
2 45573590 FUEL TANK COVER 1
3 45573620 GASKET 270X350 1
4 45977030 HYDRAULIC OIL TANK COVER 1
5 45573670 GASKET 210X540 1
6 56017536 FILLER FILTER 2
7 56076310 RETURN FILTER 1
7.1 57624780 RETURN FILTER CARTRIDGE 1
7.2 57702310 SENSOR 1
9 56077070 RETURN TUBE 1
11 52460037 OIL CONTROL GLASS 3
12 55121545 SENSOR 1
13 52060902 HEX SCREW M8X20 DIN933 36
14 52200482 WASHER M8 DIN126 36
15 52030301 GROOVED SCREW LK M5X16 DIN84 12
16 52060910 HEX SCREW M6X16 DIN933 5
17 52080918 PLUG R1 1/2 DIN910 1
18 52080892 PLUG R1 1/4 DIN910 1
19 45800700 PIPE 1
20 55146203 FASTENER 2
21 52422250 ANGLE COUPLING 1
22 05806170 PIPE 1
23 52080272 MAGNETIC PLUG R3/4 DIN910 1
24 52390218 SEAL RING U26,7X35X2,0 1
27 52200631 WASHER M10 DIN126 2

Reference:35972920 Page:3_18
Himec 9910 B REX 100022662#398
Cabin assembly

26 25 18 10
10 18 25 26
1

8
9 13 20 22
29
6 21 24 27 30
5
7 11 14 15 17 23

14 15 16 23

12 18 19

22 28 29

Reference:100019572 Page:3_19
Himec 9910 B REX 100022662#398
Cabin assembly

Item Part No. Description Standard designationQty


1 100022078 CABIN 1
2 16135170 DRIVER' S SEAT 1
3 35970090 BRACKET 1
4 25579210 TOP STEP, RIGHT 1
5 25579200 TOP STEP, LEFT 1
6 45706660 SHELTER PLATE 1
7 35702970 SUPPORT 2
8 45706610 HOSE HOOK 1
9 45577350 SUPPORT PLATE 1
10 45579430 LIGHTING DEVICE BRACKET 2
11 45577440 PIN 2
12 100019729 FLAT WASHER M20 DIN9021 58ZN 4
13 100017300 LOCK WASHER 4
14 52062353 HEX SCREW M24X150 DIN931 88ZN 6
15 52117249 NYLOC NUT M24 DIN985 8ZN 6
16 54923651 FLEXIBLE BUSHING 13-2174/60 4
17 52231032 CIRCLIP 25x1,2 DIN472 4
18 52117165 NYLOC NUT M16 DIN985 8ZN 6
19 52062122 HEX SCREW M16X50 DIN933 88ZN 2
20 52062114 HEX SCREW M16X40 DIN933 88ZN 4
21 52062627 HEX SCREW M12X50 DIN931 88ZN 4
22 52200524 FLAT WASHER M20 DIN9021 58ZN 4
23 52200102 WASHER M24 DIN126 58ZN 6
24 52200052 WASHER M12 DIN126 58ZN 4
25 52200078 WASHER M16 DIN126 58ZN 4
26 52091352 HEX SCREW M16X45 DIN933 8.8 ZN 4
27 52117124 NYLOC NUT M12 DIN985 8ZN 4
28 52117207 NYLOC NUT M20 DIN985 8ZN 4
29 52062239 HEX SCREW M20X60 DIN933 88ZN 2
30 52062247 HEX SCREW M20X70 DIN931 88ZN 2

Reference:100019572 Page:3_19
Himec 9910 B REX 100022662#398
Cabin

25
18 18
1 24
17 17
8
6 6

3 20 18 17 14 4 20
9 17 18
23
22

13 21
18
12
26 10 17
15
11 26

18 17 7

18 17 5

18 17 5 5 17 18 2 16 17

Reference:100022078 Page:3_20
Himec 9910 B REX 100022662#398
Cabin

Item Part No. Description Standard designation Qty


1 100020441 FRAME 1
2 100020460 SERVICE HATCH IN CABIN 1
3 100021375 DOOR, LEFT 1
4 100021236 DOOR, RIGHT 1
5 100019810 HAND RAIL 3
6 100020369 COVER PLATE 2
7 100020370 COVER PLATE 1
8 100021891 COVER PLATE 5
9 100021896 COVER PLATE 1
10 100021527 STEP STRIP 1
11 100021542 STEP STRIP 1
12 100020374 INSTRUCTIONS MANUAL BOX 1
13 100022337 RUBBER MAT 1
14 100022154 COVER PLATE 1
15 100021382 COVER PLATE 1
16 52200011 WASHER M5 DIN126 58ZN 6
17 52110400 HEX NUT M5 DIN985 AISI316 6
18 52114311 LOCK WASHER M8 NORD-LOCK 48
20 57953077 HINGE 4
21 52200045 WASHER M10 DIN126 58ZN 3
22 52001187 HEX SOCKET BOLT M10X20 DIN912 88ZN 3
23 52117108 NYLOC NUT M10 DIN985 8ZN 3
24 52214012 LOCK WASHER M6 NORD-LOCK 10
25 52001054 HEX SOCKET BOLT M6X16 DIN912 88ZN 10
26 52091071 HEX KEY COUNTERSUNK SCREW M6x16 DIN7991 109ZN 8

Reference:100022078 Page:3_20
Himec 9910 B REX 100022662#398
Cabin service hatch

7 8 9

3 4 5

10 11

2
5 4 3
Reference:100020460 Page:3_21
Himec 9910 B REX 100022662#398
Cabin service hatch

Item Part No. Description Standard designation


Qty
1 100020456 CASE 1
2 100020459 FASTENING PLATE 2
3 52021037 LOCK SCREW M8X30 DIN603 58ZN 8
4 52117082 NYLOC NUT 8
5 52200037 WASHER M8 DIN126 58ZN 8
6 100020458 NOISE CONTROL MATERIAL 1
7 52032349 SLOT-HEADED SCREW M5X16 DIN963 58ZN 10
8 54925540 CROOK 2
9 54925532 LEVER LOCK 2
10 52200011 WASHER M5 DIN126 58ZN 4
11 52110400 HEX NUT M5 DIN985 AISI316 4

Reference:100020460 Page:3_21
Himec 9910 B REX 100022662#398
Cabin door, left

5
9
10

2 3
1
4
5
8
7
8

11
12
13
14

Reference:100021375 Page:3_22
Himec 9910 B REX 100022662#398
Cabin door, left

Item Part No. Description Standard designation


Qty
1 45703590 DOOR 1
2 57951071 LOCK 1
3 57951048 OUTER HANDLE 1
4 100008085 SLOT-HEADED SCREW 2
5 52117058 NYLOC NUT M5 DIN985 8ZN 6
7 52200029 WASHER M6 DIN126 58ZN 1
8 57951055 HANDLE 1
9 52001443 HEX SOCKET BOLT M5X30 DIN912 88ZN 4
10 52200011 WASHER M5 DIN126 58ZN 4
11 57990740 RUBBER BUMPER D32X21 M8 1
12 52110038 HEX NUT M8 DIN934 88ZN 1
13 52200482 WASHER M8 DIN126 AISI316 1
14 55149430 CAP NUT M8 DIN 1587 ZN 1

Reference:100021375 Page:3_22
Himec 9910 B REX 100022662#398
Cabin door, right

9
3
10
4
1
5 2

11

12

13

14

Reference:100021236 Page:3_23
Himec 9910 B REX 100022662#398
Cabin door, right

Item Part No. Description Standard designation


Qty
1 45703630 DOOR 1
2 57951063 LOCK 1
3 57951048 OUTER HANDLE 1
4 100008085 SLOT-HEADED SCREW 2
5 52117058 NYLOC NUT M5 DIN985 8ZN 6
6 55149440 CAP NUT M6 DIN 1587 ZN 1
7 52200029 WASHER M6 DIN126 58ZN 1
8 57951055 HANDLE 1
9 52001443 HEX SOCKET BOLT M5X30 DIN912 88ZN 4
10 52200011 WASHER M5 DIN126 58ZN 4
11 57990740 RUBBER BUMPER D32X21 M8 1
12 52110038 HEX NUT M8 DIN934 88ZN 1
13 52200482 WASHER M8 DIN126 AISI316 1
14 55149430 CAP NUT M8 DIN 1587 ZN 1

Reference:100021236 Page:3_23
Himec 9910 B REX 100022662#398
Driver's seat

30 31 9

12

36 11
32 33

37

28
3

26 27 34
6

35 21 20 25
20 21 35
23

4
5

Reference:16135170 Page:3_24
Himec 9910 B REX 100022662#398
Driver's seat

Item Part No. Description Standard designation Qty


1 25700710 UPPER BASE 1
2 25700600 FRAME 1
3 25574950 LOW BASE 1
4 35575070 BOTTOM FRAME 1
5 45575100 DAMPER 1
6 25575020 LEVER 1
7 100001389 STEERING WHEEL ASSEMBLY PARTS 1
9 35575120 PLATE 1
11 35700760 GEAR SHIFTER 1
12 35577040 PLATE 1
20 52062041 HEX SCREW M12X50 DIN933 88ZN 8
21 52110053 HEX NUT M12 DIN934 88ZN 8
23 54513320 BEARING 2
25 52230224 CIRCLIP 75X2,5 DIN471 1
26 52060266 HEX SCREW M10X50 DIN931 88ZN 1
27 52117108 LOCK NUT M10 DIN985 88ZN 1
28 54924071 BUTTON 1
30 52211034 SPRING WASHER M8 DIN127 ZN 24
31 52001278 HEX SOCKET SCREW M8X20 DIN912 88ZN 24
32 52030079 GROOVED SCREW LK M5X16 DIN84 58ZN 6
33 52200011 WASHER M5 DIN126 58ZN 6
34 52200045 WASHER M10 DIN126 58ZN 2
35 52211059 SPRING WASHER M12 DIN127 ZN 12
36 54929800 SEAT 1
37 54940630 SEAT BELT 1

Reference:16135170 Page:3_24
Himec 9910 B REX 100022662#398
Support assembly for electric box

6
2
4 20 21

22 23

1
25 26
5 13 14 18

15

24
8 9 16 10 19 10 3

Reference:45708670 Page:3_25
Himec 9910 B REX 100022662#398
Support assembly for electric box

Item Part No. Description Standard designation Qty


1 45708690 FRAME 1
2 45578280 PLATE 1
3 45804550 PLATE 1
4 45578300 SUPPORT 1
5 45708630 FRAME 1
6 45804530 PLATE 1
8 52060266 HEX SCREW M10X50 DIN931 88ZN 2
9 52110046 HEX NUT M10 DIN934 88ZN 2
10 52060225 HEX SCREW M10X25 DIN933 88ZN 9
13 52062031 HEX SCREW M12X40 DIN933 88ZN 6
14 52117124 LOCK NUT M12 DIN985 88ZN 6
15 52117108 LOCK NUT M10 DIN985 88ZN 4
16 52200045 WASHER M10 DIN126 58ZN 5
18 52200052 WASHER M12 DIN126 58ZN 6
19 52211042 SPRING WASHER M10 DIN127 ZN 6
20 45806910 COVER PLATE 1
21 45495440 PLATE 1
22 45807510 PLASTIC COVER 1
23 45549190 PLATE 1
24 45806880 PLATE 2
25 52060514 HEX SCREW M10X20 DIN933 88ZN 11
26 52200045 WASHER M10 DIN126 58ZN 15

Reference:45708670 Page:3_25
Himec 9910 B REX 100022662#398
Assistant seat

9 8

6 5 7
4 5 6

Reference:35788780 Page:3_26
Himec 9910 B REX 100022662#398
Assistant seat

Item Part No. Description Standard designationQty


1 45788830 PLATE 1
2 35788820 SUPPORT 1
3 45788800 FOOT 1
4 52060225 HEX SCREW M10X25 DIN933 88ZN 6
5 52117108 LOCK NUT M10 DIN985 88ZN 7
6 52200045 WASHER M10 DIN126 58ZN 7
7 52060324 HEX SCREW M10X100 DIN931 88ZN 1
8 45157419 PADDING 2
9 52090875 SCREW 12

Reference:35788780 Page:3_26
Himec 9910 B REX 100022662#398
Gear shifter

8 9

15 13 6

10 1
17 7
16
11 12

3 15 14 2 5 4

Reference:35700760 Page:3_27
Himec 9910 B REX 100022662#398
Gear shifter

Item Part No. Description Standard designation Qty


1 55137806 SELECTOR SWITCH 1
2 35700770 PLUG 1
3 35843450 SELECTOR 1
4 45575150 RING 1
5 45700750 SHAFT 1
6 45550490 DRIVER TAPPET 1
7 52200045 WASHER M10 DIN126 58ZN 1
8 45700810 CURSOR 1
9 45575190 MOULDING 1
10 54601174 SPRING 1
11 52030061 GROOVED SCREW LK M4X20 DIN84 58ZN 4
12 52211000 SPRING WASHER M4 DIN127 ZN 6
13 52090958 HEX SOCKET SCREW M5X90 12.9 DIN912 1
14 52030087 GROOVED SCREW LK M5X20 DIN84 58ZN 4
15 52211018 SPRING WASHER M5 DIN127 ZN 10
16 52117108 LOCK NUT M10 DIN985 8ZN 1
17 45700820 PLUG 1

Reference:35700760 Page:3_27
Himec 9910 B REX 100022662#398
Wheel

3 2 1

Reference:54848600 Page:3_28
Himec 9910 B REX 100022662#398
Wheel

Item Part No. Description Standard designation Qty


1 54844998 RIM INCLUDE LOCK RING SET 1
2 54849104 TYRE 1
3 54845227 TUBE 1

Reference:54848600 Page:3_28
Himec 9910 B REX 100022662#398
Beacon cover

7
15 14
13 12 11 5 6 4 8
10 9

Reference:45614780 Page:3_29
Himec 9910 B REX 100022662#398
Beacon cover

Item Part No. Description Standard designation


Qty
1 41999665 COVER 1
2 45711560 BOTTOM PLATE 1
3 45614770 BOLT 1
4 45614790 STOP PLATE 1
5 52117124 LOCK NUT M12 DIN985 8ZN 1
6 52200052 WASHER M12 DIN126 58ZN 1
7 52110046 HEX NUT M10 DIN934 8ZN 4
8 52200052 WASHER M12 DIN126 58ZN 1
9 52114311 LOCK WASHER M8 NORD-LOCK 1
10 52060126 HEX SCREW M8X20 DIN933 88ZN 1
11 52030277 HEX SCREW M6X20 DIN84 58ZN 3
12 52200029 WASHER M6 DIN126 58ZN 3
13 52117066 NUT M6 DIN985 8ZN 3
14 55149017 CABLE GLAD M20X1,5 1
15 55149082 NUT M20X1,5 1

Reference:45614780 Page:3_29
Himec 9910 B REX 100022662#398
Counter weight

1 2 6 7

8 9 10

5 4

Reference:45970660 Page:3_30
Himec 9910 B REX 100022662#398
Counter weight

Item Part No. Description Standard designationQty


1 15577480 COUNTER WEIGHT 1
2 35970290 GRATING 1
4 45577610 PLATE, RIGHT 1
5 45577620 PLATE, LEFT 1
6 52060225 HEX SCREW M10X25 DIN933 88ZN 4
7 52211042 SPRING WASHER M10 DIN127 ZN 4
8 52063062 HEX SCREW M24X130 DIN931 88ZN 16
9 52110103 HEX NUT M24 DIN934 88ZN 16
10 52211109 SPRING WASHER M24 DIN127 ZN 16

Reference:45970660 Page:3_30
Himec 9910 B REX 100022662#398
Work light shield

2 1

6 5 4
7 8 9
3

12 11 10

Reference:41483223 Page:3_31
Himec 9910 B REX 100022662#398
Work light shield

Item Part No. Description Standard designation


Qty
1 41483231 FRAME 1
2 41483272 GRATING 1
3 41483314 PLATE 1
4 52060175 HEX SCREW M8X25 DIN933 88ZN 2
5 52200037 WASHER M8 DIN126 58ZN 4
6 52117082 LOCK NUT M8 DIN985 88ZN 2
7 52062023 HEX SCREW M12X30 DIN933 88ZN 2
8 52200466 WASHER M12 DIN126 58ZN 4
9 52117124 LOCK NUT M12 DIN985 8ZN 2
10 52062122 HEX SCREW M16X50 DIN933 88ZN 1
11 52214285 SPRING WASHER M16 NORD-LOCK 1
12 52117165 LOCK NUT M16 DIN985 8ZN 1

Reference:41483223 Page:3_31
Himec 9910 B REX 100022662#398
Spring reel

2
1

5
6

4
3

Reference:54945993 Page:3_32
Himec 9910 B REX 100022662#398
Spring reel

Item Part No. Description Standard designation Qty


1 57821241 SLIPRING 1
2 57821258 INSULATING RING 1
3 57821266 BRUSH HOLDER COMPLETE 1
4 57821274 BRUSHES 1
5 57821282 INSULATING PIPE 1
6 57821290 INSULATING PIPE 1

Reference:54945993 Page:3_32
Himec 9910 B REX 100022662#398
Wheel chock

2 1

Reference:46117980 Page:3_33
Himec 9910 B REX 100022662#398
Wheel chock

Item Part No. Description Standard designation Qty


1 46117710 RACK 2
2 52062041 HEX SCREW M12X50 DIN933 88ZN 2
3 52062031 HEX SCREW M12X40 DIN933 88ZN 2
4 43306740 WHEEL CHOCK 2

Reference:46117980 Page:3_33
Himec 9910 B REX 100022662#398
Cable steering roller

2 2

34 1 2 43 34 2 34

Reference:35787510 Page:3_34
Himec 9910 B REX 100022662#398
Cable steering roller

Item Part No. Description Standard designation Qty


1 45786830 FRAME 1
2 45648820 ROLLER 4
3 45648860 SHAFT 4
4 52813151 COTTER PIN 5X50 DIN94 ZN 4

Reference:35787510 Page:3_34
Himec 9910 B REX 100022662#398
Power pack

7 3 3.1 22
6 2
8 15
14
15

1 13

21

20
18
19
5 9
16 17 12
4 10
11

Reference:45883590 Page:3_35
Himec 9910 B REX 100022662#398
Power pack

Item Part No. Description Standard designation


Qty
1 55112015 ELECTRIC MOTOR 1
2 54812995 FLANGE 1
3 54812730 CLUTCH 1
3.1 57828970 FLEXIBILITY ELEMENT 1
4 52062023 HEX SCREW M12X30 DIN933 88ZN 2
5 52214269 WASHER M12 NORD-LOCK 2
6 52062916 HEX SCREW M16X60 DIN933 88ZN 4
7 52117165 NUT M16 DIN985 8ZN 4
8 56060110 HYDRAULIC PUMP FOR STEERING/BRAKES 1
9 52450871 ANGLE COUPLING 12-10C50MXS 1
10 56072812 VALVE 1
11 52427689 FLANGE 1
12 52004300 HEX SCREW UNC 3/8x83 12.9 4
13 52449162 MEASURE COUPLING 2103-01-18.0 1
14 52427655 FLANGE 1
15 52444270 ANGLE COUPLING R2" SK/UK 2
16 52451432 ANGLE COUPLING 4C6MXS 1
17 52450186 COUPLING 4F5OMXS 1
18 52451465 ANGLE COUPLING 12V6MXS 1
19 52450079 COUPLING 12-16F42EDMXS 1
20 52452133 T-COUPLING 12S6MXS 1
21 52453990 MEASURING PLUG 12TT4XS 1

Reference:45883590 Page:3_35
Himec 9910 B REX 100022662#398
Hydraulics

Reference:4 Page:4
Himec 9910 B REX 100022662#398
Hydraulics

Item Part No. Description Standard designation Qty


100009193 Diagram / piping, vehicle pumps
45672750 Load end coupling fittings
45672760 Engine end coupling fittings
45884580 Safety pump fittings
100013114 Emergency stop valve fittings
45884590 Pressure filter fittings
45677930 Hydraulic oil tank fittings
100014172 Hydraulic pump fittings for steering / brakes
100000151 Gear pump fittings for steering valve
45886180 Diagram / piping, shuttle valves
45888370 LS-signal valve fittings
45885040 Diagram / piping, steering hydraulic
45677700 Steering unit fittings
45884610 Steering device assembly
56001753 Hydraulic motor
45885200 Magnetic valve fittings
45885180 Flow control valve fittings
45884620 Steering cylinder fittings
100006522 Diagram / piping, brake hydraulic
100013190 Brake valve V167 fittings
100013603 Charging valve unit fittings
100006217 Brake valve fittings
100013632 Brake valve fittings
100005718 Axles fittings
100006141 Cabin brake piping
100006583 Measuring points
45885160 Tank coupling assembly, brake J34
45980420 Diagram / piping, engine end support legs
45980290 Control valve fittings
45885060 Diagram / piping, load end support legs
45677040 Control valve fittings
45885070 Diagram / piping, normet boom NSB-900
45678010 Cylinder fittings
45677520 Cylinder fittings
45677530 Cylinder fittings
45677760 Basket turning motor fittings
45885290 Diagram / piping, boom remote control
45676970 Joy-stick fittings
45677510 Boom operation valve fittings
45677180 Air bleeding piping
45675960 Pressure accumulator fittings
45673700 Directional control valve fittings
45885300 Diagram / piping, basket extension
100014068 Load lowering valve, V61, fittings
46044990 Transmission piping
46044960 Connector assembly
45980790 Connector assembly
45883120 Air piping
45883580 Diagram / piping, power pack suction lines

Reference:4 Page:4
Himec 9910 B REX 100022662#398
Diagram / piping, vehicle pumps

6 5
52

52

54

52

52

53 51 55

56 32 50
31 57
8 30
33

Reference:100009193 Page:4_1
Himec 9910 B REX 100022662#398
Diagram / piping, vehicle pumps

Item Part No. Description Standard designation Qty


1 100014172 HYDRAULIC PUMP FITTINGS FOR STEERING/BRAKES 1
2 100000151 GEAR PUMP FITTINGS FOR STEERING VALVE 1
3 45884580 SAFETY PUMP FITTINGS 1
4 100013114 SAFETY STOP VALVE FITTINGS 1
5 45672750 LOAD END COUPLING FITTINGS 1
6 45672760 ENGINE END COUPLING FITTINGS 1
7 45884590 PRESSURE FILTER FITTINGS 1
8 45677930 HYDRAULIC OIL TANK FITTINGS 1
30 52451457 ANGLE COUPLING 16C6MXS 1
31 56605058 HOSE COUPLING A5705-16-16 JIC ST 1
32 54917729 HOSE CLAMP PA-RI 201-040 2
33 54917570 HOSE CLAMP PA-RI 202-060 1
50 56732076 HOSE ASSEMBLY S 3/4 S L=0,6M JIC 1
51 56732159 HOSE ASSEMBLY S 3/4 S L=1,0M JIC 2
52 56732290 HOSE ASSEMBLY S 3/4 S L=2,4M JIC 4
53 56732357 HOSE ASSEMBLY S 3/4 S L=3,0M JIC 2
54 56700297 HOSE ASSEMBLY S 1 S L=2,4M JIC 1
55 56700354 HOSE ASSEMBLY S 1 S L=3,0M JIC 1
56 54919170 SUCTION HOSE 1" 1
57 54919055 INLET HOSE 2" 3

Reference:100009193 Page:4_1
Himec 9910 B REX 100022662#398
Load end coupling fittings

Reference:45672750 Page:4_2
Himec 9910 B REX 100022662#398
Load end coupling fittings

Item Part No. Description Standard designation Qty


1 56620511 BYPASS MANIFOLD T1 3/4 L55 5
2 52450350 COUPLING 16-12F42EDMXS 2
3 52450061 COUPLING 12F42EDMXS 9
4 52450343 COUPLING 8-12F42EDMXS 1
5 52450467 COUPLING 6-6F42EDMXS 1
6 52453321 NIPPLE 12F640MXS 2
7 52452323 L-FITTING 16R6MXS 1
8 52452331 L-FITTING 12R6MXS 2
9 52451457 ANGLE COUPLING 16C6MXS 1
10 52451440 ANGLE COUPLING 12C6MXS 1
11 52455045 COUPLING 16BTXS 1
12 52455037 COUPLING 16-8TRTXS 1
13 52434255 REDUCTION R3/4-R3/8 1
14 52455136 NUT 12BMTXS 1
15 52453586 REDUCTION FITTING 12-8TRTXS 1
16 52117082 LOCK NUT M8 DIN985 88ZN 2
17 52070301 HEXACON SCREW M8x180 DIN931 88ZN 2

Reference:45672750 Page:4_2
Himec 9910 B REX 100022662#398
Engine end coupling fittings

Reference:45672760 Page:4_3
Himec 9910 B REX 100022662#398
Engine end coupling fittings

Item Part No. Description Standard designation Qty


1 56620727 JOINT X1 3/4 L55 5
2 52450350 COUPLING 16-12F42EDMXS 2
3 52450061 COUPLING 12F42EDMXS 6
4 52450343 COUPLING 8-12F42EDMXS 4
5 52450467 COUPLING 6-6F42EDMXS 1
6 52450251 COUPLING 4-6F42EDMXS 1
7 52453321 NIPPLE 12F640MXS 2
8 52434255 REDUCTION R3/4-R3/8 2
9 52436300 NIPPLE R3/4-1/4 1
10 52450012 COUPLING 4-4F42EDMXS 1
11 52080850 PLUG R3/4 DIN910 58, ZN 2
12 52455094 ANGLE COUPLING 16V6MXS 1
13 52390580 GASKET U27,2X36,0X2,0 2
14 52070301 HEXACON SCREW M8x180 DIN931 88ZN 2
15 52117082 LOCK NUT M8 DIN985 88ZN 2

Reference:45672760 Page:4_3
Himec 9910 B REX 100022662#398
Safety pump fittings

15 7 6

1 1.5

1.1 16
1.4
3 1.3
1.2
2 6

5 4 8 14

9 12 10 11

Reference:45884580 Page:4_4
Himec 9910 B REX 100022662#398
Safety pump fittings

Item Part No. Description Standard designation Qty


1 100024817 SAFETY PUMP COMPLETE 1
1.1 57987356 ELECTRIC MOTOR
1.2 57987323 HYDRAULIC PUMP
1.3 57987331 CLUTCH
1.4 57987349 FASTENING FLANGE
1.5 100014984 SOLENOID
2 45493410 SUPPORT 1
3 41701152 CLAMP 1
4 52117082 LOCK NUT M8 DIN985 8ZN 2
5 52200037 WASHER M8 DIN126 58ZN 2
6 52450012 COUPLING 4-4F42EDMXS 2
7 45570400 COUPLING 1 1/16"-1/4"-7/8" 1
8 52453305 COUPLING 10F64OMXS 1
9 56013246 COUNTER VALVE 1/2" 1
10 52432051 COUPLING R1/2" 1
11 52390200 SEAL RING U21,5X28,7X2,5 1
12 52450046 COUPLING 8-8F42EDMXS 1
14 56716038 HOSE ASSEMBLY S 1/4 S L=0,4M JIC 1
15 52451440 ANGLE COUPLING 12C6MXS 1
16 52451432 ANGLE COUPLING 4C6MXS 1

Reference:45884580 Page:4_4
Himec 9910 B REX 100022662#398
Safety stop valve fittings

Reference:100013114 Page:4_5
Himec 9910 B REX 100022662#398
Safety stop valve fittings

Item Part No. Description Standard designation


Qty
1 56077160 EMERGENCY BRAKE VALVE 1
1.2 100013890 VALVE SPOOL 1
1.1 57991130 SOLENOID COIL 1
2 46178280 FASTENER 8X184X235 1
3 52450061 COUPLING 12F42EDMXS 3
4 52435104 COUPLING R3/4 1
5 52450046 COUPLING 8-8F42EDMXS 1
6 52450012 COUPLING 4-4F42EDMXS 2
7 52452331 L-FITTING 12R6MXS 1
8 52452315 L-FITTING 8R6MXS 1
9 52451440 ANGLE COUPLING 12C6MXS 4
10 52451234 ANGLE COUPLING 8C6MXS 1
11 52455136 NUT 12BMTXS 1
12 52453586 REDUCTION FITTING 12-8TRTXS 1
13 52453438 NUT 8BMTXS 1
14 52453180 REDUCTION FITTING 8-4TRTXS 1
15 52452042 L-FITTING 4R6MXS 1
16 52451432 ANGLE COUPLING 4C6MXS 1
17 52449162 MEASURE COUPLING 2103-01-18.0 2
18 52390580 GASKET U27,2X36,0X2,0 1
19 52060514 HEX SCREW M10X20 DIN933 88ZN 3
20 52214251 WASHER M10 NORD-LOCK 3

Reference:100013114 Page:4_5
Himec 9910 B REX 100022662#398
Pressure filter fittings

Reference:45884590 Page:4_6
Himec 9910 B REX 100022662#398
Pressure filter fittings

Item Part No. Description Standard designationQty


1 56052848 PRESSURE FILTER 1
1.1 57959017 PRESSURE FILTER CARTRIDGE 1
2 56620727 JOINT X1 3/4 L55 1
3 52450079 COUPLING 12-16F42EDMXS 2
4 52450343 COUPLING 8-12F42EDMXS 1
5 52453321 NIPPLE 12F640MXS 1
6 52451119 ANGLE COUPLING 12C4OMXS 1
7 52451440 ANGLE COUPLING 12C6MXS 2
8 52451010 ANGLE COUPLING 8-8C4OMXS 1
9 52451234 ANGLE COUPLING 8C6MXS 1
10 52434412 REDUCING NIPPLE R3/4-R1/2 1
11 52390580 GASKET 3/4" U27,2X36,0X2,0 1
12 52453529 PLUG 8FNMTXS 1

Reference:45884590 Page:4_6
Himec 9910 B REX 100022662#398
Hydraulic oil tank fittings

13 6 5 15

12 3

16 7 14

11 10 9 8

4 1 2

Reference:45677930 Page:4_7
Himec 9910 B REX 100022662#398
Hydraulic oil tank fittings

Item Part No. Description Standard designation Qty


1 52080876 PLUG R1" DIN910 58, ZN 1
2 52390283 SEAL RING U33,8X42,8X3,5 1
3 52450079 COUPLING 12-16F42EDMXS 1
4 52450103 COUPLING 16F42EDMXS 2
5 52450061 COUPLING 12F42EDMXS 1
6 52451457 ANGLE COUPLING 16C6MXS 1
7 52450343 COUPLING 8-12F42EDMXS 1
8 52451606 COUPLING 24F42EDMXS 1
9 52436375 COUPLING R2"-R1 1/2" LVI 1
10 52442159 COUPLING 50 MM 1
11 52402013 HOSE COUPLING RK2" 1
12 52434289 REDUCTION COUPLING R1 1/2"-R1" 1
13 52434529 REDUCTION COUPLING R1 1/4"-R1" 1
14 55121172 OIL SENSOR 1
15 41010612 HYDRAULIC OIL FILLING SYMBOL PLATE 1
16 52451440 ANGLE COUPLING 12C6MXS 1

Reference:45677930 Page:4_7
Himec 9910 B REX 100022662#398
Hydraulic pump fittings for steering / brakes

7 8
5 4
17 1
21
10 17
9

11

12

10
20
18 15
16
3 15 16
19

7 6 2
13
14

Reference:100014172 Page:4_8
Himec 9910 B REX 100022662#398
Hydraulic pump fittings for steering / brakes

Item Part No. Description Standard designation Qty


1 56060110 HYDRAULIC PUMP 1
2 52427689 FLANGE 1
3 52427630 FLANGE 2
4 56610751 FLANGE COUPLER 5759-32 1
5 52302619 O-RING 56 74x3 53 90SH 1
6 52450079 COUPLING 12-16F42EDMXS 1
7 52451440 ANGLE COUPLING 12C6MXS 2
8 52450871 ANGLE COUPLING 12-10C50MXS 1
9 52450186 COUPLING 4F5OMXS 1
10 52452331 L-FITTING 12R6MXS 2
11 52453990 MEASURING PLUG 12TT4XS 1
12 52449162 MEASURE COUPLING 2103-01-18.0 1
13 52004300 SCREW UNC 3/8x83 12.9 4
14 52214251 WASHER M10 NORD-LOCK 4
15 52064599 HEX SCREW UNC 1/2x38 8.8 MU 6
16 52214269 WASHER M12 NORD-LOCK 6
17 52451432 ANGLE COUPLING 4C6MXS 2
18 56013279 VALVE 3/4" VUR-04-C 1
19 52453321 FITTING 12F640MXS 1
20 52450061 COUPLING 12F42EDMXS 1
21 52452042 L-FITTING 4R6MXS 1

Reference:100014172 Page:4_8
Himec 9910 B REX 100022662#398
Gear pump fittings for steering valve

Reference:100000151 Page:4_9
Himec 9910 B REX 100022662#398
Gear pump fittings for steering valve

Item Part No. Description Standard designation Qty


1 56060280 GEAR PUMP 1
2 52424827 FLANGE 1
3 41720988 COUPLING 1
4 52451010 ANGLE COUPLING 8-8C4OMXS 1
5 52449162 METERING FITTING 1
6 52062023 HEX SOCKET SCREW M12X30 DIN933 88ZN 2
7 52214269 LOCK WASHER M12 NORD-LOCK 2
8 55144851 FLANGE 1
9 45886210 FITTING 1
10 56600257 HOSE COUPLING 1
11 57411647 POWER TAKE OFF PARTS 1

Reference:100000151 Page:4_9
Himec 9910 B REX 100022662#398
Diagram / piping, shuttle valves

50

51
52

Reference:45886180 Page:4_10
Himec 9910 B REX 100022662#398
Diagram / piping, shuttle valves

Item Part No. Description Standard designation Qty


1 45888370 SIGNAL VALVE BLOCK Y19 FITTINGS 1
50 56716079 HOSE ASSEMBLY S 1/4 S L=0,6M JIC 2
51 56716350 HOSE ASSEMBLY S 1/4 S L=3,0M JIC 1
52 56716293 HOSE ASSEMBLY S 1/4 S L=2,4M JIC 1

Reference:45886180 Page:4_10
Himec 9910 B REX 100022662#398
LS-Signal valve Y19 fittings

1.1
1
3 2

3 2 2 3

2 2 2

Reference:45888370 Page:4_11
Himec 9910 B REX 100022662#398
LS-Signal valve Y19 fittings

Item Part No. Description Standard designation Qty


1 56075559 LS-SIGNAL BLOCK 1
1.1 57701880 SOLENOID COIL 1
2 52450012 COUPLING 4-4F42EDMXS 6
3 52451432 ANGLE COUPLING 4C6MXS 3

Reference:45888370 Page:4_11
Himec 9910 B REX 100022662#398
Diagram / piping, steering

52
5

51
57
30

50

1 50 2

54 55 53
56 4
3

Reference:45885040 Page:4_12
Himec 9910 B REX 100022662#398
Diagram / piping, steering

Item Part No. Description Standard designation Qty


1 45677700 STEERING UNIT 1
2 45884610 STEERING VALVE FITTINGS 1
3 45885200 MAGNETIC VALVE FITTINGS 1
4 45885180 FLOW CONTROL VALVE FITTINGS 1
5 45884620 STEERING CYLINDER FITTINGS 1
30 52453594 STRAIGHT COUPLING 4HMTXS 2
50 56716079 HOSE ASSEMBLY S 1/4 S L=0,6M JIC 4
51 56789191 HOSE ASSEMBLY S 1/2 S L=1,4M JIC 2
52 56789159 HOSE ASSEMBLY S 1/2 S L=1,0M JIC 2
53 56789118 HOSE ASSEMBLY S 1/2 S L=0,8M JIC 1
54 56789159 HOSE ASSEMBLY S 1/2 S L=1,0M JIC 1
55 56716152 HOSE ASSEMBLY S 1/4 S L=1,0M JIC 1
56 56789175 HOSE ASSEMBLY S 1/2 S L=1,2M JIC 1
57 56716350 HOSE ASSEMBLY S 1/4 S L=3,0M JIC 2

Reference:45885040 Page:4_12
Himec 9910 B REX 100022662#398
Steering unit

7 8 7 8 1 9 6 7

2
3
4
5

Reference:45677700 Page:4_13
Himec 9910 B REX 100022662#398
Steering unit

Item Part No. Description Standard designation


Qty
1 56072507 STEERING VALVE 1
2 05672490 HOSE ASSEMBLY 2 DN 6 L=3,8M 1
3 05672500 HOSE ASSEMBLY 1 DN 6 L=3,0M 1
4 45577250 HOSE 1 DN 6 L=3,0M 1
5 45577260 HOSE 2 DN 6 L=3,8M 1
6 52200235 FLAT WASHER M8 DIN9021 58ZN 1
7 52211034 SPRING WASHER M8 DIN127 ZN 9
8 52060126 HEX SCREW M8X20 DIN933 88ZN 8
9 52060142 HEX SCREW M8X40 DIN931 88ZN 1
10 52211034 SPRING WASHER M8 DIN127 ZN 1
11 52200235 FLAT WASHER M8 DIN9021 58ZN 1
12 54822572 AXLE KEY ISO 3912-5x6,5 1

Reference:45677700 Page:4_13
Himec 9910 B REX 100022662#398
Steering device assembly

14 13 8 12
3

6 10 5 11
4 9 14 12 1 2

Reference:45884610 Page:4_14
Himec 9910 B REX 100022662#398
Steering device assembly

Item Part No. Description Standard designation Qty


1 45576390 AXLE L=61 1
2 35576410 BRACKET 1
3 45576550 SLEEVE D70 1
4 56072481 STEERING VALVE 1
5 56001753 HYDRAULIC MOTOR 1
6 52001856 HEX SOCKET BOLT M10x80 12,9 4
7 52001997 HEX SOCKET BOLT M6X16 DIN912 8.8N 3
8 52435062 EXTENSION COUPLING 2
9 52450012 STRAIGHT THREAD CONNECTOR 1
10 52211042 SPRING WASHER M10 DIN127 ZN 4
11 52450251 STRAIGHT THREAD CONNECTOR 4-6F42EDMXS 2
12 52450046 STRAIGHT THREAD CONNECTOR 4
13 52390200 USIT SEAL RING 2
14 52451234 ANGLE COUPLING 8C6MXS 4

Reference:45884610 Page:4_14
Himec 9910 B REX 100022662#398
Hydraulic motor

12 21 22 14 2 4 5 23 7 10 29

11 24 8 25 44 9 26 28
27

Reference:56001753 Page:4_15
Himec 9910 B REX 100022662#398
Hydraulic motor

Item Part No. Description Standard designation Qty


2 57618050 SHAFT SEAL 17X28X5,5 1
4 57618068 BEARING RACE 1
5 57618076 NEEDLE BEARING 1
7 57618084 O-RING 54X1,5 4
8 57618092 DISTRIBUTOR PLATE 1
9 57618100 INTERMEDIATE PLATE 1
10 57618118 CHECK VALVE 2
11 57609182 WASHER 3
12 57609216 SCREW 2
14 57618126 DUST SEAL RING 17X23,5 1
21 57618134 PARALLEL KEY A16X5,5 DIN6885 1
22 OUTPUT SHAFT NOT SOLD SEPAR./ EI MYYDÄ ERIK.
23 HOUSING NOT SOLD SEPAR./ EI MYYDÄ ERIK.
24 57618142 CARDAN SHAFT 1
25 57618159 GEAR WHEEL SET 1
26 57618167 END COVER 1
27 57618175 SCREW M8 L=55MM 3
28 57947244 DRAIN PLUG G1/8" -A 1
29 57609505 SEAL PLUG G3/8" 2
44 57618183 SPACER 1

Reference:56001753 Page:4_15
Himec 9910 B REX 100022662#398
Magnetic valve fittings

2
5 4 3

1.1 1.1.1 1.1.2 1.2

Reference:45885200 Page:4_16
Himec 9910 B REX 100022662#398
Magnetic valve fittings

Item Part No. Description Standard designation Qty


1 56074214 MAGNETIC VALVE COMPLETE INCL. PART NO./SIS. OSAT 1.1-1.2 1
1.1 56074164 MAGNETIC VALVE
1.1.1 57620411 SOLENOID COIL
1.1.2 57620429 SEAL KIT
1.2 56040413 BOTTOM PLATE
2 52450251 STRAIGHT THREAD CONNECTOR 4-6F42EDMXS 4
3 52060043 HEX SCREW M6X25 DIN933 88ZN 2
4 52110020 HEX NUT 2
5 52211026 SPRING WASHER M6 DIN127 ZN 2

Reference:45885200 Page:4_16
Himec 9910 B REX 100022662#398
Flow control valve fittings

Reference:45885180 Page:4_17
Himec 9910 B REX 100022662#398
Flow control valve fittings

Item Part No. Description Standard designation Qty


1 56075765 FLOW CONTROL VALVE 1
2 52450251 STRAIGHT THREAD CONNECTOR 4-6F42EDMXS 1
3 52451002 ANGLE COUPLING 2
4 52453289 STRAIGHT COUPLING 8F640MXS 1
5 52451010 ANGLE COUPLING 8-8C4OMXS 1
6 52434412 REDUCTION FITTING 1

Reference:45885180 Page:4_17
Himec 9910 B REX 100022662#398
Steering cylinder fittings

3
2 5
4

1 5
4 6

Reference:45884620 Page:4_18
Himec 9910 B REX 100022662#398
Steering cylinder fittings

Item Part No. Description Standard designation Qty


1 52452349 T-COUPLING 8-8-8 S40 MXS 2
2 52450046 STRAIGHT THREAD CONNECTOR 2
3 52452125 T-COUPLING 8S6MXS 1
4 52451234 ANGLE COUPLING 8C6MXS 2
5 52451010 ANGLE COUPLING 8-8C4OMXS 2
6 52435062 EXTENSION COUPLING 1

Reference:45884620 Page:4_18
Himec 9910 B REX 100022662#398
Diagram / piping, brake hydraulic

54

55 56

58

63
1
55 53 59 31
7 59
56
66 65

4 3
5
6 56
60 58
2
57 60
56 57 62

30
6
52
5
30
59 60
64 61 51 50 61
57 62

52
63
8

Reference:100006522 Page:4_19
Himec 9910 B REX 100022662#398
Diagram / piping, brake hydraulic

Item Part No. Description Standard designation Qty


1 100013190 BRAKE VALVE, V167, FITTINGS 1
2 100013603 CHARGING VALVE UNIT FITTINGS 1
3 100006217 BRAKE VALVE FITTINGS 1
4 100013632 BRAKE VALVE FITTINGS 1
5 100005718 AXLES FITTINGS 2
6 100006141 SHUTTLE VALVE FITTINGS 1
7 100006583 MEASURING POINTS 1
8 45885160 BRAKE VALVE J34 FITTINGS 1
30 52453917 CONNECTOR 6HMTXS 2
31 52450566 CONNECTOR 8HMTXS 1
50 56716079 HOSE ASSEMBLY S 1/4 S L=0,6M JIC 1
51 56716152 HOSE ASSEMBLY S 1/4 S L=1,0M JIC 1
52 56716178 HOSE ASSEMBLY S 1/4 S L=1,2M JIC 2
53 56716194 HOSE ASSEMBLY S 1/4 S L=1,4M JIC 2
54 56716236 HOSE ASSEMBLY S 1/4 S L=1,8M JIC 1
55 56716350 HOSE ASSEMBLY S 1/4 S L=3,0M JIC 4
56 56786072 HOSE ASSEMBLY S 3/8 S L=0,6M JIC 4
57 56786114 HOSE ASSEMBLY S 3/8 S L=0,8M JIC 3
58 56786171 HOSE ASSEMBLY S 3/8 S L=1,2M JIC 3
59 56786197 HOSE ASSEMBLY S 3/8 S L=1,4M JIC 3
60 56786353 HOSE ASSEMBLY S 3/8 S L=3,0M JIC 4
61 56789076 HOSE ASSEMBLY S 1/2 S L= 0,6M JIC 2
62 56789118 HOSE ASSEMBLY S 1/2 S L=0,8M JIC 2
63 56716210 HOSE ASSEMBLY S 1/4 S L=1,6M JIC 2
64 56716293 HOSE ASSEMBLY S 1/4 S L=2,4M JIC 1
65 56789332 HOSE ASSEMBLY S 1/2 S L=2,8M JIC 1
66 56789357 HOSE ASSEMBLY S 1/2 S L=3,0M JIC 1

Reference:100006522 Page:4_19
Himec 9910 B REX 100022662#398
Brake valve Y2,Y75 fittings

2
1
2

7 4 2
6 3 3 5 6

1.3 1.4 1.1

1.1.1

1.2 1.1.1

Reference:100013190 Page:4_20
Himec 9910 B REX 100022662#398
Brake valve Y2,Y75 fittings

Item Part No. Description Standard designation Qty


1 56076380 BRAKE VALVE 1
1.1 100015076 MAGNETIC VALVE 1
1.1.1 57701880 SOLENOID COIL 2
1.2 100000283 PRESSURE RELIEF VALVE CARTRIDGE 1
1.3 100015075 NON-RETURN VALVE 1
1.4 57702560 VALVE CARTRIDGE 1
2 52450152 COUPLING 8F42EDMXS 3
3 52450467 COUPLING 6-6F42EDMXS 2
4 52450012 COUPLING 4-4F42EDMXS 1
5 52450723 PLUG 6FNMTXS 1
6 52449162 MEASURE COUPLING 2103-01-18.0 2
7 52451432 ANGLE COUPLING 4C6MXS 1

Reference:100013190 Page:4_20
Himec 9910 B REX 100022662#398
Charging valve unit fittings

Reference:100013603 Page:4_21
Himec 9910 B REX 100022662#398
Charging valve unit fittings

Item Part No. Description Standard designation Qty


1 56076410 CHARGING VALVE BLOCK 1
1.1 57991700 PRESSURE ACCUMULATOR 2
1.2 100016006 NON-RETURN VALVE 3
1.3 100014072 CHARGING VALVE 1
1.4 100016008 ORIFICE 1
1.5 100016009 ORIFICE 1
1.6 57812331 FILTER 1
2 52450046 COUPLING 8-8F42EDMXS 1
3 52450467 COUPLING 6-6F42EDMXS 3
4 52450012 COUPLING 4-4F42EDMXS 5
5 52451234 ANGLE COUPLING 8C6MXS 1
6 52451226 ANGLE COUPLING 6C6MXS 1
7 52451432 ANGLE COUPLING 4C6MXS 4

Reference:100013603 Page:4_21
Himec 9910 B REX 100022662#398
Brake valve fittings

Reference:100006217 Page:4_22
Himec 9910 B REX 100022662#398
Brake valve fittings

Item Part No. Description Standard designation


Qty
1 56077440 BRAKE VALVE WITH PEDAL 1
1.1 100013248 BRAKE PEDAL 1
1.2 100019518 RUBBER COVER 1
2 100006006 ADAPTER PLATE 1
3 52060118 HEX SCREW M8X16 DIN933 88ZN 4
4 52114311 LOCK WASHER M8 NORD-LOCK 4
5 52450475 COUPLING 6-M14F82EDMXS 3
6 52454253 ANGLE COUPLING 6M14C87OMXS 2

Reference:100006217 Page:4_22
Himec 9910 B REX 100022662#398
Brake valve fittings

1.1
1
1.2
6 7

2
5

2
3 3

2 2 4

Reference:100013632 Page:4_23
Himec 9910 B REX 100022662#398
Brake valve fittings

Item Part No. Description Standard designation Qty


1 56077440 BRAKE VALVE WITH PEDAL 80BAR 1
1.1 100013248 BRAKE PEDAL 1
1.2 100019518 RUBBER COVER 1
2 52450475 COUPLING 6-M14F82EDMXS 5
3 52452307 L-FITTING 6R6MXS 2
4 52451226 ELBOW 6C6MXS 1
5 100006006 ADAPTER PLATE 1
6 52060118 HEX SCREW M8x16 DIN933 88ZN 4
7 52114311 LOCK WASHER M8 NORD-LOCK 4

Reference:100013632 Page:4_23
Himec 9910 B REX 100022662#398
Axle fittings

9 7 5

9
2
8 16 18 4
4 5
14 6
1 1
18 17 15 3
2

12 13 10 11

Reference:100005718 Page:4_24
Himec 9910 B REX 100022662#398
Axle fittings

Item Part No. Description Standard designation Qty


1 52450897 COUPLING 8M14F80MXS 2
2 100008321 COUPLING 6M14F8OMXS 2
3 52450368 COUPLING 4-M10F82EDMXS 1
4 52452125 T-COUPLING 8S6MXS 2
5 52452265 T-COUPLING 6S6MXS 2
6 52451432 ANGLE COUPLING 4C6MXS 1
7 52450848 MEASURING PLUG 6TT4MXS 1
8 52453982 MEASURING PLUG 8TT4MXS 1
9 52449162 METERING FITTING 2
10 45904890 COUPLING M22X1,5/M14X1,5 1
11 52390143 SEAL RING 22X27X1,5 1
12 52390366 SEAL RING 14X18X1,0 1
13 55115562 SENSOR 1
14 56620420 COUPLING T1 1/4 L35 1
15 52450012 COUPLING 4-4F42EDMXS 1
16 45366250 REDUCTION COUPLING R1/4"-M10X1 1
17 52080777 PLUG R1/4 DIN910 58, ZN 1
18 52391034 SEAL RING 1/4" U13,5X18,7X1 2

Reference:100005718 Page:4_24
Himec 9910 B REX 100022662#398
Shuttle valve fittings

18 1 1

4
4
17
4 16
5 14
6 7 16
14
11 14

13
3

12

11 11

Reference:100006141 Page:4_25
Himec 9910 B REX 100022662#398
Shuttle valve fittings

Item Part No. Description Standard designation Qty


1 56043110 SHUTTLE VALVE VV-6 2
2 56620693 COUPLING X1 1/2 L45 1
3 45677920 FASTENER 1
4 52450327 COUPLING 6F42EDMXS 6
5 52452265 T- COUPLING 6S6MXS 2
6 52453974 NUT 6BMTXS 2
7 52453396 REDUCING FITTING 6-4TRTXS 2
11 52450483 COUPLING 6-8F42EDMXS 3
12 52451010 FITTING 8-8C4OMXS 1
13 52450723 PLUG 6FNMTXS 1
14 52060167 HEX SCREW M8X60 DIN933 88ZN 2
16 52117082 LOCK NUT M8 DIN985 88ZN 2
17 52117066 NUT M6 DIN985 88ZN 2
18 52060449 HEX SCREW M6X80 DIN931 88ZN 2

Reference:100006141 Page:4_25
Himec 9910 B REX 100022662#398
Measuring points

2 1 2 4

11 10 9 5 5 8 5 6 7 12 13

Reference:100006583 Page:4_26
Himec 9910 B REX 100022662#398
Measuring points

Item Part No. Description Standard designation Qty


1 56620446 COUPLING T4 1/4 L140 1
2 56620420 COUPLING T1 1/4 L35 4
3 52449162 METERING FITTING 8
4 52450012 COUPLING 4-4F42EDMXS 8
5 52442399 ANGLE COUPLING RK1/4-R1/4 SK 90° 3
6 45366250 REDUCTION FITTING R1/4"-M10X1 1
7 100003747 PRESSURE SWITCH 1
8 55121636 PRESSURE SWITCH 1
9 55121701 PRESSURE SWITCH 1
10 52080777 PLUG R1/4 DIN910 58, ZN 5
11 52391034 SEAL RING 1/4" U13,5X18,7X1 5
12 52060449 HEX SCREW M6X80 DIN931 88ZN 4
13 52214012 LOCK WASHER M6 NORD-LOCK 4

Reference:100006583 Page:4_26
Himec 9910 B REX 100022662#398
Connector fittings

2
3 1 2 6
8 7

Reference:45885160 Page:4_27
Himec 9910 B REX 100022662#398
Connector fittings

Item Part No. Description Standard designation Qty


1 56620693 COUPLING X1 1/2 L45 1
2 52450046 COUPLING 8-8F42EDMXS 1
3 52451010 ANGLE COUPLING 8-8C4OMXS 1
4 52450038 COUPLING 4-8F42EDMXS 1
6 52451234 ANGLE COUPLING 8C6MXS 1
7 52060167 BOLT M8X60 DIN933 88ZN 2
8 52200037 WASHER M8 DIN126 58ZN 2

Reference:45885160 Page:4_27
Himec 9910 B REX 100022662#398
Diagram / piping, engine end support legs

323331

52 51
1

57

50

Reference:45980420 Page:4_28
Himec 9910 B REX 100022662#398
Diagram / piping, engine end support legs

Item Part No. Description Standard designation Qty


1 45980290 CONTROL VALVE FITTINGS 1
31 52450467 COUPLING 6-6F42EDMXS 4
32 52434404 REDUCTION COUPLING R1/2-R3/8 4
33 52451226 ANGLE COUPLING 6C6MXS 4
50 56789290 HOSE ASSEMBLY S 1/2 S L=2,4M JIC 2
51 56786254 HOSE ASSEMBLY S 3/8 S L=2,0M JIC 2
52 56786338 HOSE ASSEMBLY S 3/8 S L=2,8M JIC 2
57 56789159 HOSE ASSEMBLY S 1/2 S L=1,0M JIC 1

Reference:45980420 Page:4_28
Himec 9910 B REX 100022662#398
Control valve fittings

4 2

3 2.1
2.1 2.1 2.1

6 5
5 6
11 10
16 18 15
7 9 8 1 12 13

17
14

Reference:45980290 Page:4_29
Himec 9910 B REX 100022662#398
Control valve fittings

Item Part No. Description Standard designation


Qty
1 56073646 BASE PLATE 1
2 56074156 MAGNETIC VALVE 2
2.1 57620411 SOLENOID COIL 4
3 56073968 COVER PLATE 1
4 52001724 HEX SOCKET SCREW M5X50 DIN912 12.9 8
5 52450046 COUPLING 8-8F42EDMXS 3
6 52451234 ANGLE COUPLING 8C6MXS 3
7 52450467 COUPLING 6-6F42EDMXS 4
8 52080793 PLUG R3/8 DIN910 2
9 52390556 SEAL RING 3/8" U17 4X24 0X1 2
10 52080819 PLUG R1/2 DIN910 1
11 52390200 SEAL RING 1/2" U21 5X28 7X2 1
12 52001609 HEX SOCKET SCREW M6X70 DIN912 2
13 52211026 SPRING WASHER M6 DIN127 ZN 2
14 45707390 FASTENER 1
15 52117108 LOCK NUT M10 DIN985 88ZN 2
16 52060266 HEX SCREW M10X50 DIN931 88ZN 2
17 45971660 PIPE 1
18 52060274 HEX SCREW M10X60 DIN931 88ZN 2

Reference:45980290 Page:4_29
Himec 9910 B REX 100022662#398
Diagram / piping, load end support legs

50 50 50 50

51 52 52 52 52 51

53

Reference:45885060 Page:4_30
Himec 9910 B REX 100022662#398
Diagram / piping, load end support legs

Item Part No. Description Standard designation Qty


1 45677040 CONTROL VALVE FITTINGS 1
50 56786353 HOSE ASSEMBLY S 3/8 S L=3,0M JIC 4
51 56786155 HOSE ASSEMBLY S 3/8 S L=1,0M JIC 4
52 56786197 HOSE ASSEMBLY S 3/8 S L=1,4M JIC 4
53 56789159 HOSE ASSEMBLY S 1/2 S L=1,0M JIC 2

Reference:45885060 Page:4_30
Himec 9910 B REX 100022662#398
Control valve fittings

Reference:45677040 Page:4_31
Himec 9910 B REX 100022662#398
Control valve fittings

Item Part No. Description Standard designation Qty


1 56076920 MAGNETIC VALVE COMPLETE INCL.PART NO./ SIS.OSAT 1.1-1.2 1
1.1 56074156 MAGNETIC VALVE 1
1.1.1 57620411 SOLENOID COIL 1
1.2 56073059 BOTTOM PLATE 1
2 52450046 STRAIGHT THREAD CONNECTOR 2
3 52450467 STRAIGHT THREAD CONNECTOR 6-6F42EDMXS 12
4 52435047 EXTENSION COUPLING 4
5 52450483 STRAIGHT THREAD CONNECTOR 6-8F42EDMXS 8
6 56620487 JUNCTION 4
7 52080819 PLUG 6
8 52390200 USIT SEAL RING 8
9 52060969 HEX SCREW M8x110 DIN931 4
10 52110038 HEX NUT M8 DIN934 88ZN 4
11 52451234 ANGLE COUPLING 8C6MXS 2
12 52434404 REDUCTION FITTING 4
13 52450467 STRAIGHT THREAD CONNECTOR 6-6F42EDMXS 4
14 52451226 ANGLE COUPLING 6C6MXS 4

Reference:45677040 Page:4_31
Himec 9910 B REX 100022662#398
Diagram / piping, normet boom NSB-900

4 64
57 65 65 3
1
31 51 67 50
55 53
32 64 64
62
31 2
32 66 30
56 32 52
60 2 62
67
31 32 32
60 52
56 52 60
32 59 53
32 52
31 60
58 32 32

59 62 51

Reference:45885070 Page:4_32
Himec 9910 B REX 100022662#398
Diagram / piping, normet boom NSB-900

Item Part No. Description Standard designation Qty


1 45678010 BOOM EXTENSION CYLINDER FITTINGS 1
2 45677520 CYLINDER FITTINGS 1
3 45677530 CYLINDER FITTINGS 1
4 45677760 BASKET TURNING MOTOR FITTINGS 1
30 52453602 COUPLING 12HMTXS 8
31 52453917 COUPLING 6HMTXS 3
32 52450566 COUPLING 8HMTXS 18
50 56732290 HOSE ASSEMBLY S 3/4 S L=2,4M JIC 1
51 56789233 HOSE ASSEMBLY S 1/2 S L=1,8M JIC 1
52 56789258 HOSE ASSEMBLY S 1/2 S L=2,0M JIC 6
53 56732175 HOSE ASSEMBLY S 3/4 S L=1,2M JIC 2
55 56786270 HOSE ASSEMBLY S 3/8 S L=2,2M JIC 1
56 56786353 HOSE ASSEMBLY S 3/8 S L=3,0M JIC 2
57 56786213 HOSE ASSEMBLY S 3/8 S L=1,6M JIC 1
58 56786213 HOSE ASSEMBLY S 3/8 S L=1,6M JIC 1
59 56789332 HOSE ASSEMBLY S 1/2 S L=2,8M JIC 4
60 56789357 HOSE ASSEMBLY S 1/2 S L=3,0M JIC 8
62 56789274 HOSE ASSEMBLY S 1/2 S L=2,2M JIC 6
64 56716079 HOSE ASSEMBLY S 1/4 S L=0,6M JIC 3
65 56789159 HOSE ASSEMBLY S 1/2 S L=1,0M JIC 2
66 56789217 HOSE ASSEMBLY S 1/2 S L=1,6M JIC 2
67 56732258 HOSE ASSEMBLY S 3/4 S 2,0M JIC 4

Reference:45885070 Page:4_32
Himec 9910 B REX 100022662#398
Cylinder fittings

Reference:45678010 Page:4_33
Himec 9910 B REX 100022662#398
Cylinder fittings

Item Part No. Description Standard designation Qty


1 52450061 COUPLING 12F42EDMXS 2
2 52451440 ANGLE COUPLING 12C6MXS 3

Reference:45678010 Page:4_33
Himec 9910 B REX 100022662#398
Cylinder fittings

Reference:45677520 Page:4_34
Himec 9910 B REX 100022662#398
Cylinder fittings

Item Part No. Description Standard designation Qty


1 52117082 LOCK NUT M8 DIN985 8ZN 2
2 52451010 ANGLE COUPLING 8-8C4OMXS 4
3 52435062 EXTENSION FITTING R1/2 2
4 52452349 T-COUPLING S40 MXS 1
5 52450046 COUPLING 8-8F42EDMXS 5
6 52452125 T-COUPLING 8S6MXS 1
7 52450061 COUPLING 12F42EDMXS 2
8 52451440 ANGLE COUPLING 12C6MXS 1
9 56072879 DIRECTIONAL VALVE COMPLETE 1
9.1 56072861 CARTRIDGE VALVE 1
9.2 56072853 VALVE BODIES 1
9.3 56072671 SOLENOID COIL 1
10 56620487 COUPLING T1 1/2 L45 2
11 52060969 HEX SCREW M8X110 DIN931 4
12 52211034 SPRING WASHER M8 DIN127 ZN 2
13 52110038 HEX NUT M8 DIN934 88ZN 2
14 52200037 WASHER M8 DIN126 58ZN 2

Reference:45677520 Page:4_34
Himec 9910 B REX 100022662#398
Cylinder fittings

Reference:45677530 Page:4_35
Himec 9910 B REX 100022662#398
Cylinder fittings

Item Part No. Description Standard designation Qty


1 52450046 COUPLING 8-8F42EDMXS 1
2 52451010 ANGLE COUPLING 8-8C4OMXS 1
3 52451234 ANGLE COUPLING 8C6MXS 1
4 52450269 COUPLING 12-8F42EDMXS 2
5 52451440 ANGLE COUPLING 12C6MXS 2
6 52453321 COUPLING 12F640MXS 1
7 56070154 NON-RETURN VALVE 1
8 52450061 COUPLING 12F42EDMXS 1

Reference:45677530 Page:4_35
Himec 9910 B REX 100022662#398
Basket turning motor fittings

4 5 6 8 7 1 12 4 13
21 5
20
19
14 15
3
4
5

9 16 17 18 10 11

Reference:45677760 Page:4_36
Himec 9910 B REX 100022662#398
Basket turning motor fittings

Item Part No. Description Standard designation


Qty
1 56001373 HYDRAULIC MOTOR 0
2 56075724 LOAD LOWER VALVE 1
3 56043110 SHUTTLE VALVE 1
4 52450012 COUPLING 4-4F42EDMXS 4
5 52451432 ANGLE COUPLING 4C6MXS 3
6 52452315 COUPLING 8R6MXS 2
7 52453180 REDUCTION COUPLING 8-4TRTXS 2
8 52453438 NUT 8BMTXS 2
9 52450046 COUPLING 8-8F42EDMXS 4
10 52450343 COUPLING 8-12F42EDMXS 2
11 52451234 ANGLE COUPLING 8C6MXS 2
12 52450467 COUPLING 6-6F42EDMXS 1
13 52452307 COUPLING 6R6MXS 1
14 52453396 REDUCTION COUPLING 6-4TRTXS 1
15 52453974 NUT 6BMTXS 1
16 52062460 HEX SCREW M8X100 DIN931 88ZN 2
17 52117082 LOCK NUT M8 DIN985 88ZN 2
18 52211034 SPRING WASHER M8 DIN127 ZN 2
19 52060076 HEX SCREW M6X60 DIN933 88ZN 2
20 52117066 LOCK NUT M6 DIN985 88ZN 2
21 52211026 SPRING WASHER M6 DIN127 ZN 2

Reference:45677760 Page:4_36
Himec 9910 B REX 100022662#398
Diagram / piping, boom remote control

1 5
1 1

57
57 31

53 55 54 32 54 32 53 52 32 50 50
32 32
58 7 32
53
3536 55
4 32
67 54 52
55 3256
34
8 66
63
3031
65 34

65 9
34 2
64 51

62
61

Reference:45885290 Page:4_37
Himec 9910 B REX 100022662#398
Diagram / piping, boom remote control

Item Part No. Description Standard designation Qty


1 45676970 JOY-STICK FITTINGS 3
2 45677510 OPERATION VALVE FITTINGS 1
4 45677180 AIR BLEEDING PIPING 1
5 41014950 SYMBOL 2
7 45675960 PRESSURE ACCUMULATOR FITTINGS 1
8 45673700 DIRECTIONAL CONTROL VALVE FITTINGS 1
9 45677350 SHUTTLE VALVE 4
30 52453396 REDUCTION FITTING 6-4TRTXS 1
31 52452307 COUPLING 6R6MXS 3
32 52453594 COUPLING 4HMTXS 33
34 52453602 COUPLING 12HMTXS 3
35 52453057 COUPLING 12G4MXS 1
36 52450343 COUPLING 8-12F42EDMXS 1
50 56716210 HOSE ASSEMBLY S 1/4 S L=1,6M JIC 5
51 56716319 HOSE ASSEMBLY S 1/4 S L=2,6M JIC 1
52 56716251 HOSE ASSEMBLY S 1/4 S L=2,0M JIC 5
53 56716541 HOSE ASSEMBLY S 1/4 S L=6,8M JIC 8
54 56716350 HOSE ASSEMBLY S 1/4 S L=3,0M JIC 10
55 56716277 HOSE ASSEMBLY S 1/4 S L=2,2M JIC 9
56 56716335 HOSE ASSEMBLY S 1/4 S L=2,8M JIC 1
57 56716079 HOSE ASSEMBLY S 1/4 S L=0,6M JIC 4
58 56786114 HOSE ASSEMBLY S 3/8 S L=0,8M JIC 1
61 56732290 HOSE ASSEMBLY S 3/4 S L=2,4M JIC 2
62 56716293 HOSE ASSEMBLY S 1/4 S L=2,4M JIC 1
63 56716582 HOSE ASSEMBLY S 1/4 S L=7,6M JIC 1
64 56732191 HOSE ASSEMBLY S 3/4 S L=1,4M JIC 1
65 56732357 HOSE ASSEMBLY S 3/4 S L=3,0M JIC 1
66 56732316 HOSE ASSEMBLY S 3/4 S L=2,6M JIC 1
67 56732498 HOSE ASSEMBLY S 3/4 S L=5,8M JIC 1

Reference:45885290 Page:4_37
Himec 9910 B REX 100022662#398
Joy-stick fittings

Reference:45676970 Page:4_38
Himec 9910 B REX 100022662#398
Joy-stick fittings

Item Part No. Description Standard designation


Qty
1 56053671 JOYSTICK 1
2 52450012 COUPLING 4-4F42EDMXS 6
3 52060043 HEX SCREW M6X25 DIN933 88ZN 4
4 52110020 HEX NUT M6 M6 DIN934 8ZN 4
5 52211026 SPRING WASHER M6 M6 DIN127 ZN 4
6 57986317 LEVER PROTECTION RUBBER 1
7 57934150 RUBBER COVER FOR JOY-STICK 1

Reference:45676970 Page:4_38
Himec 9910 B REX 100022662#398
Boom operation valve fittings

Reference:45677510 Page:4_39
Himec 9910 B REX 100022662#398
Boom operation valve fittings

Item Part No. Description Standard designation


Qty
1 56073976 BOOM OPERATION VALVE 1
2 52390580 SEAL RING U27,2X36,0X2,0 1
3 52435104 EXTESION COUPLING R3/4 1
4 52450061 COUPLING 12F42EDMXS 2
5 52450012 COUPLING 4-4F42EDMXS 9
6 52390200 SEAL RING 1/2" U21 5X28 7X2 5
7 52435062 EXTESION COUPLING R1/2 5
8 52450046 COUPLING 8-8F42EDMXS 6
9 52450269 COUPLING 12-8F42EDMXS 4
11 52211034 SPRING WASHER M8 DIN127 ZN 4
12 52060126 HEX SCREW M8X20 DIN933 88ZN 4

Reference:45677510 Page:4_39
Himec 9910 B REX 100022662#398
Air bleeding piping

Reference:45677180 Page:4_40
Himec 9910 B REX 100022662#398
Air bleeding piping

Item Part No. Description Standard designationQty


1 56620446 COUPLING T4 1/4 L140 2
2 52080777 PLUG R1/4 DIN910 58, ZN 8
3 52391034 SEAL RING 1/4" U13 5X18 7X1 8
4 52449162 METERING FITTING 8
5 56716038 HOSE ASSEMBLY S 1/4 S L=0,4M JIC 4
6 56716079 HOSE ASSEMBLY S 1/4 S L=0,6M JIC 4
7 52452042 COUPLING 4R6MXS 8
8 52451432 ANGLE COUPLING 4C6MXS 16
9 52450012 COUPLING 4-4F42EDMXS 8
10 52001062 HEX SOCKET SCREW M6X20 DIN912 88ZN 4
11 52211026 SPRING WASHER M6 DIN127 ZN 4

Reference:45677180 Page:4_40
Himec 9910 B REX 100022662#398
Pressure accumulator fittings

7
3
4 2 6
5

6 9

Reference:45675960 Page:4_41
Himec 9910 B REX 100022662#398
Pressure accumulator fittings

Item Part No. Description Standard designation Qty


1 56010630 PRESSURE ACCUMULATOR 0,75L 1
2 56013246 NON-RETURN VALVE 1
3 56620487 COUPLING T1 1/2 L45 1
4 52432051 DOUBLE FITTING R1/2 1
5 52451010 ANGLE COUPLING 8-8C4OMXS 1
6 52450483 COUPLING 6-8F42EDMXS 2
7 52390200 SEAL RING 1/2" U21 5X28 7X2 2
8 52454220 COUPLING 8-8F642EDMXS 1
9 52451226 ANGLE COUPLING 6C6MXS 1

Reference:45675960 Page:4_41
Himec 9910 B REX 100022662#398
Directional control valve fittings

Reference:45673700 Page:4_42
Himec 9910 B REX 100022662#398
Directional control valve fittings

Item Part No. Description Standard designation Qty


1 56074578 DIRECTIONAL CONTROL VALVE 1
1.1 56074149 MAGNETIC VALVE 1
1.1.1 57620411 SOLENOID COIL
1.2 56074529 PRESSURE RELIEF VALVE 1
1.3 56040413 BOTTOM PLATE 1
2 52450251 COUPLING 4-6F42EDMXS 2
3 52450467 COUPLING 6-6F42EDMXS 2
4 52453396 REDUCTION COUPLING 6-4TRTXS 1
5 52453974 NUT 6BMTXS 1
6 52452307 COUPLING 6R6MXS 1
7 52452042 COUPLING 4R6MXS 1
8 52450848 METERING PLUG 6TT4MXS 1
9 52449162 METERING FITTING 1
10 52110020 HEX NUT M6 DIN934 88ZN 2
11 52211026 SPRING WASHER M6 DIN127 ZN 2
12 52060043 HEX SCREW M6X25 DIN933 88ZN 2
13 45709110 PLATE 120X120 1
14 52060126 HEX SCREW M8X20 DIN933 88ZN 2
15 52110038 HEX NUT M8 DIN934 88ZN 2
16 52451432 ANGLE COUPLING 4C6MXS 3

Reference:45673700 Page:4_42
Himec 9910 B REX 100022662#398
Diagram / piping, basket extension

30

50 51
3
50 51
50 31
30 31

2 2
1
54
1
1.1
353433 52

36
53

36 53

36 55

Reference:45885300 Page:4_43
Himec 9910 B REX 100022662#398
Diagram / piping, basket extension

Item Part No. Description Standard designation Qty


1 56074149 MAGNETIC VALVE 2
1.1 57620411 SOLENOID COIL 1
2 56040413 BOTTOM PLATE 2
3 56013089 NON-RETURN VALVE WITH RESTRICTION 1
30 52450467 COUPLING 6-6F42EDMXS 12
31 52452307 COUPLING 6R6MXS 2
33 52453743 PLUG 16FNMTXS 1
34 52455037 COUPLING 16-8TRTXS 1
35 52453610 COUPLING 16HMTXS 1
36 52453610 COUPLING 3
50 56786072 HOSE ASSEMBLY S 3/8 S L=0,6M JIC 3
51 56786353 HOSE ASSEMBLY S 3/8 S L=3,0M JIC 4
52 56700271 HOSE ASSEMBLY S 1 S L=2,2M JIC 1
53 56700354 HOSE ASSEMBLY S 1 S L=3,0M JIC 2
54 56789548 HOSE ASSEMBLY S 1/2 S L=6,8M JIC 1
55 56700198 HOSE ASSEMBLY S 1 S L=1,4M JIC 1

Reference:45885300 Page:4_43
Himec 9910 B REX 100022662#398
Load lowering valve, V61, fittings

3
3
7 7

4 4

2 2

6 5 5 6

3 3

Reference:100014068 Page:4_44
Himec 9910 B REX 100022662#398
Load lowering valve, V61, fittings

Item Part No. Description Standard designation Qty


1 56075724 LOAD LOWERING VALVE 1
2 52452315 L-FITTING 8R6MXS 2
3 52451234 ANGLE COUPLING 8C6MXS 4
4 52450046 COUPLING 8-8F42EDMXS 2
5 52453180 REDUCTION FITTING 8-4TRTXS 2
6 52453438 NUT 8BMTXS 2
7 46047420 FLOW REGULATOR FITTING R1/2-S12 D2MM 2

Reference:100014068 Page:4_44
Himec 9910 B REX 100022662#398
Transmission piping

4 5 1
2

51

8
6 5 4

41 42 39
50

33 32

35
34
39 42 30 31 32 44 34
43 37 38
52
53
3 40
39 37 36 7
54

Reference:46044990 Page:4_46
Himec 9910 B REX 100022662#398
Transmission piping

Item Part No. Description Standard designation


Qty
1 46044960 COUPLING ASSEMBLY 1
2 46080810 FASTENER 4X101X188 1
3 45980790 COUPLING ASSEMBLY 1
4 52060118 HEX SCREW M8X16 DIN933 88ZN 1
5 52214046 WASHER M8 DIN6798A ZN 1
6 54916481 HOSE FASTENER 1
7 45431190 COUPLING 1
8 54916630 HOSE FASTENER 1
30 52450376 COUPLING 8M18F82EDMXS 1
31 52450368 COUPLING 4M10F82EDMXS 1
32 52451432 ANGLE COUPLING 4C6MXS 2
33 52450418 COUPLING 4-6F5OMXS 1
34 52390366 SEAL RING 14X18X1,0 2
35 52081056 PLUG M14X1,5 DIN906 1
36 52450103 COUPLING 16F42EDMXS 1
37 52450178 COUPLING 16-12F5OMXS 2
38 52453339 COUPLING 16F640MXS 1
39 52451457 ANGLE COUPLING 16C6MXS 3
40 52449162 METERING FITTING 1
41 46046040 EXTENSION FITTING R3/4 - L=200 1
42 52450350 COUPLING 16-12F42EDMXS 2
43 52390556 SEAL RING U17,4X24,0X1,5 1
44 41953340 COUPLING R3/8-M14X1,5SK D11 1
50 56716178 HOSE ASSEMBLY S 1/4 S L=1,2M JIC 1
51 56716194 HOSE ASSEMBLY S 1/4 S L=1,4M JIC 1
52 56789159 HOSE ASSEMBLY S 1/2 S L=1,0M JIC 1
53 56700313 HOSE ASSEMBLY S 1 S L=2,6M JIC 1
54 56700339 HOSE ASSEMBLY S 1 S L=2,8M JIC 1

Reference:46044990 Page:4_46
Himec 9910 B REX 100022662#398
Connector assembly

Reference:46044960 Page:4_47
Himec 9910 B REX 100022662#398
Connector assembly

Item Part No. Description Standard designation


Qty
1 46043850 CONNECTION PIECE 1
2 55150171 PRESSURE SENSOR 1
3 55121701 PRESSURE SWITCH 1
5 52390689 CU-RING 13X18X1 0 4
6 55115604 PRESSURE SENSOR 1
7 55121834 OIL PRESSURE SENDER 1
8 52449162 MEASURE COUPLING 2103-01-18.0 2
10 52451044 ANGLE COUPLING 4-4C4OMXS 2
12 46080810 FASTENER 4X101X188 1
13 52060167 HEX SCREW M8X60 DIN933 88ZN 2
14 52110038 HEX NUT M8 DIN934 88ZN 2
15 52200037 WASHER M8 DIN126 58ZN 2
16 52114311 LOCK WASHER M8 NORD-LOCK 3
17 52060118 HEX SCREW M8x16 DIN933 88ZN 1

Reference:46044960 Page:4_47
Himec 9910 B REX 100022662#398
Connector assembly

Reference:45980790 Page:4_48
Himec 9910 B REX 100022662#398
Connector assembly

Item Part No. Description Standard designation Qty


2 56620487 COUPLING T1 1/2 L45 1
3 52080819 PLUG R1/2 DIN910 58, ZN 2
4 52390200 SEAL RING U21,5X28,7X2,5 2
5 52450046 COUPLING 8-8F42EDMXS 1

Reference:45980790 Page:4_48
Himec 9910 B REX 100022662#398
Air piping

3 4
37 5
50 51 51 52 51 51 53 32 2 31

6
33 33 33 33 33 33
35
7 38 34 36 1
30 6

Reference:45883120 Page:4_49
Himec 9910 B REX 100022662#398
Air piping

Item Part No. Description Standard designation


Qty
1 56011141 BALL VALVE 1
2 56620511 COUPLING T1 3/4 L55 1
3 52117082 LOCK NUT M8 DIN985 88ZN 2
4 52060472 HEX SCREW M8X70 DIN931 88ZN 2
5 45802280 FASTENING PLATE 1
6 41010750 SYMBOL-COMPRESSED AIR 2
7 56042781 BALL VALVE 1
30 52442027 COUPLING 3/4" 1
31 52081213 PLUG R3/4 DIN906 1
32 52450343 COUPLING 8-12F42EDMXS 1
33 52450566 COUPLING 8HMTXS 6
34 52450079 COUPLING 12-16F42EDMXS 1
35 52432879 DOUBLE FITTING R3/4-RK3/4 1
36 52453586 REDUCTION FITTING 12-8TRTXS 1
37 52442035 COUPLING 1" 1
38 52390283 SEAL RING 1"U33 8X42 8X3 5 2
50 56789035 HOSE ASSEMBLY S 1/2 S L=0,4M JIC 1
51 56789357 HOSE ASSEMBLY S 1/2 S L=3,0M JIC 4
52 56789274 HOSE ASSEMBLY S 1/2 S L=2,2M JIC 1
53 56789159 HOSE ASSEMBLY S 1/2 S L=1,0 JIC 1

Reference:45883120 Page:4_49
Himec 9910 B REX 100022662#398
Diagram / piping, power pack suction lines

3
5

50
51 4

3
52 1

2 2

53 6

54

Reference:45883580 Page:4_51
Himec 9910 B REX 100022662#398
Diagram / piping, power pack suction lines

Item Part No. Description Standard designation Qty


1 52436375 DOUBLE FITTING R2-R1 1/2 1
2 52442159 ANGLE COUPLING 2
3 52402559 HOSE COUPLING 4
4 52443181 T-COUPLING 1
5 54917711 HOSE CLAMP 4
6 52442316 DOUBLE FITTING 1
50 54919055 SUCTION HOSE L=2M 1
51 54919055 SUCTION HOSE L=5M 1
52 56732175 HOSE ASSEMBLY S 3/4 S L=1,2M JIC 1
53 56732274 HOSE ASSEMBLY S 3/4 S L=2,2M JIC 1
54 56716277 HOSE ASSEMBLY S 1/4 S L=2,2M JIC 1

Reference:45883580 Page:4_51
Himec 9910 B REX 100022662#398
Electrics

Reference:5 Page:5
Himec 9910 B REX 100022662#398
Electrics

Item Part No. Description Standard designation Qty


100004030 Wiring diagram, cabin module
100004031 Instrument panel
47028270 Warning light unit
45741000 Seat switch panel
100003883_1 Carrier electric scheme, page 1/8
100003883_2 Carrier electric scheme, page 2/8
100003883_3 Carrier electric scheme, page 3/8
100003883_4 Carrier electric scheme, page 4/8
100003883_5 Carrier electric scheme, page 5/8
100003883_6 Carrier electric scheme, page 6/8
100003883_7 Carrier electric scheme, page 7/8
100003883_8 Carrier electric scheme, page 8/8
100004582_1 Electric scheme, page 1/6
100004582_2 Electric scheme, page 2/6
100004582_3 Electric scheme, page 3/6
100004582_4 Electric scheme, page 4/6
100004582_5 Electric scheme, page 5/6
100000788 Wiring diagram, motor module
100000943 EJB Box
100004034_1 Wiring diagram, rear frame module, page 1/2
100004034_2 Wiring diagram, rear frame module, page 2/2
100004035 Terminal box TB1
47015570 Wiring diagram, front frame module
45929530 Terminal box TB3
45920660 Terminal box TB6
45924990 Wiring diagram, boom module
100004584 Electric scheme, basket module
100004586 Terminal box TB4
46011250 Beacon kit
47023440 Spotlight kit
100022840 High voltage box, wiring diagram
100022839 Electric schema, high voltage box, 480V / 60Hz
100022882 High voltage box

Reference:5 Page:5
Himec 9910 B REX 100022662#398
Wiring diagram, cabin module

S27 SB1

H44 S60

E14 E25
E13 E24

X9 X15 X17
X11 X12 X19B
X10 X16 X99

E33E34

Reference:100004030 Page:5_1
Himec 9910 B REX 100022662#398
Wiring diagram, cabin module

Item Part No. Description Standard designation Qty


E13 55120463 WORKING LIGHT 1
55123384 WORKING LIGHT BULB H3 24V / 70W 1
55140990 CONNECTOR 1
E14 55120463 WORKING LIGHT 1
55123384 WORKING LIGHT BULB H3 24V / 70W 1
55140990 CONNECTOR 1
E24 100005469 WORKING LIGHT 1
E25 100005469 WORKING LIGHT 1
E33 55120463 SIDE LIGHT 1
55123384 SIDE LIGHT BULB H3 24V / 70W 1
55140990 CONNECTOR 1
E34 55120463 SIDE LIGHT 1
55123384 SIDE LIGHT BULB H3 24V / 70W 1
55140990 CONNECTOR 1
H44 55122378 TRANSMISSION NEUTRAL LIGHT 1
55123244 BULB 24V 2,6W 1
S27 55137806 SELECTOR SWITCH 1
S60 55150338 STEERING TURNOVER SENSOR 1
SB1 45741000 SEAT SWITCH PANEL 1
X9 55124226 SOCKET 1
55136329 UPPER PART OF HOUSING 1
X10 55124226 SOCKET 1
55136329 UPPER PART OF HOUSING 1
X11 55124200 MALE PLUG 1
55136311 BOX MOUNTING BASE 1
X12 55128409 HOUSING 1
55128425 MALE PLUG 1
X15 55124200 MALE PLUG 1
55136311 BOX MOUNTING BASE 1
X16 55124200 MALE PLUG 1
55136311 BOX MOUNTING BASE 1
X17 55124200 MALE PLUG 1
55136311 BOX MOUNTING BASE 1
X19B 55129506 MALE PLUG 1
55138580 BOX MOUNTING BASE
X99 55124200 MALE PLUG 1
55136311 BOX MOUNTING BASE 1

Reference:100004030 Page:5_1
Himec 9910 B REX 100022662#398
Instrument panel

P9 H25 S83
S52 S53 S50A S51A
P5 P1 P3

S55 S54 SH3


H7 S302 S144

S2 S379
S4 S7 S6 S5 S136 S38 S25 H31 S125A S71A SH2

FY37

X7
FY46

FY39

FY42
FY48
K49

FY45

FY44

FY41

K61AK61BK104
FY47

FY40

FY43

FY38

Reference:100004031 Page:5_2
Himec 9910 B REX 100022662#398
Instrument panel

Item Part No. Description Standard designation Qty


FY37 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY38 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY39 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY40 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY41 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY42 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY43 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY44 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY45 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY46 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY47 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY48 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
H7 100017379 CONTROL LIGHT 1
H25 47028270 WARNING LIGHT UNIT 1
H31 100016511 SIGNAL LIGHT 1
100016414 LENS PART 1
100009003 FRAME 1
100016863 LAMP 1
K49 55137038 SAFETY RELAY 1
K61A 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K61B 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K104 55119747 RELAY 24V 1
55119788 RELAY BASE 1
P1 100007785 TRANSMISSION OIL 1
TEMPERATURE METER
P3 100007788 ENGINE COOLANT 1
TEMPERATURE METER
P5 100007790 FUEL METER 1
P9 100007778 TACHOMETER / DOT MATRIX WHEN ORDERING, ADVICE MACHINE SER.NO. 1
DISPLAY
S2 55137608 IGNITION SWITCH 1
55137574 CENTRAL PLUG CONNECTOR 4-TERMINAL 1
55137582 CENTRAL PLUG CONNECTOR 6-TERMINAL 1
100015772 WIRE CONNECTOR 1
S4 100018596 ROTATING SWITCH 1
100013720 CONTACT BLOCK 1
100009003 FRAME 1
100012154 SELECTOR KEY 1
S5 100018596 ROTATING SWITCH 1
100013720 CONTACT BLOCK 1
100009003 FRAME 1
100012154 SELECTOR KEY 1
S6 100018596 ROTATING SWITCH 1
100013720 CONTACT BLOCK 1
100009003 FRAME 1
100012154 SELECTOR KEY 1
S7 100018596 ROTATING SWITCH 1
100013720 CONTACT BLOCK 1
100009003 FRAME 1
100012154 SELECTOR KEY 1
S25 100018631 ROTATING SWITCH 1
100013720 CONTACT BLOCK 1
100009003 FRAME 1
100012154 SELECTOR KEY 1
S38 100017631 PUSH BUTTON 1
Reference:100004031 Page:5_2
Himec 9910 B REX 100022662#398
Instrument panel

P9 H25 S83
S52 S53 S50A S51A
P5 P1 P3

S55 S54 SH3


H7 S302 S144

S2 S379
S4 S7 S6 S5 S136 S38 S25 H31 S125A S71A SH2

FY37

X7
FY46

FY39

FY42
FY48
K49

FY45

FY44

FY41

K61AK61BK104
FY47

FY40

FY43

FY38

Reference:100004031 Page:5_2
Himec 9910 B REX 100022662#398
Instrument panel

Item Part No. Description Standard designation Qty


S38 100013720 CONTACT BLOCK 1
S38 100009003 FRAME 1
S38 100016326 PUSH BUTTON 1
S50A 100017900 DOUBLE-HEADED PUSH BUTTON 1
S50A 100009003 FRAME 1
S50A 100013720 CONTACT BLOCK 1
S50A 100016485 PUSH BUTTON 1
S50A 100017901 PUSH BUTTON 1
S50A 100016416 SILICONE COVER 1
S51A 100017900 DOUBLE-HEADED PUSH BUTTON 1
S51A 100009003 FRAME 1
S51A 100013720 CONTACT BLOCK 1
S51A 100016485 PUSH BUTTON 1
S51A 100017901 PUSH BUTTON 1
S51A 100016416 SILICONE COVER 1
S52 100017900 DOUBLE-HEADED PUSH BUTTON 1
S52 100009003 FRAME 1
S52 100013720 CONTACT BLOCK 1
S52 100016485 PUSH BUTTON 1
S52 100017901 PUSH BUTTON 1
S52 100016416 SILICONE COVER 1
S53 100017900 DOUBLE-HEADED PUSH BUTTON 1
S53 100009003 FRAME 1
S53 100013720 CONTACT BLOCK 1
S53 100016485 PUSH BUTTON 1
S53 100017901 PUSH BUTTON 1
S53 100016416 SILICONE COVER 1
S54 100017900 DOUBLE-HEADED PUSH BUTTON 1
S54 100009003 FRAME 1
S54 100013720 CONTACT BLOCK 1
S54 100016485 PUSH BUTTON 1
S54 100017901 PUSH BUTTON 1
S54 100016416 SILICONE COVER 1
S55 100017900 DOUBLE-HEADED PUSH BUTTON 1
S55 100009003 FRAME 1
S55 100013720 CONTACT BLOCK 1
S55 100016485 PUSH BUTTON 1
S55 100017901 PUSH BUTTON 1
S55 100016416 SILICONE COVER 1
S71A 100019275 ROTATING SWITCH 1
S71A 100016436 SELECTOR KEY 1
S71A 100013720 CONTACT BLOCK 1
S71A 100009003 FRAME 1
S83 100017425 MUSHROOM SHAPED PUSH 1
BUTTON, RED
S83 100016325 PUSH BUTTON 1
S83 100016424 CONTACT BLOCK 1
S83 100009003 FRAME 1
S125A 100019275 ROTATING SWITCH 1
S125A 100016436 SELECTOR KEY 1
S125A 100013720 CONTACT BLOCK 1
S125A 100009003 FRAME 1
S136 100017631 PUSH BUTTON 1
S136 100013720 CONTACT BLOCK 1
S136 100009003 FRAME 1
S136 100016326 PUSH BUTTON 1
S144 100019042 ROTATING SWITCH 1
S144 100004994 SELECTOR KEY 1
S144 100013720 CONTACT BLOCK 1
S144 100009003 FRAME 1
S302 100019033 SWITCH BUTTON 1
S302 100016415 SWITCH BUTTON 1
S302 100013720 CONTACT BLOCK 1
S302 100009003 FRAME 1
S302 100019034 LAMP 1
S379 100017631 PUSH BUTTON 1
S379 100013720 CONTACT BLOCK 1
S379 100009003 FRAME 1
S379 100016326 PUSH BUTTON 1
Reference:100004031 Page:5_2
Himec 9910 B REX 100022662#398
Instrument panel

P9 H25 S83
S52 S53 S50A S51A
P5 P1 P3

S55 S54 SH3


H7 S302 S144

S2 S379
S4 S7 S6 S5 S136 S38 S25 H31 S125A S71A SH2

FY37

X7
FY46

FY39

FY42
FY48
K49

FY45

FY44

FY41

K61AK61BK104
FY47

FY40

FY43

FY38

Reference:100004031 Page:5_2
Himec 9910 B REX 100022662#398
Instrument panel

Item Part No. Description Standard designation Qty


SH2 100019318 PUSH BUTTON 1
SH2 100016327 PUSH BUTTON 1
SH2 100016424 CONTACT BLOCK 1
SH2 100009003 FRAME 1
SH2 100018684 LAMP 1
SH3 100018685 PUSH BUTTON 1
SH3 100016324 PUSH BUTTON 1
SH3 100013720 CONTACT BLOCK 1
SH3 100009003 FRAME 1
SH3 100016863 LAMP 1
X7 55150924 END CLIP 3
X7 55150874 2-WAY JUMPER 4
X7 55150817 TERMINAL BLOCK 62
X7 55150908 5-WAY JUMPER 1
X7 55150825 END PLATE 3
X7 55117055 DIODE 3A 9
X7 55150866 TERMINAL BLOCK 9
X7 55150668 END PLATE 1

Reference:100004031 Page:5_2
Himec 9910 B REX 100022662#398
Warning light unit

H25

H71 H46

H19 H39

H72 H23

H28 H8

H6 H27

Reference:47028270 Page:5_3
Himec 9910 B REX 100022662#398
Warning light unit

Item Part No. Description Standard designation Qty


H28 55142079 WARNING LIGHT UNIT 1
H71 55151290 SYMBOL 1
H46 55155430 SYMBOL 1
H19 55142434 SYMBOL 1
H39 55151690 SYMBOL 1
H72 55134340 SYMBOL 1
H23 55142129 SYMBOL 1
H28 55134381 SYMBOL 1
H8 55142152 SYMBOL 1
H6 55142137 SYMBOL 1
H27 55142848 SYMBOL 1

Reference:47028270 Page:5_3
Himec 9910 B REX 100022662#398
Seat switch panel

S21

SH1

S8

Reference:45741000 Page:5_4
Himec 9910 B REX 100022662#398
Seat switch panel

Item Part No. Description Standard designation Qty


S8 55128607 HORN BUTTON 1
55128854 CONTACT BLOCK 1
S21 55128748 EMERGENCY STOP BUTTON 1
55128862 CONTACT FRAME 1
55128680 CONTACT BLOCK 1
SH1 55131445 SAFETY BRAKE BUTTON 1
55129142 CONTACT FRAME 1
55123244 BULB 24V 2,6W 1

Reference:45741000 Page:5_4
Himec 9910 B REX 100022662#398
Carrier electric schema, page 1/8

F4
F3
F2
F1

K16

S2

F10.6
F10.1
F10.2
F10.3
K11
F10.4

S1 F11

K2
G3
G1 G2 M1

Reference:100003883_1 Page:5_5
Himec 9910 B REX 100022662#398
Carrier electric schema, page 1/8

Item Part No. Description Standard designation Qty


F1 55138077 CIRCUIT BREAKER 10A 1
F2 55138077 CIRCUIT BREAKER 10A 1
F3 55138077 CIRCUIT BREAKER 10A 1
F4 55138077 CIRCUIT BREAKER 10A 1
F10.1 55142590 FUSE 50A 1
F10.2 55142590 FUSE 50A 1
F10.3 55142608 FUSE 25A 1
F10.4 55150551 FUSE 80A 1
F10.6 55142590 FUSE 50A 1
F11 55150361 FUSE 150A 1
G1 55124168 BATTERY 12V/140Ah 1
G2 55124168 BATTERY 12V/140Ah 1
G3 100004872 ALTERNATOR 1
K2 55153090 RELAY KIT 1
K11 55150387 GLOW RELAY 1
55150395 PLUG SET 1
K16 55119317 RELAY 1
M1 100012853 START MOTOR 1
S1 55128714 MAIN SWITCH 1
S2 55137608 IGNITION SWITCH 1
55137574 CENTRAL PLUG CONNECTOR 4-TERMINAL 1
55137582 CENTRAL PLUG CONNECTOR 6-TERMINAL 1
55147151 WIRE CONNECTOR 1

Reference:100003883_1 Page:5_5
Himec 9910 B REX 100022662#398
Carrier electric schema, page 2/8

S21 SH1

FY75 K68

K22

K21 FY68
K5

FY2
Y68

K12
Y75 Y2

Reference:100003883_2 Page:5_6
Himec 9910 B REX 100022662#398
Carrier electric schema, page 2/8

Item Part No. Description Standard designation Qty


FY2 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY68 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY75 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
K5 55119747 RELAY 1
55119788 RELAY BASE 1
K12 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K21 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K22 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K68 100006874 TIMER DELAY RELAY 1
S21 55128748 PUSH BUTTON 1
55128862 CONTACT FRAME 1
55128680 CONTACT BLOCK 1
SH1 55131445 PUSH BUTTON 1
55129142 CONTACT FRAME 1
55123244 BULB 24V 3W 1
Y2 57701880 SOLENOID COIL 1
55148720 CABLE LED+ZDI 24V 10M 1
Y75 57701880 SOLENOID COIL 1
55148720 CABLE LED+ZDI 24V 10M 1
Y68 57829040 SOLENOID COIL 1
55148720 CABLE LED+ZDI 24V 10M 1

Reference:100003883_2 Page:5_6
Himec 9910 B REX 100022662#398
Carrier electric schema, page 3/8

K42
S27

K72
K42 FY18

H44

S37A S37B
S60

Y18
K17 H9

Reference:100003883_3 Page:5_7
Himec 9910 B REX 100022662#398
Carrier electric schema, page 3/8

Item Part No. Description Standard designation Qty


FY18 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
H9 55116198 SIGNAL HORN 1
H44 55122378 CONTROL LIGHT 1
55123244 CONTROL LIGHT BULB 1
K17 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K42 55153090 RELAY KIT 1
K72 55119747 RELAY 24V 1
55119788 RELAY BASE 1
S8 55128607 PUSH BUTTON 1
55128854 CONTACT FRAME 1
S27 55137806 SELECTOR SWITCH 1
S37A 55128847 PUSH BUTTON 1
S37B 55128847 PUSH BUTTON 1
S60 55150338 SENSOR 1
Y18 57620411 SOLENOID COIL 1

Reference:100003883_3 Page:5_7
Himec 9910 B REX 100022662#398
Carrier electric schema, page 4/8

F6

P9 P5 P1 P3

B5 B2 B1

Reference:100003883_4 Page:5_8
Himec 9910 B REX 100022662#398
Carrier electric schema, page 4/8

Item Part No. Description Standard designation Qty


F6 55125827 FUSE 5A 1
B1 55115828 SENSOR 1
B2 55115604 SENSOR 1
B5 55115646 SENSOR 1
P1 100007785 TRANSMISSION OIL TEMPERATURE 1
METER
P3 100007788 ENGINE COOLANT TEMPERATURE 1
METER
P5 100007790 FUEL METER 1
P9 100007778 TACHOMETER / DOT MATRIX WHEN ORDERING, ADVICE MACHINE SER.NO 1
DISPLAY

Reference:100003883_4 Page:5_8
Himec 9910 B REX 100022662#398
Carrier electric schema, page 5/8

V4

H7

V1 V3

S311 S118 S10 S35 S35B S13 S14


S34 S15

Reference:100003883_5 Page:5_9
Himec 9910 B REX 100022662#398
Carrier electric schema, page 5/8

Item Part No. Description Standard designation Qty


H7 55156380 CONTROL LIGHT 1
S10 55121701 SENSOR 1
S13 55121636 SENSOR 1
S14 55121636 SENSOR 1
S15 55121701 SENSOR 1
S34 55121172 SENSOR 1
55121396 ADAPTER SET 1
S35 55115562 SENSOR 1
S35B 55115562 SENSOR 1
S118 55115984 SENSOR 1
S311 57702310 SENSOR 1
V1 55117055 DIODE 3A 1
V3 55117055 DIODE 3A 1
V4 55117055 DIODE 3A 1

Reference:100003883_5 Page:5_9
Himec 9910 B REX 100022662#398
Carrier electric schema, page 6/8

S40

S307 S18
K17 K25

S136

Reference:100003883_6 Page:5_10
Himec 9910 B REX 100022662#398
Carrier electric schema, page 6/8

Item Part No. Description Standard designation Qty


K17 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K25 55119747 RELAY 24V 1
55119788 RELAY BASE 1
S18 55115133 SENSOR 1
S40 55153490 SENSOR 1
S136 55128607 SWITCH 1
S307 57411910 SENSOR 1

Reference:100003883_6 Page:5_10
Himec 9910 B REX 100022662#398
Carrier electric schema, page 7/8

S21

A8A A8B S379


K61B

Reference:100003883_7 Page:5_11
Himec 9910 B REX 100022662#398
Carrier electric schema, page 7/8

Item Part No. Description Standard designation Qty


A8A 54825590 ELECTRIC THROTTLE PEDAL 1
A8B 54825590 ELECTRIC THROTTLE PEDAL 1
K61B 55119747 RELAY 24V 1
55119788 RELAY BASE 1
S21 55128748 PUSH BUTTON 1
55128862 CONTACT FRAME 1
55128680 CONTACT BLOCK 1
S379 55128607 SWITCH 1

Reference:100003883_7 Page:5_11
Himec 9910 B REX 100022662#398
Carrier electric schema, page 8/8

S302 S302 S302 S144 S144 S144

K61A

K61B

Reference:100003883_8 Page:5_12
Himec 9910 B REX 100022662#398
Carrier electric schema, page 8/8

Item Part No. Description Standard designation Qty


K61A 55137830 RELAY 24V 1
55119788 RELAY BASE 1
K61B 55119747 RELAY 24V 1
55119788 RELAY BASE 1
S144 55131353 SWITCH 1
S302 55129944 PUSH BUTTON, GREEN 1

Reference:100003883_8 Page:5_12
Himec 9910 B REX 100022662#398
Electric scheme, page 1/5

F9
F8
F7
F6
F5

S5 S4 S7 S6
S25

K104

K7 K8 K14A K15 K14B

E1 E2 E33E34 E3 E4 E13E14 E15E16 H18


E5E6E7E8 H17
E17A
E18AE19A

Reference:100004582_1 Page:5_13
Himec 9910 B REX 100022662#398
Electric scheme, page 1/5

Item Part No. Description Standard designation Qty


E1 55120463 WORKING LIGHT 1
55123384 WORKING LIGHT BULB H3 24V / 70W 1
55140990 CONNECTOR 1
E2 55120463 WORKING LIGHT 1
55123384 WORKING LIGHT BULB H3 24V / 70W 1
55140990 CONNECTOR 1
E3 55120463 WORKING LIGHT 1
55123384 WORKING LIGHT BULB H3 24V / 70W 1
55140990 CONNECTOR 1
E4 55120463 WORKING LIGHT 1
55123384 WORKING LIGHT BULB H3 24V / 70W 1
55140990 CONNECTOR 1
E5 55122188 PARKING LIGHT 1
55123228 BULB 24V 5W 1
E6 55122188 PARKING LIGHT 1
55123228 BULB 24V 5W 1
E7 55154350 PARKING LIGHT 1
E8 55154350 PARKING LIGHT 1
E13 55120463 WORKING LIGHT 1
55123384 WORKING LIGHT BULB H3 24V / 70W 1
55140990 CONNECTOR 1
E14 55120463 WORKING LIGHT 1
55123384 WORKING LIGHT BULB H3 24V / 70W 1
55140990 CONNECTOR 1
E15 55120463 WORKING LIGHT 1
55123384 WORKING LIGHT BULB H3 24V / 70W 1
55140990 CONNECTOR 1
E16 55120463 WORKING LIGHT 1
55123384 WORKING LIGHT BULB H3 24V / 70W 1
55140990 CONNECTOR 1
E17A 100005469 WORKING LIGHT 1
E18A 100005469 WORKING LIGHT 1
E19A 100005469 WORKING LIGHT 1
E33 55120463 SIDE LIGHT 1
55123384 SIDE LIGHT BULB H3 24V / 70W 1
55140990 CONNECTOR 1
E34 55120463 SIDE LIGHT 1
55123384 SIDE LIGHT BULB H3 24V / 70W 1
55140990 CONNECTOR 1
F5 55138077 FUSE 10A 1
F6 55131635 FUSE 15A 1
F7 55138077 FUSE 10A 1
F8 55138077 FUSE 10A 1
F9 55138077 FUSE 10A 1
H17 55118955 REVERSE WARNING 1
H18 55122568 WARNING BEACON 1
K7 55119747 RELAY 1
55119788 RELAY BASE 1
K8 55119747 RELAY 1
55119788 RELAY BASE 1
K14A 55119747 RELAY 1
55119788 RELAY BASE 1
K14B 55119747 RELAY 1
55119788 RELAY BASE 1
K15 55119747 RELAY 1
55119788 RELAY BASE 1
K104 55119747 RELAY 1
55119788 RELAY BASE 1
S4 100018596 SWITCH 1
S5 100018596 SWITCH 1
S6 100018596 SWITCH 1
S7 100018596 SWITCH 1
S25 100012154 BEACON SWITCH 1
100009027 CONTACT FRAME 1

Reference:100004582_1 Page:5_13
Himec 9910 B REX 100022662#398
Electric scheme, page 2/5

F14
F13
F12
F11 S89
F10

S226A
S38A S38C S38B S36 S47
S143A S143B

H62A

FY63A FY63B FY64A FY64B


FY87B
FY87A

K32 Y63A Y63B Y64A Y64B Y49


Y87A Y87B

M9

Reference:100004582_2 Page:5_14
Himec 9910 B REX 100022662#398
Electric scheme, page 2/5

Item Part No. Description Standard designation Qty


F10 55138077 CIRCUIT BREAKER 10A 1
F11 55138077 CIRCUIT BREAKER 10A 1
F12 55138077 CIRCUIT BREAKER 10A 1
F13 55138077 CIRCUIT BREAKER 10A 1
F14 55138077 CIRCUIT BREAKER 10A 1
FY63A 55125892 FUSE 3A 1
FY63B 55125892 FUSE 3A 1
FY64A 55125892 FUSE 3A 1
FY64B 55125892 FUSE 3A 1
FY87A 55125892 FUSE 3A 1
FY87B 55125892 FUSE 3A 1
H62A 55134365 OVERLOAD ALARM 1
K32 100014984 SOLENOID 1
M9 57987356 ELECTRIC MOTOR 1
S36 55128938 PUSH BUTTON, GREEN 1
S38A 100016326 PUSH BUTTON, BLACK 1
S38B 100016326 PUSH BUTTON, BLACK 1
S38C 100016326 PUSH BUTTON, BLACK 1
S47 55128607 PUSH BUTTON, BLACK 1
S89 100016407 KEY-SWITCH 1
100009027 CONTACT FRAME 1
100013720 CONTACT BLOCK 1
S143A 55128623 SWITCH 1
S143B 55128623 SWITCH 1
S226A 55121867 LIMIT SWITCH 1
55149173 FRAME 1
Y63A 57620411 SOLENOID COIL 1
Y63B 57620411 SOLENOID COIL 1
Y64A 57620411 SOLENOID COIL 1
Y64B 57620411 SOLENOID COIL 1
Y87A 57620411 SOLENOID COIL 1
Y87B 57620411 SOLENOID COIL 1
Y49 57620411 SOLENOID COIL 1

Reference:100004582_2 Page:5_14
Himec 9910 B REX 100022662#398
Electric scheme, page 3/5

S42

S80 S83
S43

S44

S45

S53A
S50A

K49 SH4 SH3 SH5 SH6


S82
S40

S41

S51 S46
FY20 H31
S47
S52
K51 K52A
S48

K50 S49
K43

Reference:100004582_3 Page:5_15
Himec 9910 B REX 100022662#398
Electric scheme, page 3/5

Item Part No. Description Standard designation Qty


FY20 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
H31 55122212 INDICATOR LIGHT, YELLOW 1
K43 55153090 RELAY KIT 1
K49 55137038 SAFETY RELAY 1
K50 55153080 RELAY KIT 1
K51 55153080 RELAY KIT 1
K52A 55153080 RELAY KIT 1
S40 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S41 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S42 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S43 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S44 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S45 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S46 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S47 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S48 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S49 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S50A 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S51 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S52 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S53A 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S80 100016325 SAFETY STOP BUTTON, RED 1
S82 100016325 SAFETY STOP BUTTON, RED 1
S83 100016325 SAFETY STOP BUTTON, RED 1
SH3 100016324 RESET BUTTON, RED 1
SH4 100016324 RESET BUTTON, RED 1
SH5 100016324 RESET BUTTON, RED 1
SH6 100016324 RESET BUTTON, RED 1

Reference:100004582_3 Page:5_15
Himec 9910 B REX 100022662#398
Electric scheme, page 4/5

K43

K52

S50 S52 S53 S51 S54 S55

FY37 FY38 FY41 FY42 FY43 FY44 FY39 FY40 FY45 FY46 FY47 FY48

FY19
Y37 Y38 Y41 Y42 Y43 Y44 Y39 Y40
Y45 Y46 Y47 Y48 Y19

Reference:100004582_4 Page:5_16
Himec 9910 B REX 100022662#398
Electric scheme, page 4/5

Item Part No. Description Standard designation Qty


FY19 55125892 FUSE 3A 1
FY37 55125892 FUSE 3A 1
FY38 55125892 FUSE 3A 1
FY39 55125892 FUSE 3A 1
FY40 55125892 FUSE 3A 1
FY41 55125892 FUSE 3A 1
FY42 55125892 FUSE 3A 1
FY43 55125892 FUSE 3A 1
FY44 55125892 FUSE 3A 1
FY45 55125892 FUSE 3A 1
FY46 55125892 FUSE 3A 1
FY47 55125892 FUSE 3A 1
FY48 55125892 FUSE 3A 1
K43 55153090 RELAY KIT 1
K52 55153080 RELAY KIT 1
S50 100017900 DOUBLE-HEADED PUSH BUTTON 1
S51 100017900 DOUBLE-HEADED PUSH BUTTON 1
S52 100017900 DOUBLE-HEADED PUSH BUTTON 1
S53 100017900 DOUBLE-HEADED PUSH BUTTON 1
S54 100017900 DOUBLE-HEADED PUSH BUTTON 1
S55 100017900 DOUBLE-HEADED PUSH BUTTON 1
Y19 57701880 SOLENOID COIL 1
Y37 57620411 SOLENOID COIL 1
Y38 57620411 SOLENOID COIL 1
Y39 57620411 SOLENOID COIL 1
Y40 57620411 SOLENOID COIL 1
Y41 57620411 SOLENOID COIL 1
Y42 57620411 SOLENOID COIL 1
Y43 57620411 SOLENOID COIL 1
Y44 57620411 SOLENOID COIL 1
Y45 57620411 SOLENOID COIL 1
Y46 57620411 SOLENOID COIL 1
Y47 57620411 SOLENOID COIL 1
Y48 57620411 SOLENOID COIL 1

Reference:100004582_4 Page:5_16
Himec 9910 B REX 100022662#398
Electric scheme, page 5/5

S43B
S43A S42A S42B

V22 V23 V20 V21

FY81A FY81B FY25A FY25B

Y81A Y81B Y25A Y25B

Reference:100004582_5 Page:5_17
Himec 9910 B REX 100022662#398
Electric scheme, page 5/5

Item Part No. Description Standard designation Qty


FY25A 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY25B 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY81A 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY81B 100003579 FUSE TERMINAL 1
55125892 FUSE 3A 1
S42A 55137475 SWITCH 1
55131586 CONTACT FRAME 1
S42B 55137475 SWITCH 1
55131586 CONTACT FRAME 1
S43A 55137475 SWITCH 1
55131586 CONTACT FRAME 1
S43B 55137475 SWITCH 1
55131586 CONTACT FRAME 1
V20 55117033 DIODE 3A 1
V21 55117033 DIODE 3A 1
V22 55117033 DIODE 3A 1
V23 55117033 DIODE 3A 1
Y25A 57620411 SOLENOID COIL 1
Y25B 57620411 SOLENOID COIL 1
Y81A 57620411 SOLENOID COIL 1
Y81B 57620411 SOLENOID COIL 1

Reference:100004582_5 Page:5_17
Himec 9910 B REX 100022662#398
Wiring diagram, motor module

X9 X10

S35A
S18
G2

H9
S307
S40

S9
G3
M1
S1

F11
G1

S18

Reference:100000788 Page:5_18
Himec 9910 B REX 100022662#398
Wiring diagram, motor module

Item Part No. Description Standard designation Qty


F11 55150361 FUSE 150A 1
G1 55124168 BATTERY 12V/140Ah 1
G2 55124168 BATTERY 12V/140Ah 1
G3 100008099 ALTERNATOR 1
H9 55116198 HORN 1
M1 100012853 START MOTOR 1
S1 55128714 MAIN SWITCH 1
S9 55150635 SENSOR 1
S18 55115133 SENSOR 1
S35A 55115562 SENSOR 1
S40 55153490 SENSOR 1
S307 57411910 SENSOR 1
X9 55131973 LOWER PART OF HOUSING 1
55124200 PLUG CONNECTOR 1
X10 55131973 LOWER PART OF HOUSING 1
55124200 PLUG CONNECTOR 1

Reference:100000788 Page:5_18
Himec 9910 B REX 100022662#398
EJB Box

X9 X10

X19

F10.3F10.1

A5
F10.4 F10.2F10.6

Reference:100000943 Page:5_19
Himec 9910 B REX 100022662#398
EJB Box

Item Part No. Description Standard designation Qty


A5 55150437 GLOW CONTROL UNIT 1
F10.1 55142590 FUSE 50A 1
F10.2 55142590 FUSE 50A 1
F10.3 55142608 FUSE 25A 1
F10.4 55150551 FUSE 80A 1
F10.6 55142590 FUSE 50A 1
X9 55131973 LOWER PART OF HOUSING 1
55124200 PLUG CONNECTOR 1
X10 55131973 LOWER PART OF HOUSING 1
55124200 PLUG CONNECTOR 1
X19 55150643 2-WAY JUMPER 14
55150650 TERMINAL BLOCK 17
55150668 END AND INTERMEDIATE PLATE 2
55150726 TERMINAL BLOCK 3
55150759 END AND INTERMEDIATE PLATE 1
55150767 2-WAY JUMPER 2
55150924 END CLIP 4
55151096 2-WAY JUMPER 1
55151070 MARKING CARD +/- 1

Reference:100000943 Page:5_19
Himec 9910 B REX 100022662#398
Wiring diagram, rear frame module, page 1/2

X15 X16 X99 X11 X12

Y81B Y25B Y75

Y81A Y2 Y68
Y25A

TB1

E1 E2 E7 E8
E11 E12 S34 Y46 Y48 S43 S45 S15 S14 S118 S307 S40
S42B S43B Y45 Y47 S42 S44 H17 S13 B5 S18 S35
M9

Reference:100004034_1 Page:5_20
Himec 9910 B REX 100022662#398
Wiring diagram, rear frame module, page 1/2

Item Part No. Description Standard designation Qty


B5 55115646 SENSOR 1
E1 55120463 HEAD LIGHT 1
55123384 BULB H3 24V/70W 1
E2 55120463 HEAD LIGHT 1
55123384 BULB H3 24V/70W 1
E7 55154350 PARKING LIGHT 1
E8 55154350 PARKING LIGHT 1
E11 55120463 WORK LIGHT 1
55123384 BULB H3 24V/70W 1
E12 55120463 WORK LIGHT 1
55123384 BULB H3 24V/70W 1
H17 55118955 REVERSE WARNING 1
M9 57987356 ELECTRIC MOTOR
S13 55121636 SENSOR 1
S14 55121636 SENSOR 1
S15 55121701 SENSOR 1
S18 55115133 SENSOR 1
S42 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S43 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S44 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S45 55115489 LIMIT SWITCH 1
55149173 FRAME 1
S42B 55137475 SWITCH 1
55131586 CONTACT FRAME 1
S43B 55137475 SWITCH 1
55131586 CONTACT FRAME 1
S34 55121172 SENSOR 1
55121396 ADAPTER SET 1
S35 55115562 SENSOR 1
S40 55153490 SENSOR 1
55153480 ADAPTER SET 1
S118 55115984 SENSOR 1
S307 57411910 SENSOR 1
TB1 100004035 TERMINAL BOX TB1 1
X11 55136311 PLUG BOX 1
55124200 CONNECTING PLUG 1
X12 55128409 PLUG BOX 1
55128425 CONNECTING PLUG 1
X15 55136311 PLUG BOX 1
55124200 CONNECTING PLUG 1
X16 55136311 PLUG BOX 1
55124200 CONNECTING PLUG 1
X99 55136311 PLUG BOX 1
55124200 CONNECTING PLUG 1
Y2 57620411 SOLENOID COIL 1
Y25A 57620411 SOLENOID COIL 1
Y25B 57620411 SOLENOID COIL 1
Y45 57620411 SOLENOID COIL 1
Y46 57620411 SOLENOID COIL 1
Y47 57620411 SOLENOID COIL 1
Y48 57620411 SOLENOID COIL 1
Y68 57829040 SOLENOID COIL 1
Y75 56072671 SOLENOID COIL 1
Y81A 57620411 SOLENOID COIL 1
Y81B 57620411 SOLENOID COIL 1

Reference:100004034_1 Page:5_20
Himec 9910 B REX 100022662#398
Wiring diagram, rear frame module, page 2/2

M1 G3 B1 B2 S10

Reference:100004034_2 Page:5_21
Himec 9910 B REX 100022662#398
Wiring diagram, rear frame module, page 2/2

Item Part No. Description Standard designation Qty


B1 55115828 SENSOR 1
B2 55115604 SENSOR 1
G3 100004872 ALTERNATOR 1
M1 100012853 START MOTOR 1
S10 55121701 SENSOR 1

Reference:100004034_2 Page:5_21
Himec 9910 B REX 100022662#398
Terminal box TB1

V4
X1 V5
V6

X1 X1

K2
K11
K12 K7 K8 K14A K14B K15 K25 K43
K5
K42
K68 K3 K17 K21 K22 K72
K16
F1 F2 F3 F4 F5 F6 F7 F8 F9 F10 F11 F12 F13 F14
X22

Reference:100004035 Page:5_22
Himec 9910 B REX 100022662#398
Terminal box TB1

Item Part No. Description Standard designation Qty


F1 55138077 FUSE 10A 1
F2 55138077 FUSE 10A 1
F3 55138077 FUSE 10A 1
F4 55138077 FUSE 10A 1
F5 55138077 FUSE 10A 1
F6 55138077 FUSE 10A 1
F7 55138077 FUSE 10A 1
F8 55138077 FUSE 10A 1
F9 55138077 FUSE 10A 1
F10 55138077 FUSE 10A 1
F11 55138077 FUSE 10A 1
F12 55138077 FUSE 10A 1
F13 55138077 FUSE 10A 1
F14 55138077 FUSE 10A 1
K2 55153090 RELAY KIT 1
K42 55153090 RELAY KIT 1
K43 55153090 RELAY KIT 1
K11 55150387 POWER RELAY 1
55150395 PLUG SET 1
K16 55119317 RELAY 1
K3 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K5 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K7 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K8 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K11 55150387 POWER RELAY 1
55150395 CONNECTOR SET 1
K12 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K14A 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K14B 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K15 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K17 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K21 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K22 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K25 55119747 RELAY 24V 1
55119788 RELAY BASE 1
K68 100006874 TIMER DELAY RELAY 1
K72 55119747 RELAY 24V 1
55119788 RELAY BASE 1
V4 55117055 DIODE 3A 1
V5 55117055 DIODE 3A 1
V6 55117055 DIODE 3A 1
X1 55150817 TERMINAL BLOCK 75
55150825 END PLATE 2
55150924 END CLIP 2
55150726 TERMINAL BLOCK 3
55150759 END PLATE 1
X22 55152740 DIAGNOSTIC PLUG 1

Reference:100004035 Page:5_22
Himec 9910 B REX 100022662#398
Wiring diagram, front frame module

X17

TB3 TB6

X13

X31

Y22 S53A Y20A S35B Y37 Y39 Y41 Y43 S40 S46 S48 S51 S52
Y19 Y49 Y18 Y38 Y40 Y42 Y44 E6
S50A S41 S47 S49 E3 E4 E5

Reference:47015570 Page:5_23
Himec 9910 B REX 100022662#398
Wiring diagram, front frame module

Item Part No. Description Standard designation Qty


TB3 45929530 TERMINAL BOX TB3 1
TB6 45920660 TERMINAL BOX TB6 1
E3 55120463 HEAD LIGHT 1
55123384 BULB H3 24V / 70W 1
55140990 CONNECTOR 1
E4 55120463 HEAD LIGHT 1
55123384 BULB H3 24V / 70W 1
55140990 CONNECTOR 1
E5 55154340 PARKING LIGHT 1
E6 55154340 PARKING LIGHT 1
S35B 55115562 SENSOR 1
S40 55115489 LIMIT SWITCH 1
S41 55115489 LIMIT SWITCH 1
S46 55115489 LIMIT SWITCH 1
S47 55115489 LIMIT SWITCH 1
S48 55136923 LIMIT SWITCH 1
S49 55136923 LIMIT SWITCH 1
S50A 55115489 LIMIT SWITCH 1
S53A 55136915 LIMIT SWITCH 1
S51 55136915 LIMIT SWITCH 1
S52 55136915 LIMIT SWITCH 1
X13 55124200 PLUG SOCKET 1
55136311 BOX MOUNTING BASE 1
X31 55124200 PLUG SOCKET 1
55136311 BOX MOUNTING BASE 1
X17 55124226 FEMALE PLUG 1
55136329 UPPER PART OF HOUSING 1
Y18 57620411 SOLENOID COIL 1
Y19 57701880 SOLENOID COIL 1
Y20A 56072671 SOLENOID COIL 1
Y49 57991130 SOLENOID COIL 1
Y37 57620411 SOLENOID COIL 1
Y38 57620411 SOLENOID COIL 1
Y39 57620411 SOLENOID COIL 1
Y40 57620411 SOLENOID COIL 1
Y41 57620411 SOLENOID COIL 1
Y42 57620411 SOLENOID COIL 1
Y43 57620411 SOLENOID COIL 1
Y44 57620411 SOLENOID COIL 1

Reference:47015570 Page:5_23
Himec 9910 B REX 100022662#398
Terminal box TB3

K50
SH6 S80
K51

S38C S89 K52

X3

V7 V8
V9

Reference:45929530 Page:5_24
Himec 9910 B REX 100022662#398
Terminal box TB3

Item Part No. Description Standard designation Qty


K50 55153080 RELAY KIT 1
K51 55153080 RELAY KIT 1
K52 55153080 RELAY KIT 1
S38C 100016326 EMERGENCY PUMP BUTTON, BLACK 1
100009027 CONTACT FRAME 1
100016424 CONTACT BLOCK 1
S80 100016325 EMERGENCY STOP BUTTON, RED 1
100016424 CONTACT BLOCK 1
100013720 CONTACT BLOCK 1
100009003 CONTACT FRAME 1
S89 100016407 KEY-SWITCH 1
100009027 CONTACT FRAME 1
100013720 CONTACT BLOCK 1
SH6 100016324 RESET BUTTON, RED 1
100009003 CONTACT FRAME 1
100013720 CONTACT BLOCK 1
100016863 LAMP 24V 3W 1
V7 55117337 DIODE 6A/600V 1
V8 55117337 DIODE 6A/600V 1
V9 55117337 DIODE 6A/600V 1
X3 55150817 DOUBLE DECK TERMINAL BLOCK 26
55150825 END AND INTERMEDIATE PLATE 2
55150924 END CLIP 2
55150809 END AND INTERMEDIATE PLATE 1
55150866 TERMINAL BLOCK 3
55150874 2-WAY JUMPER 3
55150908 5-WAY JUMPER 2

Reference:45929530 Page:5_24
Himec 9910 B REX 100022662#398
Terminal box TB6

X6

Reference:45920660 Page:5_25
Himec 9910 B REX 100022662#398
Terminal box TB6

Item Part No. Description Standard designation Qty


X6 55150775 TERMINAL BLOCK 30
55150809 END AND INTERMEDIATE PLATE 2
55150924 END CLIP 2
55150874 2-WAY JUMPER 1
55150908 5-WAY JUMPER 1

Reference:45920660 Page:5_25
Himec 9910 B REX 100022662#398
Wiring diagram, boom module

X14A X14B

X40A X40B

X18B X18C

Reference:45924990 Page:5_26
Himec 9910 B REX 100022662#398
Wiring diagram, boom module

Item Part No. Description Standard designation Qty


X14A 55124200 PLUG SOCKET 1
55136329 UPPER PART OF HOUSING 1
X14B 55124226 FEMALE PLUG 1
55136329 UPPER PART OF HOUSING 1
X18B 55129506 CONNECTING PLUG 1
55129530 UPPER PART OF HOUSING 1
X18C 55129514 SOCKET 1
55129530 UPPER PART OF HOUSING 1
X40A 55124200 PLUG SOCKET 1
55136329 UPPER PART OF HOUSING 1
X40B 55124226 FEMALE PLUG 1
55136329 UPPER PART OF HOUSING 1

Reference:45924990 Page:5_26
Himec 9910 B REX 100022662#398
Electric scheme, basket module

TB4

E18

H62A
Y87B

Y64B

Y63B
Y87A

Y64A

Y63A
E17
S226

E19

Reference:100004584 Page:5_27
Himec 9910 B REX 100022662#398
Electric scheme, basket module

Item Part No. Description Standard designation Qty


E17 100005469 WORK LIGHT 1
E18 100005469 WORK LIGHT 1
E19 100005469 WORK LIGHT 1
H62A 55134365 OVERLOAD ALARM 1
S226 55121867 ROCKER END 1
55149173 LIMIT SWITCH 1
TB4 100004586 TERMINAL BOX TB4 1
Y63A 57620411 SOLENOID COIL 1
Y63B 57620411 SOLENOID COIL 1
Y64A 57620411 SOLENOID COIL 1
Y64B 57620411 SOLENOID COIL 1
Y87A 57620411 SOLENOID COIL 1
Y87B 57620411 SOLENOID COIL 1

Reference:100004584 Page:5_27
Himec 9910 B REX 100022662#398
Terminal box TB4

SH4 S81
S81
S47 S36 S37 S38 FY38FY39
X4

S143A S143B
S302 S144

FY40

Reference:100004586 Page:5_28
Himec 9910 B REX 100022662#398
Terminal box TB4

Item Part No. Description Standard designation Qty


FY38 55150932 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY39 55150932 FUSE TERMINAL 1
55125892 FUSE 3A 1
FY40 55150932 FUSE TERMINAL 1
55125892 FUSE 3A 1
S36 100016425 PUSH BUTTON 1
100009027 CONTACT FRAME 1
S37 100016412 PUSH BUTTON 1
100009027 CONTACT FRAME 1
S38 100016326 PUSH BUTTON 1
100009027 CONTACT FRAME 1
S47 100016412 PUSH BUTTON 1
100009027 CONTACT FRAME 1
S81 100016325 EMERGENCY PUSH BUTTON 1
100016405 CONTACT BLOCK 1
S143A 55128623 SWITCH 1
S143B 55128623 SWITCH 1
S144 100004994 SWITCH 1
100016011 CONTACT FRAME 2
S302 100016415 PUSH BUTTON 1
SH4 100016324 PUSH-BUTTON RED 1
X4 55150775 TERMINAL BLOCK 38
55150809 END PLATE 2
55150924 END CLIP 2

Reference:100004586 Page:5_28
Himec 9910 B REX 100022662#398
Warning beacon kit

S25

H18

Reference:46011250 Page:5_29
Himec 9910 B REX 100022662#398
Warning beacon kit

Item Part No. Description Standard designation Qty


H18 55122568 WARNING BEACON 1
S25 100012154 SWITCH 1
100009027 CONTACT FRAME 1

Reference:46011250 Page:5_29
Himec 9910 B REX 100022662#398
Spotlight kit

4 3

10

20

Reference:47023440 Page:5_30
Himec 9910 B REX 100022662#398
Spotlight kit

Item Part No. Description Standard designation Qty


1 46097800 LIGHT COVER 1
3 55120398 SPOTLIGHT 500W 1
4 45369240 FASTENER 1
10 55123038 HALOGEN BULB 1
20 55149017 CABLE GLAND M20x1,5 1

Reference:47023440 Page:5_30
Himec 9910 B REX 100022662#398
High voltage box, wiring diagram

E E
E

W19

X19A X19B

X18A X18B W18B X18C X18D


X181A X181B W181BX181CX181D

WEC

Reference:100022840 Page:5_31
Himec 9910 B REX 100022662#398
High voltage box, wiring diagram

Item Part No. Description Standard designation Qty


E 47023440 SPOTLIGHT KIT 1
X19A 55129514 PLUG SOCKET 1
55129530 PLUG BOX 1
X18A 55129514 PLUG SOCKET 1
55138580 FRAME HOUSING 1
X181A 55129514 PLUG SOCKET 1
55138580 FRAME HOUSING 1
W18B 55127633 CABLE 7x1,5 5
W181B 55127633 CABLE 7x1,5 5
W19 55127260 CABLE 3x1,5S 30
WEC 55127583 CABLE 2x2,5N 25
X19B 55129506 CONNECTING PLUG 1
55138580 FRAME HOUSING 1
55149017 CABLE GLAND M20x1,5 1
X18B 55129506 CONNECTING PLUG 1
55129530 PLUG BOX 1
55149017 CABLE GLAND M20x1,5 1
X181B 55129506 CONNECTING PLUG 1
55129530 PLUG BOX 1
55149017 CABLE GLAND M20x1,5 1
X18C 55129530 PLUG BOX 1
55129514 PLUG SOCKET 1
X181C 55129530 PLUG BOX 1
55129514 PLUG SOCKET 1
X18D 55129506 CONNECTING PLUG 1
55138580 FRAME HOUSING 1
55149017 CABLE GLAND M20x1,5 1
X181D 55129506 CONNECTING PLUG 1
55138580 FRAME HOUSING 1
55149017 CABLE GLAND M20x1,5 1

Reference:100022840 Page:5_31
Himec 9910 B REX 100022662#398
Electric schema, high voltage box, 480V / 60Hz

Q50 Q5 F3 F4 F5
S1 F2
SH1

S6 S8 S7 T2

K3 F6

K3

K50 T1 S3

E E E E E E E

X1
P1
K70 K50 X1 X1 E4
PE

PE PE PE PE PE PE PE PE

Reference:100022839 Page:5_32
Himec 9910 B REX 100022662#398
Electric schema, high voltage box, 480V / 60Hz

Item Part No. Description Standard designation Qty


E 47023440 SPOTLIGHT KIT 500W 1
E4 55123095 BULB 24V 5W 2
55123335 INTERIOR LIGHT 1
F2 55129779 SAFETY SWITCH 1
F3 55114979 FUSE 10A 1
F4 55114979 FUSE 10A 1
F5 55114979 FUSE 10A 1
F6 55114979 FUSE 10A 1
H1 55123376 BULB 1
100016414 LENS PART 1
K3 55129217 PHASE ORDER RELAY 1
K50 100022903 CONTACTOR 1
K70 55119978 CONTACTOR 4KW 1
55125074 AUXILIARY CONTACT 1
Q5 100014567 AUXILIARY CONTACT 1
100019953 CIRCUIT BREAKER 1
100014559 ATTACHING PART 2
Q50 100014567 AUXILIARY CONTACT 1
100019953 CIRCUIT BREAKER 1
100014559 ATTACHING PART 2
P1 55113674 HOUR METER 230V 50HZ 1
S1 55153190 DISCONNECTOR UNIT 200A 1
55153200 EXTENSION 1
55153210 CONNECTOR COVER 2
55153220 ROTATING SWITCH 1
S3 100016412 PUSH BUTTON 1
S6 100012154 SELECTOR KEY 1
S7 100012154 SELECTOR KEY 1
S8 100012154 SELECTOR KEY 1
SH1 100016320 CONTACT FRAME 1
100016406 SELECTOR KEY 1
55123376 BULB 1
T1 55133433 TRANSFORMER 6,3 KVA 50/60 HZ 1
T2 55133557 BATTERY CHARGER 230VAC/28VDC 1
X1 55150700 END PLATE 2
55150684 TERMINAL BLOCK 6
55150676 TERMINAL BLOCK 10
X1/PE 55150692 TERMINAL BLOCK 6
PE 55142889 TERMINAL BLOCK 1
55150742 TERMINAL BLOCK 1

Reference:100022839 Page:5_32
Himec 9910 B REX 100022662#398
High voltage box

E4

H1 SH1 S6 S7 S8 Q5 Q50

P1 S2 S3

K70 K50
F2F3F4F5F6

PE
S1 K3

T2

PE
X1
PE

Reference:100022882 Page:5_33
Himec 9910 B REX 100022662#398
High voltage box

Item Part No. Description Standard designation Qty


E4 55123095 BULB 24V 5W 2
55123335 INTERIOR LIGHT 1
F2 55129779 SAFETY SWITCH 1
F3 55114979 FUSE 10A 1
F4 55114979 FUSE 10A 1
F5 55114979 FUSE 10A 1
F6 55114979 FUSE 10A 1
H1 55123376 BULB 1
100016414 LENS PART 1
K3 55129217 PHASE ORDER RELAY 1
K50 100022903 CONTACTOR 1
K70 55119978 CONTACTOR 4KW 1
55125074 AUXILIARY CONTACT 1
Q5 100014567 AUXILIARY CONTACT 1
100019953 CIRCUIT BREAKER 1
100014559 ATTACHING PART 2
Q50 100014567 AUXILIARY CONTACT 1
100019953 CIRCUIT BREAKER 1
100014559 ATTACHING PART 2
P1 55113674 HOUR METER 230V 50HZ 1
S1 55153190 DISCONNECTOR UNIT 200A 1
55153200 EXTENSION 1
55153210 CONNECTOR COVER 2
55153220 ROTATING SWITCH 1
S2 100016425 PUSH BUTTON 1
S3 100016412 PUSH BUTTON 1
S6 100012154 SELECTOR KEY 1
S7 100012154 SELECTOR KEY 1
S8 100012154 SELECTOR KEY 1
SH1 100016320 CONTACT FRAME 1
100016406 SELECTOR KEY 1
55123376 BULB 1
T1 55133433 TRANSFORMER 6,3 KVA 50/60 HZ 1
T2 55133557 BATTERY CHARGER 230VAC/28VDC 1
X1 55150700 END PLATE 2
55150684 TERMINAL BLOCK 6
55150676 TERMINAL BLOCK 10
X1/PE 55150692 TERMINAL BLOCK 6
PE 55142889 TERMINAL BLOCK 1
55150742 TERMINAL BLOCK 1

Reference:100022882 Page:5_33
Himec 9910 B REX 100022662#398
Transmission

Reference:6 Page:6
Himec 9910 B REX 100022662#398
Transmission line

Reference:100010887 Page:6_1
Himec 9910 B REX 100022662#398
Transmission line

Item Part No. Description Standard designationQty


1 100009808 OSCILLATION 1
2 54850720 AXLE 2
3 54821632 PROPELLER SHAFT 1
4 54821640 PROPELLER SHAFT 1
5 54821624 PROPELLER SHAFT 1
6 45497540 PLATE 60X200 1
7 52060861 HEX SCREW M10X30x1.25 10.9 40
8 52117116 LOCK NUT M10X1.25 40
9 52062171 HEX SCREW M16X120 DIN931 88ZN 2
10 52117165 LOCK NUT M16 DIN985 88ZN 2
12 52110087 HEX NUT M20 DIN934 88ZN 16
13 52062403 HEX SCREW M20X280 DIN931 88ZN 8

Reference:100010887 Page:6_1
Himec 9910 B REX 100022662#398
Propeller shaft

2
4

1 1

Reference:54821632 Page:6_3
Himec 9910 B REX 100022662#398
Propeller shaft

Item Part No. Description Standard designation Qty


1 54811732 CROSS UNIT 2
2 54811716 FLANGE YOKE DIN120 1
3 54811724 FLANGE YOKE DIN150 1
4 54821632 PROPELLER SHAFT COMPLETE INCLUDE PART NO. 1-3 1

Reference:54821632 Page:6_3
Himec 9910 B REX 100022662#398
Propeller shaft

3
2
4

1 1

Reference:54821640 Page:6_4
Himec 9910 B REX 100022662#398
Propeller shaft

Item Part No. Description Standard designation Qty


1 54811732 CROSS UNIT 2
2 54811716 FLANGE YOKE DIN120 1
3 54811724 FLANGE YOKE DIN150 1
4 54821640 PROPELLER SHAFT COMPLETE INCLUDE PART NO. 1-3 1

Reference:54821640 Page:6_4
Himec 9910 B REX 100022662#398
Propeller shaft

3 2
5

4 1

Reference:54821624 Page:6_5
Himec 9910 B REX 100022662#398
Propeller shaft

Item Part No. Description Standard designation Qty


1 54811286 CROSS UNIT 2
2 54811617 FLANGE YOKE DIN120 1
3 54512280 SUPPORT BEARING 1
4 54819453 FLANGE YOKE DIN120 1
5 54821624 PROPELLER SHAFT COMPLETE INCLUDE PART NO. 1-4 1

Reference:54821624 Page:6_5
Himec 9910 B REX 100022662#398
Central housing

1 2

3 8
6
4 11

9
5

10

Reference:54850720_1 Page:6_6_1
Himec 9910 B REX 100022662#398
Central housing

Item Part No. Description Standard designation Qty


1 100003020 O-RING 2
2 57218372 BREATHER 1
3 100003021 INTERMEDIATE COVER 1
4 57011330 O-RING 1
5 100003022 HEX SCREW 4
6 57024620 PLUG 1
7 100003026 O-RING 1
8 100003027 SUPPORT 1
9 100003028 MAGNETIC PLUG 1
10 100003029 HOUSING 1
11 57219602 HEX SCREW 8

Reference:54850720_1 Page:6_6_1
Himec 9910 B REX 100022662#398
Differential

1 2 3 4

7
8 9
5 10
10
11
6 9

21 10
7

20 12
13
19
9
18 14
15 8

16 5
24 1
17 23 3 2

Reference:54850720_2 Page:6_6_2
Himec 9910 B REX 100022662#398
Differential

Item Part No. Description Standard designation Qty


1 57218588 HEX SCREW 2
2 100003033 RING NUT 2
3 57009599 TAPER ROLLER BEARING 2
4 57019275 HEX SCREW 16
5 100003034 DIFFERENTIAL 1
6 100003035 BEVEL GEAR SET 1
7 57009672 FRICTION WASHER 2
8 05445556 DIFFERENTIAL SIDE GEAR + DIFFERENTIAL 1
PINION
9 100003036 FRICTION WASHER 4
10 05445556 DIFFERENTIAL SIDE GEAR + DIFFERENTIAL 1
PINION
11 57019291 SHAFT 2
12 57019309 HEX SCREW 15
13 57017352 TAPER ROLLER BEARING 1
14 57019317 SHIM 1
15 57019366 SPACER 1
16 57009896 SEAL 1
17 57009920 O-RING 1
18 57009938 NUT 1
19 57012197 COVER PLATE 1
20 57009888 TAPER ROLLER BEARING 1
21 57011520 SHIM 1
23 57009912 FLANGE 1
24 100003044 DIFFERENTIAL SET INCLUDE PART NO. 5,7,8,9,10,11,12 1

Reference:54850720_2 Page:6_6_2
Himec 9910 B REX 100022662#398
Hub reduction

2 3
1 4

34

29
5
6
18
2 9
28 27 7
33 8 10
13
14
24 11
15
23 12

26 8
16
25

17
22 32
21 20

19
18

Reference:54850720_3 Page:6_6_3
Himec 9910 B REX 100022662#398
Hub reduction

Item Part No. Description Standard designation Qty


1 100003046 AXLE CASE 2
2 57016685 WASHER 32
3 100003048 HEX SCREW 24
4 100003049 DRIVE SHAFT 2
5 57009953 SEAL 2
6 100003050 RING 2
7 57010175 SEAL 2
8 57010167 TAPER ROLLER BEARING 4
9 57004525 WHEEL STUD 20
10 100003051 WHEEL HUB 2
11 57004574 WHEEL NUT 20
12 57011330 O-RING 2
13 57019655 SEAL 6
14 57019663 PLANET GEAR 6
15 57019671 BEARING 6
16 100003052 PLANET GEAR CARRIER INCLUDE PART NO. 13,14,15,17 2
17 100003053 PLANET GEAR CARRIER 2
18 57024620 PLUG 4
19 57012346 HEX SCREW 4
20 57218778 FRICTION WASHER 2
21 57019614 NUT 16
22 57019606 STUD 16
23 57019622 LOCKING PLATE 2
24 57019630 RING GEAR SUPPORT 2
25 100003054 RING GEAR 2
26 57019598 CIRCLIP 2
27 100003028 MAGNETIC PLUG 2
28 57017212 NUT 8
29 100003055 STUDD 8
33 100003056 RING GEAR SUPPORT INCLUDE PART NO. 24,25,26 2
34 100003057 O-RING 2

Reference:54850720_3 Page:6_6_3
Himec 9910 B REX 100022662#398
Brakes

1
2
3 6
5
7
4
8

9 10
11
21
12
13
20 14

15
19
16

23 18
17

24

25
26
27

Reference:54850720_4 Page:6_6_4
Himec 9910 B REX 100022662#398
Brakes

Item Part No. Description Standard designation Qty


1 57019713 SPRING 2
2 100003020 O-RING 2
3 100003058 PISTON 2
4 57219487 BACK-UP RING 4
5 57005191 BLEEDING BOLT 4
6 57012033 PLUG 4
7 57005399 HEX SCREW 4
8 57005407 SEAL WASHER 4
9 57024940 O-RING 2
10 57024950 BACK-UP RING 2
11 100003059 PISTON 2
12 57021461 SPRING 6
13 57219537 ADJUSTING BOLT 6
14 57019952 INTERMEDIATE BRAKE DISC 6
15 57019804 BRAKE DISC 6
16 57025760 REDUCTION BUSHING 2
17 100003060 ADJUSTING BOLT 6
18 57218869 SPRING 6
19 100003061 INTERMEDIATE BRAKE DISC 2
20 100003063 COVER 2
21 57005068 O-RING 4
23 100003065 SPACER 2
24 100003066 SHIM 2
25 57010258 LOCK WASHER 4
26 57010266 NUT 4
27 57219552 HEX SCREW 4

Reference:54850720_4 Page:6_6_4
Himec 9910 B REX 100022662#398
Powershift transmission

Item Part No. Description Standard designation Qty


54851360_1 Converter housing group
54851360_2 Case & rear cover group
54851360_3 Turbine shaft group
54851360_4 Drive plate group
54851360_5 Torque converter group
54851360_6 Gear group
54851360_7 Auxiliary pump drive group
54851360_8 Pump drive group
54851360_9 Forward shaft group
54851360_10 Reverse idler group
54851360_11 Reverse and 2nd shaft group
54851360_12 Low speed shaft group
54851360_13 3rd shaft group
54851360_14 Idler shaft group
54851360_15 Output shaft group
54851360_16 Charging pump & filter group
54851360_17 Valve 3 spd group
54851360_18 Valve assembly

Reference:54851360 Page:6_7
Himec 9910 B REX 100022662#398
Converter housing group

17
15 12
16

3
1 10
11
13 9
14 10
11
9
8
2
13
14 4

13
14

14
13
14
13
7
6

Reference:54851360_1 Page:6_7_1
Himec 9910 B REX 100022662#398
Converter housing group

Item Part No. Description Standard designation Qty


1 57213449 CONVERTER HOUSING AND PLUG ASSEMBLY 1
2 57205536 SLEEVE 2
3 54892054 PLUG 1
4 54892062 PLUG 1
5 57213456 GASKET 1
6 54897509 BOLT 18
7 54892088 LOCK WASHER 18
8 57213464 PIN 1
9 54897285 CLIP 2
10 54892138 BOLT 2
11 54892120 LOCK WASHER 2
12 54892021 BREATHER 1
13 57209710 PLUG 5
14 57207946 O-RING 5
15 57206963 PLUG 1
16 57206971 O-RING 1
17 57212110 BOLT 1

Reference:54851360_1 Page:6_7_1
Himec 9910 B REX 100022662#398
Case & rear cover group

Reference:54851360_2 Page:6_7_2
Himec 9910 B REX 100022662#398
Case & rear cover group

Item Part No. Description Standard designation Qty


1 57213477 TRANSMISSION CASE ASSEMBLY 1
2 57213480 SUCTION TUBE ASSEMBLY 1
3 57213498 O-RING 1
4 54892211 TUBE 1
5 54892195 SLEEVE 4
6 57213506 TUBE 1
7 57213514 CLIP 1
8 54892344 BOLT 1
9 54892088 LOCK WASHER 1
10 57209710 PLUG 1
11 57207946 O-RING 1
12 54899620 PLUG 1
13 54899638 O-RING 1
14 57213688 REAR COVER & PLUG ASSEMBLY 1
15 57209710 PLUG 1
16 57207946 O-RING 1
17 57213522 OIL BAFFLE 1
18 57213530 GASKET 1
19 54889100 O-RING 4
20 54889399 O-RING 1
21 57213464 PIN 2
22 57205882 BOLT 20
23 54892088 LOCK WASHER 20
24 54892310 PLUG 2
25 57213548 PLUG 1
26 57206963 PLUG 2
27 57206971 O-RING 2
28 57212110 BOLT 2
30 54890967 COVER 1
31 54890934 GASKET 1
32 57200149 BOLT 2
33 57209728 LOCK WASHER 2
34 54892419 DIPSTICK ASSEMBLY 1
35 57200206 DIPSTICK 1

Reference:54851360_2 Page:6_7_2
Himec 9910 B REX 100022662#398
Turbine shaft group

Reference:54851360_3 Page:6_7_3
Himec 9910 B REX 100022662#398
Turbine shaft group

Item Part No. Description Standard designation Qty


1 57213555 TURBINE SHAFT, HUB 6 RETAINING RING ASSEMBLY 1
2 54892435 RETAINING RING 1
3 57213563 BALL BEARING 1
4 54892492 SNAP RING 1
5 54892468 WASHER 1
6 54892476 RING 1
7 57213571 RING 1
8 57213589 SUPPORT 1
9 57213597 BOLT 6
10 57956302 RING 1
11 57200263 OIL BAFFLE & SEAL ASSEMBLY 1
12 57213613 SEAL 1
13 57200255 RING 1
14 57203994 RING 1

Reference:54851360_3 Page:6_7_3
Himec 9910 B REX 100022662#398
Drive plate group

5
4

Reference:54851360_4 Page:6_7_4
Himec 9910 B REX 100022662#398
Drive plate group

Item Part No. Description Standard designation Qty


2 57214280 DRIVE PLATE 3
3 57213621 SUPPORT RING 1
4 57207078 BOLT 6
5 57206922 LOCK WASHER 6

Reference:54851360_4 Page:6_7_4
Himec 9910 B REX 100022662#398
Torque converter group

2
1 3

7
5
4
6

Reference:54851360_5 Page:6_7_5
Himec 9910 B REX 100022662#398
Torque converter group

Item Part No. Description Standard designation Qty


1 57214306 TORQUE CONVERTER ASSEMBLY 1
2 57203176 BEARING 1
3 57213662 RING 1
4 54892856 PLUG 1
5 54892849 O-RING 1
6 57203234 SNAP RING 1
7 57213670 RING 2

Reference:54851360_5 Page:6_7_5
Himec 9910 B REX 100022662#398
Gear group

4
1

Reference:54851360_6 Page:6_7_6
Himec 9910 B REX 100022662#398
Gear group

Item Part No. Description Standard designation Qty


1 57213696 REVERSE CLUTCH GEAR 1
2 57214207 1ST DRIVE GEAR 1
3 57214215 LOW CLUTCH GEAR 1
4 57213720 IDLER GEAR 1
5 57214223 OUTPUT GEAR 1

Reference:54851360_6 Page:6_7_6
Himec 9910 B REX 100022662#398
Auxiliary pump drive group

9
10
7
8 9

2 10

1
4
5

Reference:54851360_7 Page:6_7_7
Himec 9910 B REX 100022662#398
Auxiliary pump drive group

Item Part No. Description Standard designation Qty


1 57213753 SUPPORT 1
2 57213761 BOLT 1
3 57213779 PIN 1
4 57213787 BEARING 1
5 54892914 RING 1
6 57213795 AUX DRIVE GEAR 13-TOOTH, ORIGINAL 1
6.1 57215857 AUX DRIVE GEAR 14-TOOTH, OPTION 1
6.2 57214397 AUX DRIVE GEAR 15-TOOTH, OPTION 1
7 57205379 COVER 1
8 57213803 GASKET 1
9 57205361 BOLT 1
10 54892963 LOCK WASHER 2

Reference:54851360_7 Page:6_7_7
Himec 9910 B REX 100022662#398
Pump drive group

9
3
6 8
1
4
5

12
11
10
11
12

Reference:54851360_8 Page:6_7_8
Himec 9910 B REX 100022662#398
Pump drive group

Item Part No. Description Standard designation Qty


1 57213753 SUPPORT 1
2 57213779 PIN 1
3 57213761 BOLT 1
4 57200479 BALL BEARING 1
5 54892914 RING 1
6 57213811 CHARGING PUMP DRIVE GEAR 1
7 57213829 PUMP DRIVE IDLER GEAR 1
8 57200503 SHAFT 1
9 54893011 BALL BEARING 1
10 57200511 BALL BEARING 1
11 54892930 RING 2
12 54893508 RING 2

Reference:54851360_8 Page:6_7_8
Himec 9910 B REX 100022662#398
Forward shaft group

Reference:54851360_9 Page:6_7_9
Himec 9910 B REX 100022662#398
Forward shaft group

Item Part No. Description Standard designation Qty


1 57219636 FORWARD SHAFT, DRUM & PLUG ASSEMBLY 1
2 57219651 CLUTCH PISTON AND SEALS ASSEMBLY 1
3 54893144 SEAL 1
4 54893151 SEAL 1
5 54893102 CLUTCH INNER DISC 8
6 54893110 CLUTCH OUTER DISC 8
7 54893078 SPACER 1
8 54893094 END PLATE 1
9 54899547 SNAP RING 1
10 57205015 DISC SPRING ASSEMBLY 1
11 54893052 SNAP RING 1
12 57219644 RING 2
13 54893045 BEARING 1
14 57213852 BALL BEARING 1
15 54893219 RING 1
16 57213860 RING 1
17 57214207 1ST DRIVE GEAR 1

Reference:54851360_9 Page:6_7_9
Himec 9910 B REX 100022662#398
Reverse idler group

4
5
2

6
3

Reference:54851360_10 Page:6_7_10
Himec 9910 B REX 100022662#398
Reverse idler group

Item Part No. Description Standard designation Qty


1 57213878 SHAFT 1
2 57204059 BEARING ASSEMBLY 1
3 57213886 WASHER 1
4 57213894 NUT 1
5 57213902 WASHER 1
6 57200636 LOCK BALL 1
7 57213910 REVERSE IDLER GEAR 1
8 57203572 O-RING 1

Reference:54851360_10 Page:6_7_10
Himec 9910 B REX 100022662#398
Reverse and 2nd shaft group

Reference:54851360_11 Page:6_7_11
Himec 9910 B REX 100022662#398
Reverse and 2nd shaft group

Item Part No. Description Standard designation Qty


1 57219669 REVERSE & 2ND SHAFT, DRUM & PLUG ASSEMBLY 1
2 57219677 PISTON, BALL, SEAT&SEALS ASSEMBLY 1
3 54893144 SEAL 1
4 54893151 SEAL 1
5 57209785 CLUTCH PISTON AND SEALS ASSEMBLY 1
6 54893144 SEAL 1
7 54893151 SEAL 1
8 54893102 CLUTCH INNER DISC 8
9 54893102 CLUTCH INNER DISC 6
10 54893110 CLUTCH OUTER DISC 8
11 54893110 CLUTCH OUTER DISC 6
12 54893078 SPACER 1
13 54893094 END PLATE 2
14 54893086 SNAP RING 2
15 54893417 SPRING 1
16 54893425 RETAINER 1
17 57205015 DISC SPRING ASSEMBLY 1
18 54893433 SNAP RING 1
19 54893383 BEARING 1
20 54893359 BEARING 1
21 54893367 RING 2
22 57200578 BALL BEARING 1
23 57205031 RING 1
24 54893334 SNAP RING 1
25 57209371 RING 3
26 54893052 SNAP RING 1
27 57213936 HUB 1
28 54893433 RING 1
29 57213944 NEEDLE BEARING 1
30 57200545 RETAINER 1
31 57200669 RING 1
32 57213951 SPACER 1
33 57213696 REVERSE CLUTCH GEAR 1

Reference:54851360_11 Page:6_7_11
Himec 9910 B REX 100022662#398
Low speed shaft group

Reference:54851360_12 Page:6_7_12
Himec 9910 B REX 100022662#398
Low speed shaft group

Item Part No. Description Standard designation Qty


1 57213969 LOW SHAFT, HUB, DRUM & BLEED VALVE ASSEMBLY 1
2 57209769 CLUTCH PISTON AND SEALS ASSEMBLY 1
3 54893144 SEAL 1
4 54893151 SEAL 1
5 54893524 CLUTCH INNER DISC 8
6 54893110 CLUTCH OUTER DISC 8
7 57893094 END PLATE 1
8 54893086 RING 1
9 57205619 DISC SPRING ASSEMBLY 1
10 54893433 SNAP RING 1
11 57213977 SPACER 1
12 54893490 BEARING 1
13 57200701 BEARING 1
14 57200719 RING 2
15 57209793 RING 1
16 57213563 BALL BEARING 1
17 57200727 SPACER 1
18 57213985 BALL BEARING 1
19 54892492 SNAP RING 1
20 57205627 RETAINER 1
21 57214140 LOW CLUTCH GEAR 1

Reference:54851360_12 Page:6_7_12
Himec 9910 B REX 100022662#398
3rd shaft group

2
4
3

14 13
12
15

16

18
17
11
10
9
8
7

5
6

Reference:54851360_13 Page:6_7_13
Himec 9910 B REX 100022662#398
3rd shaft group

Item Part No. Description Standard designation Qty


1 57219685 3RD SHAFT, DRUM & PLUG ASSEMBLY 1
2 57219677 PISTON, BALL, SEAT & SEALS ASSEMBLY 1
3 54893144 SEAL 1
4 54893151 SEAL 1
5 54893102 CLUTCH INNER DISC 6
6 54893110 CLUTCH OUTER DISC 6
7 54893094 END PLATE 1
8 54899547 SNAP RING 1
9 54893417 SPRING 1
10 54893425 RETAINER 1
11 54893433 SNAP RING 1
12 57205031 RING 1
13 57200578 BALL BEARING 1
14 54893334 SNAP RING 1
15 57219644 RING 2
16 57212052 HUB 1
17 54893458 RING 1
18 57213944 NEEDLE BEARING 1

Reference:54851360_13 Page:6_7_13
Himec 9910 B REX 100022662#398
Idler shaft group

5
6
4
8 8

2
3

Reference:54851360_14 Page:6_7_14
Himec 9910 B REX 100022662#398
Idler shaft group

Item Part No. Description Standard designation Qty


1 57214181 SHAFT 1
2 57213563 BELL BEARING 1
3 54892492 SNAP RING 1
4 57214017 ROLLER BEARING 1
5 54889001 NUT 1
6 54893888 WASHER 1
7 54893920 SPACER 1
8 54897053 SNAP RING 1
9 57213738 IDLER GEAR 1

Reference:54851360_14 Page:6_7_14
Himec 9910 B REX 100022662#398
Output shaft group

Reference:54851360_15 Page:6_7_15
Himec 9910 B REX 100022662#398
Output shaft group

Item Part No. Description Standard designation Qty


1 57214199 SHAFT 1
2 57214033 BEARING 1
3 57214041 BEARING 1
4 57208084 RING 1
5 54898226 RING 2
6 54892468 WASHER 1
7 57214058 SEAL 2
8 54893839 STUD 4
9 54893854 LOCK WASHER 4
10 54893862 NUT 4
11 57214066 CAP 1
12 54893821 GASKET 1
13 54893920 SPACER 1
14 54893870 O-RING 2
15 54893888 WASHER 2
16 54889001 NUT 2
17 57214223 OUTPUT GEAR 1
18 57206534 FLANGE 1
19 57206534 FLANGE 1

Reference:54851360_15 Page:6_7_15
Himec 9910 B REX 100022662#398
Charging pump & filter group

Reference:54851360_16 Page:6_7_16
Himec 9910 B REX 100022662#398
Charging pump & filter group

Item Part No. Description Standard designation Qty


1 57219693 CHARGING PUMP 1
2 57204158 OIL FILTER 1
3 54889381 GASKET 1
4 54889399 O-RING 1
5 54894076 BOLT 3
6 54892088 LOCK WASHER 5

Reference:54851360_16 Page:6_7_16
Himec 9910 B REX 100022662#398
Valve 3 spd group

5
6
4 1
3
2

Reference:54851360_17 Page:6_7_17
Himec 9910 B REX 100022662#398
Valve 3 spd group

Item Part No. Description Standard designation Qty


1 57220290 VALVE ASSEMBLY 1
2 57220280 GASKET 1
3 54899794 BOLT 1
4 57206823 BOLT 1
5 57202756 BOLT 3
6 54892526 LOCK WASHER 5

Reference:54851360_17 Page:6_7_17
Himec 9910 B REX 100022662#398
Valve assembly

Reference:54851360_18 Page:6_7_18
Himec 9910 B REX 100022662#398
Valve assembly

Item Part No. Description Standard designation Qty


1 57025770 SOLENOID 1
2 54892062 PLUG 8
3 - BODY 1
4 57220300 CIVER 1
5 57220310 BOLT 10
6 - PLUG 9
57219701 GASKET AND SEAL KIT FOR GEAR BOX

Reference:54851360_18 Page:6_7_18
Himec 9910 B REX 100022662#398
Equipment

Item Part No. Description Standard designation Qty


7_1 Normet boom NSB-900
7_2 Hydraulic pump, 56060110
7_3 Boom control valve, 56073976
7_4 Lubrication piping
7_5 Fire suppression piping

Reference:7 Page:7
Himec 9910 B REX 100022662#398
Normet boom NSB-900

Item Part No. Description Standard designation Qty


15283000_1 Boom bracket / turning unit
15283000_2 Outer boom
15283000_3 Inner boom / turning unit
56001373_1 Hydraulic motor, motor module
56001373_2 Hydraulic motor, brake module
56096175 Lifting cylinder
56096191 Extension cylinder
56096217 Turning cylinder
56096183 Stabilizing cylinder
56096209 Stabilizing cylinder
100022937 Basket assembly
15285000 Basket over load
45819760 Limit switch
56095730 Basket extension cylinder

Reference:7_1 Page:7_1
Himec 9910 B REX 100022662#398
Boom bracket / turning unit

Reference:15283000_1 Page:7_1_1
Himec 9910 B REX 100022662#398
Boom bracket / turning unit

Item Part No. Description Standard designation Qty


1 15283080 BOOM BRACKET 1
2 15283940 TURNING JOINT 1
3 52062023 HEX SCREW M12X30 DIN933 88ZN 8
4 35562590 PIN 2
5 54595061 BALL BEARING 2
6 45170131 BEARING PLATE 2
7 45170149 DISTANCE RING 2
8 52401015 GREASE FITTING 1/8" 2
9 54565098 PLAIN BEARING 2
10 45283410 PIN 1
11 52062023 HEX SCREW M12X30 DIN933 88ZN 4
12 52401015 GREASE FITTING 2
13 41903865 DISTANCE RING 4
14 45284430 PIN 2
15 52401015 GREASE FITTING 1
16 52879012 LOCK PLATE 6X25X75 2
17 52060225 HEX SCREW M10X25 DIN933 88ZN 4
18 56096217 TURNING CYLINDER 2
19 45284350 LIMIT STOP 2
20 52062254 HEX SCREW M20x80 DIN931 88ZN 4
21 52060258 HEX SCREW M10X40 DIN933 88ZN 8
22 40590200 RUBBER SUPPORT 4
23 52117108 LOCK NUT M10 DIN985 88ZN 8
24 52060225 HEX SCREW M10X25 DIN933 88ZN 4
25 52879012 LOCK PLATE 6X25X75 2
26 41903881 PIN 50X190 2
27 41903865 SPACER RING 4
28 52401015 GREASE FITTING 1

Reference:15283000_1 Page:7_1_1
Himec 9910 B REX 100022662#398
Outer boom

Reference:15283000_2 Page:7_1_2
Himec 9910 B REX 100022662#398
Outer boom

Item Part No. Description Standard designation Qty


1 15283030 OUTER TUBE 1
2 45284140 PIN D80-330 1
3 45261260 SPACER RING 2
4 52879012 LOCK PLATE 6X25X75 1
5 52062023 HEX SCREW M12X30 DIN933 88ZN 2
6 52401015 GREASE FITTING 1
7 52885225 PIN 50X90 1
8 41903865 SPACER RING 2
9 52879012 LOCK PLATE 6X25X75 1
10 52060225 HEX SCREW M10X25 DIN933 88ZN 2
11 52401015 GREASE FITTING 1
12 52885225 PIN 50X90 1
13 52879012 LOCK PLATE 6X25X75 1
14 52060225 HEX SCREW M10X25 DIN933 88ZN 2
15 52401015 GREASE FITTING 1
16 45284160 PIN 1
17 41903865 SPACER RING 2
18 52879012 LOCK PLATE 6X25X75 1
19 52060225 HEX SCREW M10X25 DIN933 88ZN 2
20 52401015 GREASE FITTING 1
21 56096183 STABILIZING CYLINDER 1
22 45261260 DISTANCE RING 2
23 45284150 PIN 1
24 52879012 LOCK PLATE 6X25X75 1
25 52062023 HEX SCREW M12X30 DIN933 88ZN 2
26 52401015 GREASE FITTING 1
27 56096175 LIFTING CYLINDER 1
28 45284180 HOSE SUPPORT 1
29 45283070 ROLLER SUPPORT COMPLETE INCLUDE REF.NO. 30-36 1
30 45283510 FRAME 1
31 45283520 ROLLER 2
32 54563333 PLAIN BEARING 4
33 45283530 SHAFT 2
34 52879012 LOCK PLATE 6X25X75 2
35 52062023 HEX SCREW M12X30 DIN933 88ZN 4
36 52401015 GREASE FITTING 4
37 45284170 PIN 1
38 52879012 LOCK PLATE 6X25X75 1
39 52062023 HEX SCREW M12X30 DIN933 88ZN 1
40 52401015 GREASE FITTING 2
41 45284270 SLIDING PART COMPLETE INCLUDE REF.NO. 42-47 6
42 45284280 NUT 1
43 45284300 SLIDING PART 1
44 45284290 HEX SCREW M64X2 1
45 52062114 HEX SCREW M16X40 DIN933 88ZN 4
46 45396700 COVER 1
47 52063591 HEX SCREW M12X35 DIN933 88ZN 2
48 45284420 BRUSH 4
49 45284410 FASTENER 4
50 52060118 HEX SCREW M8X16 DIN933 88ZN 16
51 52062114 HEX SCREW M16X40 DIN933 88ZN 4
52 45284250 PLATE 2
53 52060795 HEX SCREW M10X80 DIN933 8
54 52117108 LOCK NUT M10 DIN985 88ZN 8
55 45284260 PLATE 2
56 45284240 PLATE 2
57 45284230 U-SUPPORT 6
58 52060225 HEX SCREW M10X25 DIN933 88ZN 8
59 52117108 LOCK NUT M10 DIN985 88ZN 8
60 52060795 HEX SCREW M10X80 DIN933 4
61 52117108 LOCK NUT M10 DIN985 8ZN 4
62 35286190 TRANSPORT SUPPORT 1

Reference:15283000_2 Page:7_1_2
Himec 9910 B REX 100022662#398
Inner boom / turning unit

Reference:15283000_3 Page:7_1_3
Himec 9910 B REX 100022662#398
Inner boom / turning unit

Item Part No. Description Standard designation Qty


1 45284130 INNER TUBE 1
2 45283050 ROLLER SUPPORT COMPLETE INCLUDE REF. NO. 3-10 1
3 45283440 FRAME 1
4 45283470 SHAFT 2
5 45283490 ROLLER 4
6 54562525 PLAIN BEARING 8
7 45283500 SPACER RING 4
8 52230109 CIRCLIP 50X2,0 DIN471 4
9 52230125 CIRCLIP 60X2,0 DIN471 2
10 52401015 GREASE FITTING 6
11 45286060 INNER TUBE END PLATE 1
12 45284830 PIN 1
13 52062122 HEX SCREW M16X50 DIN933 88ZN 4
14 45284400 PLATE 1X70X210 8
15 45284310 SLIDING PART 4
16 52062114 HEX SCREW M16X40 DIN933 88ZN 8
17 56096191 EXTENSION CYLINDER 1
18 45284120 PIN 2
19 52231552 CIRCLIP 50X2 DIN472 2
20 52401015 GREASE FITTING 2
21 56096209 STABILIZING CYLINDER 1
22 52885167 PIN 50X80 1
23 52879012 LOCK PLATE 6X25X75 1
24 52060225 HEX SCREW M10X25 DIN933 88ZN 2
25 52401015 GREASE FITTING 1
26 15283060 LOWER FRAME 1
27 52886165 PIN 60X90 2
28 54563325 PLAIN BEARING 2
29 52879012 LOCK PLATE 6X25X75 2
30 52062023 HEX SCREW M12X30 DIN933 88ZN 4
31 52401015 GREASE FITTING 2
32 45284440 TURNING UNIT COMPLETE INCLUDE REF.NO. 33-43 1
33 54523246 TURNING CIRCLE 1
34 52070034 HEX SCREW M12X70 10.9 DIN931 32
35 56001373 HYDRAULIC MOTOR 1
36 52062072 HEX SCREW M12X80 DIN931 88ZN 4
37 52117124 LOCK NUT M12 DIN985 88ZN 4
38 45451220 GEAR WHEEL 1
39 52006129 HEX SOCKET BOLT M10X16 DIN915 1
40 54942909 COUPLING 4
41 56571078 HOSE ASSEMBLY 6SP 1/8" 6SP L=0,6M 4
42 52421013 COUPLING BL-06 R 1/8" 4
43 52401015 GREASE FITTING 4
44 45283350 COVER 1
45 52060225 HEX SCREW M10X25 DIN933 88ZN 2

Reference:15283000_3 Page:7_1_3
Himec 9910 B REX 100022662#398
Hydraulic motor, Motor module

Reference:56001373_1 Page:7_1_4_1
Himec 9910 B REX 100022662#398
Hydraulic motor, Motor module

Item Part No. Description Standard designation Qty


2 57609760 BOLT 1
3 57609281 VALVE HOUSING 1
5 57609299 MAIN PORT PLUG 2
7 57609307 SPRING WASHER 1
8 57609315 SPACER 1
9 O-RING 40X2 1
10 O-RING 63X2 1
11 57609349 GUIDE PIN 1
12 57609356 BALANCE PLATE 1
13 57609364 DISC VALVE 1
14 57609372 CHANNEL PLATE 1
15 57609380 VALVE DRIVE 1
16 O-RING 96X3 1
17 57609406 GUIDE PIN 1
18 57609778 GEAR WHEEL SET 1
19 O-RING 96X3 1
20 57609422 INTERMEDIATE PLATE 1
21 O-RING 1
22 CONICAL SEAL RING 1
23 57609786 CARDAN SHAFT 1
24 52359189 MOTOR MODULE SEAL KIT INCLUDE PART NO. 9, 10, 16, 19, 21, 22 1

Reference:56001373_1 Page:7_1_4_1
Himec 9910 B REX 100022662#398
Hydraulic motor, Brake module

Reference:56001373_2 Page:7_1_4_2
Himec 9910 B REX 100022662#398
Hydraulic motor, Brake module

Item Part No. Description Standard designation Qty


1 57609463 BEARING NUT 1
2 57609471 BEARING 1
3 57609489 BOLT 8
4 57609497 BEARING HOUSING 1
5 57609505 PLASTIC PLUG 1
6 - O-RING 137X3 1
7 57609521 SPRING 12
8 57609539 SPRING 12
10 57609547 PISTON 1
11 - BACK-UP RING 135X1,5 1
12 - O-RING 135X4 1
15 - O-RING 115X2,5 1
16 - BACK-UP RING 1
17 57609596 OUTER BRAKE DISC 12
18 57609604 INNER BRAKE DISC 11
19 57609612 SPACER DISC 1
21 57609620 BEARING HOUSING 1
22 57609638 PLASTIC PLUG 1
23 57609646 BEARING 1
24 57609653 CYLINDER SHAFT 1
25 57609661 SPLINED SHAFT 1
26 57609679 PARALLEL KEY 70X12X8 1
27 - O-RING 95X2,5 1
28 - SHAFT SEAL 1
29 57609703 FRONT COVER 1
30 - DUST SEAL RING 45X4 1
31 57609729 BOLT 8
32 52359189 BRAKE MODULE SEAL KIT INCLUDE PART NO. 6, 11, 12, 15, 16, 27, 28, 30 1

Reference:56001373_2 Page:7_1_4_2
Himec 9910 B REX 100022662#398
Lifting cylinder

Reference:56096175 Page:7_1_5
Himec 9910 B REX 100022662#398
Lifting cylinder

Item Part No. Description Standard designation Qty


1 57957227 CYLINDER TUBE 1
2 57957230 PISTON ROD 1
3 57957243 GUIDE 1
4 57957250 PISTON 1
5 - PISTON SEAL 1
6 - PISTON ROD SEAL 1
7 - SEAL 1
8 - O-RING 149,2X5,7 90 SHORE 1
9 - O-RING 64,5X3,0 90 SHORE 1
10 54593173 BALL BEARING 2
11 52231248 CIRCLIP 120X4 DIN472 2
12 52090859 LOCK SCREW M6X10 DIN913 1
13 57957268 VALVE CASING 1
14 57957276 COUPLING 1
15 57957284 SEAL RING 1
16 57957359 TUBE 1
17 52091485 HEX SOCKET BOLT M8X70 DIN912 2
18 56073420 LOAD LOWERING VALVE 2
19 57957292 TUBE 1
20 52302393 O-RING 20X2,5 90 SHORE 1
21 57957300 SEAL RING R1/8" 2
22 57957318 PIPE PLUG R1/8" 2
23 57957326 SEAL RING R1/4" 1
24 57957334 PIPE PLUG R1/4" DIN908 1
25 45261270 PIN 1
26 45261270 PIN 1
27 52357746 SEAL KIT INCLUDE ITEMS 5, 6, 7, 8, 9 1

Reference:56096175 Page:7_1_5
Himec 9910 B REX 100022662#398
Extension cylinder

Reference:56096191 Page:7_1_6
Himec 9910 B REX 100022662#398
Extension cylinder

Item Part No. Description Standard designation Qty


1 - PISTON SEAL
2 - O-RING
3 - O-RING
4 - SEAL
5 - PISTON ROD SEAL
6 52231446 CIRCLIP 2
7 52006046 LOCK BOLT 1
8 56072499 LOAD LOWERING VALVE 1
9 54592092 BALL BEARING 2
10 57957060 CYLINDER TUBE 1
11 57957078 PISTON ROD 1
12 57957094 PISTON 1
13 57957086 SLIDE 1
14 57957128 SUPPORT RING 1
15 52356920 SEAL KIT 1
16 52885225 PIN 1
17 45284120 PIN 1

Reference:56096191 Page:7_1_6
Himec 9910 B REX 100022662#398
Turning cylinder

10 7 1 2 13 14 6 6 9

18

17

6 9 12 3 5 4 11
16 15 8 19

Reference:56096217 Page:7_1_7
Himec 9910 B REX 100022662#398
Turning cylinder

Item Part No. Description Standard designation Qty


1 - PISTON SEAL 1
2 - O-RING 56,2X3,0 90 SHORE 1
3 - O-RING 94,5X3,0 90 SHORE 1
4 - SEAL 1
5 - PISTON ROD SEAL 1
6 52231446 CIRCLIP 75X2,5 DIN472 2
7 52006046 LOCK SCREW 1
8 57951865 LOAD LOWERING VALVE 1
9 54592092 BEARING 2
10 57957144 CYLINDER TUBE 1
11 57957151 PISTON ROD 1
12 57957094 PISTON 1
13 57957086 GUIDE 1
14 57957128 GUIDE WITH PISTON ROD 1
15 57957169 COPPER SEAL RING 1
16 57957177 BLEED SCREW M6X10 DIN6912 1
17 41903881 PIN 1
18 45284430 PIN 1
19 52356920 SEAL KIT INCLUDE ITEMS NR. 1, 2, 3, 4, 5 1

Reference:56096217 Page:7_1_7
Himec 9910 B REX 100022662#398
Stabilizing cylinder

Reference:56096183 Page:7_1_8
Himec 9910 B REX 100022662#398
Stabilizing cylinder

Item Part No. Description Standard designation Qty


1 - PISTON SEAL
2 - O-RING
3 - O-RING
4 - SEAL
5 - PISTON ROD SEAL
6 52231446 CIRCLIP 2
7 52006046 LOCK BOLT 1
9 54592092 BALL BEARING 2
10 57957185 CYLINDER TUBE 1
11 57957193 PISTON ROD 1
12 57957094 PISTON 1
13 57957086 SLIDE 1
14 57957128 SUPPORT RING 1
15 57957169 COPPER SEAL RING 1
16 57957177 BLEED SCREW 1
17 52356920 SEAL KIT 1
18 52885225 PIN 1
19 45284160 PIN 1

Reference:56096183 Page:7_1_8
Himec 9910 B REX 100022662#398
Stabilizing cylinder

Reference:56096209 Page:7_1_9
Himec 9910 B REX 100022662#398
Stabilizing cylinder

Item Part No. Description Standard designation Qty


1 - PISTON SEAL
2 - O-RING
3 - O-RING
4 - SEAL
5 - PISTON ROD SEAL
6 52231446 CIRCLIP 2
7 52006046 LOCK BOLT 1
8 57951865 LOAD LOWERING VALVE 1
9 54592092 BALL BEARING 2
10 57957201 CYLINDER TUBE 1
11 57957193 PISTON ROD 1
12 57957094 PISTON 1
13 57957086 SLIDE 1
14 57957128 SUPPORT RING 1
15 52356920 SEAL KIT 1
16 45284120 PIN 1
17 25885167 PIN 1

Reference:56096209 Page:7_1_9
Himec 9910 B REX 100022662#398
Basket assembly

17 11 18 19 20 14
3 4
16
21 17 11

5 6 22

1 2
13 14 21 10 11 12
19

29 13 14

58
30
28

55 11 17 31 11 12
23 15 24 25
15
26 27 14 13 15
59 61
38 39 40 15 14 13 11 12 31
17 11 31 43
60 31 11 12
31
52 43

21 17 11

35 51
11 17 21 50
36
11 10

55 44
37
11
54 53 17

Reference:100022937 Page:7_1_11
Himec 9910 B REX 100022662#398
Basket assembly

Item Part No. Description Standard designation Qty


1 52231313 INTERNAL CIRCLIP 35x1,5 DIN472 4
2 45452070 PIN D35X80 2
3 52857281 PIN LS 35X70 2
4 52840162 SPRING PIN 8X40 DIN1481 2
5 52060142 HEX SCREW M8X40 DIN931 88ZN 4
6 52110038 HEX NUT M8 DIN934 88ZN 4
10 52060175 HEX SCREW M8X25 DIN933 88ZN 10
11 52117082 LOCK NUT 58
12 52114311 LOCK WASHER M8 NORD-LOCK 8
13 52214251 LOCK WASHER M10 NORD-LOCK 8
14 52117108 LOCK NUT M10 DIN985 8ZN 17
15 52060514 HEX SCREW M10X20 DIN933 88ZN 18
16 45452050 HAND RAIL 40X40X1066 8
17 52200037 WASHER M8 DIN126 58ZN 50
18 52060167 HEX SCREW M8X60 DIN933 88ZN 8
19 45806810 FASTENER 8
20 52060308 HEX SCREW M10X80 DIN931 88ZN 8
21 52060399 HEX SCREW M8X80 DIN931 88ZN 32
22 45452060 RAIL PIPE 8
23 52214251 LOCK WASHER M10 NORD-LOCK 12
24 45458230 PLATE 10X115X75 4
25 45458210 LOCK BAR 4
26 45458220 PLATE 10X115X160 2
27 45452090 SLIDING PART 10x100x100 8
28 45458200 LOCK BAR 2
29 52060316 HEX SCREW M10X90 DIN931 88ZN 2
30 100015215 BRACKET 1
31 52060126 HEX SCREW M8X20 DIN933 88ZN 36
35 100015188 FRAME 1
36 45458390 HAND GUIDE 4
37 45458300 STEP 2
38 45459720 SHELTER 1
39 52060811 HEX SCREW M8x90 DIN931 88ZN 4
40 45459740 SHELTER 1
43 25452040 FLOOR 2
44 45458240 FINGER COVER 4
50 100015245 REAR BOX 1
51 45457000 FINGER COVER 2
52 15459570 WIDENER 2
53 52062064 HEX SCREW M12X70 DIN931 88ZN 4
54 52117124 NYLOC NUT M12 DIN985 8ZN 4
55 54826144 CHAIN 1
56 52200045 WASHER M10 DIN126 58ZN 4
58 56095730 HYDRAULIC CYLINDER 2
59 41575242 HOSE SUPPORT 2
60 52060258 HEX SCREW M10X40 DIN933 88ZN 2
61 100021172 FASTENER 2

Reference:100022937 Page:7_1_11
Himec 9910 B REX 100022662#398
Basket over load

2120 12

19
28 20 21
23
2 10

11
1 9
8
22 5 4 3
7
25 2627
16
15
14
24
13
6

17

18

Reference:15285000 Page:7_1_12
Himec 9910 B REX 100022662#398
Basket over load

Item Part No. Description Standard designation Qty


1 25285010 LOWER PLATE 1
2 45285020 UPPER PLATE 1
3 45285030 LEVER 4
4 45285060 PLATE 100X110 D44 1
5 45285070 LOCK PLATE 1
6 45285040 PLATE 4
7 45285050 PLATE 4
8 45819730 SCREW M40X1.5 1
9 52118080 SLOTED NUT M40X1,5 KM8 2
10 45819750 SHAFT 1
11 45819740 BEARING SLEEVE 2
12 45819760 LIMIT SWITCH 1
13 45285140 ELASTIC PLATE 5X26X120 90SHORE 16
14 45819710 ELASTIC PLATE D40/25X5 90SHORE 24
15 52200649 WASHER M16 DIN6340 60
16 52062833 HEX SCREW M16X90 DIN931 88ZN 12
17 52062031 HEX SCREW M12X40 DIN933 88ZN 8
18 52062148 HEX SCREW M16X70 DIN931 88ZN 12
19 54601232 SPRING 1
20 52060118 HEX SCREW M8X16 DIN933 88ZN 2
21 52200037 WASHER M8 DIN126 58ZN 6
22 52060183 HEX SCREW M8X30 DIN933 88ZN 4
23 52062767 HEX SCREW M12X45 DIN933 10,9 ZN 28
24 45819670 BUSHING 24
25 45286200 COVER PLATE 4
26 52060621 HEX SCREW M8X20 DIN933 88MU 4
27 52117082 LOCK NUT M8 DIN985 88ZN 4
28 45816470 COVER 1

Reference:15285000 Page:7_1_12
Himec 9910 B REX 100022662#398
Limit switch assembly

Reference:45819760 Page:7_1_13
Himec 9910 B REX 100022662#398
Limit switch assembly

Item Part No. Description Standard designation Qty


1 45819800 FRAME 1
2 45819790 LEVER 1
3 52030335 GROOVED SCREW M5X12 DIN7985 ZN 2
4 52211018 SPRING WASHER M5 DIN127 ZN 2
5 45819810 PIN D6X24 1
7 52200029 WASHER M6 DIN126 58ZN 2

Reference:45819760 Page:7_1_13
Himec 9910 B REX 100022662#398
Basket extension cylinder

Reference:56095730 Page:7_1_14
Himec 9910 B REX 100022662#398
Basket extension cylinder

Item Part No. Description Standard designation Qty


1 54591029 BALL BEARING 2
2 - SEAL
3 52231479 CIRCLIP 52X2 DIN472 3
4 - PISTON ROD SEAL
5 57920506 PLAIN BEARING 1
6 - O-RING 57,2X3
7 - O-RING 39,2X3
9 52006061 LOCK BOLT M6X8 DIN914 1
10 52401023 GREASE FITTING 1
11 57909194 PISTON 1
12 57941049 PISTON ROD 1
13 57909202 SLIDE 1
14 57920548 SUPPORT RING 1
15 52357381 SEAL KIT INCLUDE REF.NO. 2, 4, 6, 7, 8 1
16 52231313 INTERNAL CIRCLIP 1
17 45452070 PIN 1
18 52857281 PIN 1
19 52840162 SPRING PIN 1
20 52060142 HEX SCREW 1
21 52110038 HEX NUT 1

Reference:56095730 Page:7_1_14
Himec 9910 B REX 100022662#398
Hydraulic pump for steering / brakes, 56060110

Item Part No. Description Standard designation Qty


56060110_1 Control
56060110_2 Shaft, auxiliary flange, and end cap
56060110_3 Housing, shaft seal, and special hardware
56060110_4 Displacement

Reference:7_2 Page:7_2
Himec 9910 B REX 100022662#398
Control

C
C118B
C118A
C118B
C114
C115
C118 C113 C300

C138
C138A C102
C134 C105
C135 C105A
C133 C106 C104A

C106A C112

C104
C200 C132
C103A

C103

Reference:56060110_1 Page:7_2_1
Himec 9910 B REX 100022662#398
Control

Item Part No. Description Standard designation Qty


C 100012657 CONTROL KIT, LOAD SENSING 1
C102 - SET SCREW 2
C103 - PLUG 1
C103A - O-RING 1
C104 - PLUG 1
C104A - O-RING 1
C105 - PLUG 1
C105A - O-RING 1
C106 - PLUG 1
C106A - O-RING 1
C112 - SPOOL 1
C113 - SPRING GUIDE 1
C114 - SPRING 1
C115 - SPRING 1
C118 - ADJUSTING PLUG 1
C118A - O-RING 1
C118B - O-RING 1
C132 - SPOOL 1
C133 - SPRING GUIDE 1
C134 - SPRING, INNER 1
C138 - ADJUSTING PLUG ASSEMBLY 1
C138A - O-RING 1
C200 - SEAL RING 4
C300 - SCREW 4

Reference:56060110_1 Page:7_2_1
Himec 9910 B REX 100022662#398
Shaft, auxiliary flange and end cap

J041 J010
J046
J050
J041A
J020 J046A

030

J150
J155

J151
J156

J020
J030

Reference:56060110_2 Page:7_2_2
Himec 9910 B REX 100022662#398
Shaft, auxiliary flange and end cap

Item Part No. Description Standard designation Qty


J010 - SHAFT, 13 TOOTH SPLINE 1
J020 - END CAP, CW, AXIAL PORTS, JRR 1
- END CAP, CW, AXIAL PORTS, JRL 1
J030 - SCREW 4
J041 - PLUG, JRR 1
J041A - O-RING, JRR 1
J046 - PLUG, JRL 1
J046A - O-RING, JRL 1
J050 - PIN 1
J150 - LIFTING BRACKET 1
J155 - SCREW 1

Reference:56060110_2 Page:7_2_2
Himec 9910 B REX 100022662#398
Housing, shaft seal, and special hardware

K040A K040

K010
K020
A
K030

B044
K070
B025 K070A
B
B043
B040

B
B090

B060
B095
B096

Reference:56060110_3 Page:7_2_3
Himec 9910 B REX 100022662#398
Housing, shaft seal, and special hardware

Item Part No. Description Standard designation Qty


A - FRONT BEARING KIT 1
B - SWASHPLATE BEARING KIT 1
E - REAR BEARING KIT 1
B025 - SPRING 1
B040 - SWASHPLATE ASSEMBLY 1
B043 - PIN 1
B044 - RETAINING RING 1
B090 - VALVE PLATE, CW, JRR 1
- VALVE PLATE, CCW, JRL 1
B095 - CHECK VALVE POPPET 1
B096 - CHECK VALVE SPRING 1
K010 - RETAINING RING 1
K020 - LIP SEAL 1
K030 - HOUSING, SAE B 1
K040 - PLUG ASSEMBLY 1
K040A - O-RING 1
K060 - END CAP SEAL 1
K070 - PLUG ASSEMBLY 1
K070A - O-RING 1

Reference:56060110_3 Page:7_2_3
Himec 9910 B REX 100022662#398
Displacement

P020

P022

K050

K049
K047
K046

K041
K042
K043
K044
K045

Reference:56060110_4 Page:7_2_4
Himec 9910 B REX 100022662#398
Displacement

Item Part No. Description Standard designation Qty


K041 - CYLINDER BLOCK 1
K042 - WASHER 1
K043 - SPRING 1
K044 - SPRING RETAINER 1
K045 - RETAINING RING 1
K046 - PIN 3
K047 - SLIPPER RETAINER GUIDE 1
K049 - SLIPPER RETAINER 1
K050 - PISTON ASSEMBLY 9
P010 - CYLINDER BLOCK KIT 1
P020 - SERVO PISTON ASSEMBLY, 65cc 1
P022 - PISTON RING 3
P 57625110 OVERHAUL SEAL KIT 1

Reference:56060110_4 Page:7_2_4
Himec 9910 B REX 100022662#398
Boom control valve

Item Part No. Description Standard designation Qty


56073976 Boom control valve

Reference:7_3 Page:7_3
Himec 9910 B REX 100022662#398
Boom control valve

14

14
16
14
13

14 10
12
1

11

10 17
4 7
17
4
9
17
15 8 5
17
4 7 5

4 5
17
6
2 17 5
3
5

Reference:56073976 Page:7_3_1
Himec 9910 B REX 100022662#398
Boom control valve

Item Part No. Description Standard designation Qty


1 57972333 ELECTRICAL ACTIVATION 1
2 57931693 MOUNTING KIT INCLUDE ITEMS/ SIS OSAN 17 1
3 57979791 PUMP SIDE MODULE 1
4 57979809 BASIC MODULE 4
5 56053846 MECHANICAL ACTIVATION 5
6 56053861 MAIN SPOOL 1
7 57987711 MAIN SPOOL
8 57979825 MAIN SPOOL
9 57987729 MAIN SPOOL
10 57968869 SCHOCK AND ANTI-CAVITATION VALVE 150 BAR 2
11 57969347 SCHOCK AND ANTI-CAVITATION VALVE 80 BAR 2
12 58213232 ANTI-CAVITATION VALVE 1
13 57968885 SCHOCK AND ANTI-CAVITATION VALVE 160 BAR 2
14 57979783 COVER FOR HYDRAULIC ACTIVATION 4
15 58104365 BASIC MODULE 1
16 57931594 END PLATE 1
17 52358942 SEAL KIT BETWEEN THE PUMP SIDE MODULE 5

Reference:56073976 Page:7_3_1
Himec 9910 B REX 100022662#398
Central lubrication piping

Item Part No. Description Standard designation Qty


46046080 Central lubrication piping, carrier
46046090 Central lubrication piping, boom
54950050 Grease pump
100003829 Electric schema, Lubrication kit

Reference:7_4 Page:7_4
Himec 9910 B REX 100022662#398
Central lubrication, carrier

1 2

53 3

56

54

34 56
3
54

3130 3
34

51
54

52
54
34
56

34
34 33

33 34
54
34
50

Reference:46046080 Page:7_4_1
Himec 9910 B REX 100022662#398
Central lubrication, carrier

Item Part No. Description Standard designation Qty


1 54950050 GREASE PUMP 1
2 54950040 OVER PRESSURE VALVE 1
3 54942487 GREASE DOSE UNIT 3
30 54942495 COUPLING 16
31 54942503 BRASS CONE 16
33 52435211 EXTENSION FITTING R1/8 2
34 52422029 ANGLE COUPLING CL-06 R 1/8 9
50 56571078 HOSE ASSEMBLY 6SP 1/8 6SP L=0,6M 1
51 56571219 HOSE ASSEMBLY 6SP 1/8 6SP L=1,6M 1
52 56571193 HOSE ASSEMBLY 6SP 1/8 6SP L=1,4M 1
53 56571259 HOSE ASSEMBLY 6SP 1/8 6SP L=2,0M 1
54 56571234 HOSE ASSEMBLY 6SP 1/8 6SP L=1,8M 5
56 56571275 HOSE ASSEMBLY 6SP 1/8 6SP L=2,2M 3

Reference:46046080 Page:7_4_1
Himec 9910 B REX 100022662#398
Central lubrication piping, NSB-900 boom

50

55 56
35
35 34
51

34 35

34 35

36

34 35
51

50
35 34 34 51
58 35
35 36 34 35
59 34 35
51 36 3
53
51 34 35 50
52
37

54
58 30
51 57 5
54

1 36 33 30

4
30

30
30
31 32 35
2

Reference:46046090 Page:7_4_2
Himec 9910 B REX 100022662#398
Central lubrication piping, NSB-900 boom

Item Part No. Description Standard designation Qty


1 54942461 GREASE DOSE UNIT 1
2 54942479 GREASE DOSE UNIT 1
3 54943857 GREASE DOSE UNIT 1
4 56620636 COUPLING X1 1/4 L35 1
5 56620420 COUPLING T1 1/4 L35 1
30 52421765 COUPLING BL-06 R 1 7
31 54942495 COUPLING 25
32 54942503 BRASS CONE 25
33 54942511 PLUG M10X1 5
34 52435211 EXTENSION FITTING R1/8 6
35 52422029 ANGLE COUPLING CL-06 R 1/8 12
36 52421013 COUPLING BL-06 R 1/8 4
37 52411287 COUPLING DLL-06 1
50 56571037 HOSE ASSEMBLY 6SP 1/8 6SP L=0,4M 7
51 56571078 HOSE ASSEMBLY 6SP 1/8 6SP L=0,6M 8
52 56571259 HOSE ASSEMBLY 6SP 1/8 6SP L=2,0M 1
53 56571358 HOSE ASSEMBLY 6SP 1/8 6SP L=3,0M 1
54 56571110 HOSE ASSEMBLY 6SP 1/8 6SP L=0,8M 2
55 56571219 HOSE ASSEMBLY 6SP 1/8 6SP L=1,6M 1
56 56571275 HOSE ASSEMBLY 6SP 1/8 6SP L=2,2M 1
57 56571234 HOSE ASSEMBLY 6SP 1/8 6SP L=1,8M 1
58 56571177 HOSE ASSEMBLY 6SP 1/8 6SP L=1,2M 2
59 56571193 HOSE ASSEMBLY 6SP 1/8 6SP L=1,4M 1

Reference:46046090 Page:7_4_2
Himec 9910 B REX 100022662#398
Grease pump

Reference:54950050 Page:7_4_3
Himec 9910 B REX 100022662#398
Grease pump

Item Part No. Description Standard designation Qty


1 - RESERVOIR 1
2 - HOSE 1
3 - STIRRING PADDLE ASSEMBLY 1
4 - WASHER 1
5 - SUPPORT RING 2
6 - BEARING 1
7 - O-RING 144X4 2
8 - INTERMEDIATE BOTTOM 1
9 - SHIM 10X16X1,2 1
10 - CIRCLIP 2
11 - PRESSURE RING 1
12 - ECCENTRIC 1
13 - HEX SCREW SCREW M6X25 3
14 - WASHER 3
15 - O-RING 6X2 3
16 - HOUSING 1
17 - PUMP ELEMENT 1
18 - SEAL RING 22,2X27X1,5 1
19 - CHECK VALVE 1
20 - PRESSURE RELIEF VALVE 1
21 - SOCKET 1
22 - SCREW 8
23 - PLUG WITH CABLE 1
24 - COVER 1
25 - REPAIR KIT INC.ITEMS / SIS.OSAT 7,13,14,15,27,28,29 1
26 - KEY 1
27 - SHAFT SEAL 1
28 - FITTING 1
29 - CIRCUID CARD 1
30 - PLUG 1
31 - PLUG 2
32 - PLUG WITH CABLE 1
33 - PLUG WITH CABLE 1
34 - POWER SUPPLY 1

Reference:54950050 Page:7_4_3
Himec 9910 B REX 100022662#398
Electric schema, Lubrication kit

TB10
SH20

F21
SH20

Reference:100003829 Page:7_4_4
Himec 9910 B REX 100022662#398
Electric schema, Lubrication kit

Item Part No. Description Standard designation Qty


F21 55150221 FUSE BOX 1
55125801 BLADE FUSE 10A 1
SH20 55129944 LIGHT BUSH BUTTON, GREEN 1
55123244 BULB 24V 3W 1
TB10 55129019 BOX 1

Reference:100003829 Page:7_4_4
Himec 9910 B REX 100022662#398
Fire suppression piping

Item Part No. Description Standard designation Qty


46040060 Fire suppression piping

Reference:7_5 Page:7_5
Himec 9910 B REX 100022662#398
Fire suppression piping

7
8 4
6
9

5 11
10 3
5 11

1 1

2 2

Reference:46040060 Page:7_5_1
Himec 9910 B REX 100022662#398
Fire suppression piping

Item Part No. Description Standard designation


Qty
1 54927165 FIRE EXTINGUISHER 2
2 54933411 FASTENER FOR FIRE EXTINGUISHER 2
3 45972320 PIPE 1
4 52413200 T-COUPLING TS-16 1
5 52450897 COUPLING 8M14F80MXS 1
7 05363970 HOSE ASSEMBLY 16KP 1/2" K L=1,5M 1
8 52060225 BOLT M10X25 DIN933 88ZN 4
9 52117108 LOCK NUT M10 DIN985 8ZN 4
10 52200045 WASHER M10 DIN126 58ZN 8
11 52452125 T-COUPLING 8S6MXS

Reference:46040060 Page:7_5_1